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REVISION HISTORY

The revision history for this test report is shown in table.

Revision No. Date of Issue Description
0 Dec. 02, 2021 Initial Release
1 Dec. 14, 2021 Revised sec.3.2, sec.4.2 and sec.13

This test results were applied only to the test methods required by the standard.

The above Test Report is not related to the accredited test result by (KS Q) ISO/IEC 17025 and KOLAS(Korea
Laboratory Accreditation Scheme), which signed the ILAC-MRA.
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1. Test Regulations

The tests documented in this report were performed in accordance with FCC CFR § 2.1093, IEEE 1528-2013,
ANSI C63.26-2015 the following FCC Published RF exposure KDB procedures:

- FCC KDB Publication 941225 D01 3G SAR Procedures v03r01

- FCC KDB Publication 248227 D01 802.11 Wi-Fi SAR v02r02

- FCC KDB Publication 447498 D01 General SAR Guidance v06

- FCC KDB Publication 616217 D04 SAR Tablets v01r02

- FCC KDB Publication 865664 D01 SAR measurement 100 MHz to 6 GHz v01r04
- FCC KDB Publication 865664 D02 SAR Reporting v01r02

- FCC KDB Publication 690783 D01 SAR Listings on Grants v01r03

- FCC KDB Publication 971168 D01 Power Meas License Digital Systems v03r01

In Addition to the above, the following information was used.

- April 2015 TCB Workshop Notes (Simultaneous transmission summation clarified)
- October 2016 TCB Workshop Notes (Bluetooth Duty Factor)

- April 2019 TCBC Workshop Notes (IEEE 802.11 ax)

- November 2019 TCBC Workshop Notes (SPLSR Hotspot Combination)
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2. Test Location

2.1 Test Laboratory

HCT Co., Ltd.

74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-do, 17383
KOREA

031-645-6300

031-645-6401

2.2 Test Facilities

Our laboratories are accredited and approved by the following approval agencies
according to ISO/IEC 17025.

National Radio Research Agency (Designation No. KR0032)

KOLAS (Testing No. KT197)

3. Information of the EUT

3.1 General Information of the EUT

Model Name SM-X700
Tablet
A3LSMX700
Application Type Certification
Applicant SAMSUNG Electronics Co., Ltd.
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3.2 Attestation of test result of device under test

Tx. Frequency Equipment Class %

2.4GHz WLAN 2412 Wiz ~2 472 Mz DTS 0.97
U-NII-1 5180 Miz ~ 5 240 Mz NII N/A
U-NII-2A 5260 Miz ~5 320 Mz NII 1.12
U-NII-2C 5500 Miz ~5720 Mz NII 0.95
U-NII-3 5745 Mz ~ 5 825 Mz NII 111
U-NII-4 5845 Mz~ 5 885 Mz NII 111
Bluetooth 2402 Mz ~ 2 480 Mz DSS 0.67
Simultaneous SAR per KDB 690783 D01v01r03 1.59

Date(s) of Tests: 11/15/2021 ~ 11/25/2021
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4. Device Under Test Description

4.1 DUT specification

Device Wireless specification overview

Band & Mode Operating Mode Tx Frequency
2.4 GHz WLAN Data 2412 Mz ~2 472 Wz
U-NII-1 Data 5180 Mz ~ 5 240 Mz
U-NII-2A Data 5260 Mz ~5 320 Mz
U-NII-2C Data 5500 Mz ~5720 Mz
U-NII-3 Data 5745 Mz ~ 5 825 Mz
U-NIl-4 Data 5845 Mz ~ 5 885 Mz
U-NII-5 Data 5935 Mz ~ 6 415 Mz
U-NII-6 Data 6435 Mz ~ 6 525 Mz
U-NII-7 Data 6 535 Mz ~ 6 875 Mz
U-NII-8 Data 6895 Mz ~7 115 Mz
Bluetooth Data 2402 Mz ~ 2 480 Mz

S-PEN Data 530 MHz

Device Description

H/W REVO0.1

SIW X700.001
WLAN UJP1460M
BT UKJ2364M

Device Serial Numbers
The manufacturer has confirmed that the devices tested have the same physical,

mechanical and thermal characteristics are within operational tolerances expected
for production units.
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4.2 Nominal and Maximum Output Power Specifications

This device operates using the following maximum output power specifications. SAR values were scaled to
the maximum allowed power to determine compliance per KDB publication 447498 D01v06.

4.2.1 Maximum 2.4 Gz, 5 GHz WIFI output power

IEEE 802.11

Mode

SISO (ANT 1/ANT 2)

MIMO

18.0
2.4GHz

(12ch:5)
(13ch:-1)

17.0
(20MHz

(48¢ch.:9)
(149~177ch.:11)

(40MHz
BW)
5GHz
(80MHz

5GHz
(160MHz
BW)

F-TP22-03 (Rev.00)

17.0

(12ch:5)
(13ch:-1)

17.0

17.0 (1ch: 14) 21.0
(1ch15.5) (2,10ch: 16)
(12chg)
(12ch:5) (1chi14)
(13ch2)

(13ch:-1) (12¢h:s)

(13ch:-1)

17.0

(48ch:9)
(149~177chi1)

17.0

20.0

(48¢ch12)
(149~177ch:14)

17.0

(48ch.:9)
(149~177ch:11)

(48¢ch:9)
(149~177ch:11)

Upper Tolerance

16.0 16.0

(38ch: 15) (38ch: 15)

(46ch: 13)
(46ch: 13) (46ch: 13)

(62ch: 15)
(62ch: 14) (62ch: 14)

(102ch: 14)
(102ch: 14) (102ch: 14)

(151~175ch:11)

(151~175ch:11) (151~175ch:11)

15.0

(42ch: 14)
(58ch: 13)
(106ch: 14)
(155,171chi11)

15.0

(42ch: 14)
(58ch: 14)
(106ch: 14)
(155,171chi11)

14.0

(50ch: 14)
(14ch: 14)
(163ch11

: nominal Power + 1.0 dB

20.0
20.0 20.0 (1ch.:17)
12¢ch:8) (11ch18.5) (2]10ch: 19)
:wazhz; (12ch8) (chi7)

(13ch2) (12chg)

(13ch2)

(48ch:12) (48ch:12) (48ch:12)
(149~177ch:14) (149~177ch:14) (149~177ch:14)
(38ch: 18) (38ch: 18)
(46¢h: 16)
(46ch: 16) (46ch: 16)
(62ch: 18)
(62ch: 17) (62ch: 17)
(102ch: 17)
(102ch: 17) (102¢h: 17)
(151~175ch:14)
(151~175ch:14) (151~175ch:14)
(42¢h: 17) 42ch: 17)
(58ch: 16) (58ch: 17)
(106¢ch: 17) (106ch: 17)
(155,171ch:14) (155,171ch:14)

17.0

(50ch: 17)
(114ch: 17)
(163ch:14)
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4.2.2 Reduced 2.4 (Hz, 5 GHz WIFI output power -Grip Active.

IEEE 802.11
Mode SISO (ANT 1/ANT 2) MIMO

g n ac ax(SUV)
11.0 11.0 11.0

2.4GHz
2.4GHz
(CH1)
12,13ch
5GHz
(20MHz BW)
5GHz
(40MHz BW)
5GHz
(80MHz BW)
5GHz
(160MHz BW)

1.0

1.0 11.0

12ch:5 12ch:5

13ch:-1

9.0

9.0

Upper Tolerance : nominal Power + 1.0 dB
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4.2.32.4Gz, 5 Gz WIFI output power —-RSDB

IEEE 802.11
Mode SISO MIMO

n
2.4GHz . : 8.0
2.4GHz
(CH1)
5GHz

(20MHz BW)
5GHz

(40MHz BW)
5GHz

(80MHz BW)
5GHz

(160MHz BW)

8.0

Upper Tolerance : nominal Power + 1.0 dB
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4.2.4 Maximum 2.4 GHz 802.11ax RU Power

IEEE 802.11ax 2.4G HE20
Tones SISO MIMO
2.4G(HE20) 2.4G(HE20)
13.0 16.0
26T chiz:s chiz:8
Chiz:-4 Chiz:-1
15.0 18.0
Ch.i&11: 14 Chi&11:17
52T chiz:5 chiz:8
Chiz:-1 Chiz:2
15.0 18.0
Ch.1&17: 14 Chi&11:17
106T chiz:s Chi2:8
chi3 -1 chiz:2
15.0 18.0
Ch.1&17: 14 Chi&11:17
2421 Chiz:5 chiz:8
chiz -1 chiz:2
17.0 20.0
Ch.1&17: 14 Chi&11:17
su Ch2&10: 16 Ch.2&10: 79
chiz:s Chi2:8
Chiz:-1 Chiz:2

Upper Tolerance : nominal Power + 1.0 dB
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4.2.5 Maximum 5 GHz 802.11ax RU Power

IEEE 802.11
SISO MIMO
Tones
5G/20Mhz 5G/40Mhz | 5G/80Mhz | 5G/160Mhz 5G/20Mhz 5G/40Mhz | 5G/80Mhz | 5G/160Mhz
10.0 10.0 10.0 10.0
12,5 125 125 125
114ch: 11
14.0 13.0
14.0 14.0 114ch : 11
16.0 15.0 14.0 13.0
102ch : 14 114ch: 11
149ch~ : 14
149ch~ : 14
15.0 13.0
484T 102¢h : 13 14.0 14ch: 11
106ch : 13
149ch~ : 14
14.0 130
114ch : 11

Upper Tolerance: nominal Power + 1.0 dB

4.2.6 Reduced Power 802.11ax RU Tx power -Grip Active.

IEEE 802.11

Tones SISO MIMO

24G | 5G/20Mhz | 5G/40Mhz | 5G/80Mhz | 5G/160Mhz | 24G | 5G/20Mhz | 5G/40Mhz | 5G/80Mhz | 5G/160Mhz
26T 11.0 14.0 10.0 10.0 10.0 10.0
52T 11.0 14.0 12.0 12.0 12.0 12.0
106T | 11.0 14.0 12.0 12.0 12.0 12.0
12.0 12.0 12.0 12.0

12.0 12.0 12.0

12.0 12.0

Upper Tolerance : nominal Power + 1.0 dB
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4.2.7 802.11ax RU Tx power -RSDB

IEEE 802.11
Tones SISO MIMO
24G | 5G/20Mhz | 5G/40Mhz | 5G/80Mhz | 5G/160Mhz | 24G | 5G/20Mhz | 5G/40Mhz | 5G/80Mhz | 5G/160Mhz
26T 8.0 11.0 10.0 10.0 10.0 100
52T 8.0 11.0 10.0 10.0 10.0 100
106T 8.0 11.0 10.0 10.0 10.0 10.0
10.0 10.0 10.0 10.0

10.0 10.0 100

10.0 10.0

Upper Tolerance : nominal Power + 1.0 dB
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4.2.8 Maximum Bluetooth Power

Target power(dBm)
Mode Frequency ANTL TS
Bluetooth BDR 2402 14.5
DH5 2440 15 15
(in dBm) 2480 15
Bluetooth EDR 2402
2-DH5 2440
(in dBm) 2480
Bluetooth EDR 2402 12.5 12.5
3-DH5 2440
(in dBm) 2480
Bluetooth LE
Low Power (in dBm) 8 8
125k, 500k, 1M, 2Mbps
Bluetooth LE
High Power 1M(in dBm)
Bluetooth LE 15 15
High Power 2M (in dBm)

Upper Tolerance : nominal Power + 1.0 dB

4.2.9 Reduced Bluetooth Power — Grip Active

Target power(dBm)

Mode Frequency ANT1 ANT2
Bluetooth BDR 2402 8 7
DH5 2440 8 7
(in dBm) 2480 7 7
Bluetooth EDR 2402 7
2-DH5 2440 8 8
(in dBm) 2480 8
Bluetooth EDR 2402 7
3-DH5 2440 8 7
(in dBm) 2480 7

Upper Tolerance : nominal Power + 1.0 dB

Target power(dBm)
Mode Ch ANT1 ANT2
Bluetooth LE 0 8.0 8.0
1M(37) 19 8.0 8.0
39 8.0 8.0
Bluetooth LE 0 8.0 8.0
1M(255) 19 8.0 8.0
39 8.0 8.0
Bluetooth LE 0 8.0 8.0
2M(37) 19 8.0 8.0
39 8.0 8.0
Bluetooth LE 10 8.0 8.0
2M(255) 9 8.0 8.0
39 8.0 8.0

Upper Tolerance : nominal Power + 1.0 dB

F-TP22-03 (Rev.00) Page 14 of 194



H’a- FCC ID: ASLSMX700 Report No: HCT-SR-2111-FC015-R1

4.2.10 Reduced Bluetooth Power — RSDB

Target power(dBm)
Mode Frequency ANT1 ANT2
Bluetooth BDR 2402
DH5 2440 7 7
(in dBm) 2480
Bluetooth EDR 2402
2-DH5 2440 7 7
(in dBm) 2480
Bluetooth EDR 2402
3-DH5 7 7
(in dBm) 2440

Upper Tolerance : nominal Power + 1.0 dB

Target power(dBm)
Mode ch ANT1 ANT2
Bluetooth LE 0 7.0 7.0
1M(37) 19 7.0 7.0
39 7.0 7.0
Bluetooth LE 0 7.0 7.0
1M(255) 19 7.0 7.0
39 7.0 7.0
Bluetooth LE 0 7.0 7.0
2M(37) 19 7.0 7.0
39 7.0 7.0
Bluetooth LE 0 7.0 7.0
2M(255) 19 7.0 7.0
39 7.0 7.0

Upper Tolerance : nominal Power + 1.0 dB
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4.3 SAR Test Configurations

De e Co 0 0 AR Te 0
Antenna Banad
Rear Top Left Right Bottom
WLAN 1 2.4 GHz YES YES YES YES NO
WLAN 1 5/6 GHz YES YES YES YES NO
WLAN 2 2.4 GHz YES YES YES YES NO
WLAN 2 5 /6GHz YES YES YES YES NO
Additional Test Scenarios
Test Configurations SAR Required Note

Left Corner

Yes

2.4 GHz/ /1 5 GHz/BT WLAN 2 Ant

Right Corner

Yes

2.4 GHz/ / 5 GH/BT WLAN 1 Ant

Note; All test configurations are based on front view.
Per FCC KDB Publication 616217 D04v01r02, the rear surface and edges of tablet should be tested for SAR
compliance with the tablet touching the phantom. The SAR Exclusion Threshold in KDB 447498 D01v06 can
be applied to determine SAR test exclusion for adjacent edge configurations. The closet distance from the
antenna to an adjacent tablet edge is used to determine if SAR testing is required for the adjacent edges, with
the adjacent edge positioned against the phantom and the edge containing the antenna positioned

perpendicular to the phantom.

Additional Guidance KDB inquiry:

- Additional SAR test for corner side — KDB guidance to identify that SAR test when sensor and Antenna is
located near the corner side.

F-TP22-03 (Rev.00)
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4.4 SAR Summation Scenario

According to FCC KDB 447498 D01v06, transmitters are considered to be transmitting simultaneously when
there is overlapping transmission, with the exception of transmissions during network hand-offs with maximum
hand-off duration less than 30 seconds. Possible transmission paths for the EUT are shown below paths and
are mode in same rectangle to indicate communication modes which share the same path. Modes which share
the same transmission path cannot transmit simultaneously with one another.

This device contains multiple transmitters that may operate simultaneously, and therefore requires a
simultaneous transmission analysis according to FCC KDB 447498 D01v06.

Simultaneous Transmission Scenarios

Applicable Combination

Bluetooth ANT 2 + WI-FI 6E MIMO Yes

Bluetooth ANT 2 + 5GHz WI-FI MIMO Yes

Bluetooth ANT 1 + WI-FI 6E MIMO Yes

Bluetooth ANT 1 + 5GHz WI-FI MIMO Yes

Bluetooth ANT 1 + 2.4GHz WI-F| Ant 2 Yes

Bluetooth ANT 1 + 2.4GHz WI-FI Ant 2 + 5GHz WI-FI MIMO Yes
Bluetooth ANT 1 + 2.4GHz WI-FI Ant 2 + WI-FI 6E MIMO Yes
2.4 WI-FI MIMO + WI-FI 6E MIMO Yes

2.4 WI-FI MIMO + 5GHz WI-FI MIMO Yes

F-TP22-03 (Rev.00) Page 17 of 194
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4.5 SAR Test Considerations

4.5.1 Un-Licensed Transmitter(s)

Since wireless router operations are not allowed by the chipset firmware using U-NII-1, U-NII-2A & U-NII-2C
and U-NII-4 WiFi, WiFi Hotspot SAR test and combinations are considered only 2.4 Gz and U-NII-3 for SAR
with respected to wireless router configurations according to FCC KDB 941225 D06v02r01.

Since U-NII-1 and U-NII-2A bands have the same maximum output power and the highest reported SAR for
U-NII-2Ais less than 1.2 W/kg for 1g SAR and is less than 3.0 W/kg for 10g SAR, SAR is not required for U-
NII-1 band according to FCC KDB 248227D01v02r02.

This device supports IEEE 802.11ax with the following features:

a)Up to 80 Wiz Bandwidth only for 5 GHz
b) Up to 20 Miz Bandwidth only for 2.4 GHz
) No aggregate channel configurations
) 2 Tx antenna output
) Upto 1024 QAM is supported
TDWR and Band gap channels are supported for 5 GHz
MU-MIMO UL Operations are not supported

=0 a0

g

Per April 2019 TCB Workshop Notes, SAR testing was not required for 802.11ax when applying the initial test
configuration procedures of KDB 248227, with 802.11ax considered a higher order 802.11 mode.
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5. Introduction

The FCC has adopted the guidelines for evaluating the environmental effects of radio frequency radiation in ET
Docket 93-62 on Aug. 6, 1996 to protect the public and workers from the potential hazards of RF emissions due
to FCC-regulated portable devices.

The safety limits used for the environmental evaluation measurements are based on the criteria published by
the American National Standards Institute (ANSI) for localized specific absorption rate (SAR) in IEEE/ANSI
C95.1-1992 Standard for Safety Levels with Respect to Human Exposure to Radio Frequency Electromagnetic
Fields, 3 kHz to 300 GHz. 1992 by the Institute of Electrical and Electronics Engineers, Inc., New York 10017.
The measurement procedure described in IEEE/ANSI C95.3-1992 Recommended Practice for the
Measurement of Potentially Hazardous Electromagnetic Fields - RF and Microwave is used for guidance in
measuring SAR due to the RF radiation exposure from the Equipment Under Test (EUT). These criteria for SAR
evaluation are similar to those recommended by the National Council on Radiation Protection and
Measurements (NCRP) in Biological Effects and Exposure Criteria for Radio Frequency Electromagnetic Fields,”
NCRP Report No. 86 NCRP, 1986, Bethesda, MD 20814. SAR is a measure of the rate of energy absorption
due to exposure to an RF transmitting source. SAR values have been related to threshold levels for potential
biological hazards.

SAR Definition

Specific Absorption Rate (SAR) is defined as the time derivative of the incremental electromagnetic energy (dW)
absorbed by (dissipated in) an incremental mass (dm) contained in a volume element (dV) of a given density
(r). Itis also defined as the rate of RF energy absorption per unit mass at a point in an absorbing body.

SAR — d (dU)
T oodt dm

Figure 1. SAR Mathematical Equation
SAR is expressed in units of Watts per Kilogram (W/kg)

Where:
= conductivity of the tissue-simulant material (S/m)
= mass density of the tissue-simulant material (kg/m’)
= Total RMS electric field strength (V/m)

NOTE: The primary factors that control rate of energy absorption were found to be the wavelength of the incident
field in relations to the dimensions and geometry of the irradiated organism, the orientation of the organism in
relation to the polarity of field vectors, the presence of reflecting surfaces, and whether conductive contact is
made by the organism with a ground plane.
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6. Description of test equipment
6.1 SAR MEASUREMENT SETUP

These measurements are performed using the DASY4 automated dosimetric assessment system. It is made
by Schmid & Partner Engineering AG (SPEAG) in Zurich, Switzerland. It consists of high precision robotics
system (Staubli), robot controller, Pentium Il computer, near-field probe, probe alignment sensor, and the
generic twin phantom containing the brain equivalent material. The robot is a six-axis industrial robot performing
precise movements to position the probe to the location (points) of maximum electromagnetic field (EMF) (see
Figure.2).

A cell controller system contains the power supply, robot controller, teach pendant (Joystick), and remote control,
is used to drive the robot motors. The PC with Windows XP or Windows 7 is working with SAR Measurement
system DASY4 & DASY5, A/D interface card, monitor, mouse, and keyboard. The Staubli Robot is connected
to the cell controller to allow software manipulation of the robot. A data acquisition electronic (DAE) circuit
performs the signal amplification, signal multiplexing, AD-conversion, offset measurements, mechanical surface
detection, collision detection, etc. is connected to the Electro-optical coupler (EOC). The EOC performs the
conversion from the optical into digital electric signal of the DAE and transfers data to the PC plug-in card.

TEES

Sevigl

=

[ose

/‘
|
=

AN

| 8

H,U m‘m cumm I - —]

BN

Figure 2. HCT SAR Lab. Test Measurement Set-up

The DAE consists of a highly sensitive electrometer-grade preamplifier with auto-zeroing, a channel and gain-
switching multiplexer, a fast 16 bit AD-converter and a command decoder and control logic unit. Transmission
to the PC-card is accomplished through an optical downlink for data and status information and an optical uplink
for commands and clock lines. The mechanical probe mounting device includes two different sensor systems
for frontal and sidewise probe contacts. They are also used for mechanical surface detection and probe collision
detection. The robot uses its own controller with a built in VME-bus computer. The system is described in detail
in.
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7. SAR Measurement Procedure

The evaluation was performed using the following procedure compliant to FCC KDB Publication 865664
D01v01r04 and IEEE 1528-2013.

1. The SAR distribution at the exposed side of the head or body was measured at a distance no more than
5.0 mm from the inner surface of the shell. The area covered the entire dimension of the DUT’s head and
body area and the horizontal grid resolution was depending on the FCC KDB 865664 D01v01r04 table 4-1
& IEEE 1528-2013.

2. Based on step, the area of the maximum absorption was determined by sophisticated interpolations routines
implemented in DASY software. When an Area Scan has measured all reachable point. DASY system
computes the field maximal found in the scanned are, within a range of the maximum. SAR at this fixed
point was measured and used as a reference value.

3. Around this point, a volume was assessed according to the measurement resolution and volume size
requirements of FCC KDB 865664 D01v01r04 table 4-1 and IEEE 1528-2013. On the basis of this data set,
the spatial peak SAR value was evaluated with the following procedure (reference from the DASY manual.)

a. The data at the surface were extrapolated, since the center of the dipoles is no more than 2.7 mm away
from the tip of the probe (it is different from the probe type) and the distance between the surface and the
lowest measuring point is 1.2 mm. The extrapolation was based on a least square algorithm. A polynomial
of the fourth order was calculated through the points in z-axes. This polynomial was then used to evaluate
the points between the surface and the probe tip.

b. The maximum interpolated value was searched with a straight-forward algorithm. Around this maximum
the SAR values averaged over the spatial volumes (1 g or 10 g) were computed using the 3D-Spline
interpolation algorithm. The 3D-spline is composed of three one-dimensional splines with the “Not a knot”
condition (in X, y, and z directions. The volume was integrated with the trapezoidal algorithm. One thousand
points (10 x 10 x 10) were interpolated to calculate the average.

c. All neighboring volumes were evaluated until no neighboring volume with a higher average value was
found.

4. The SAR reference value, at the same location as step 2, was re-measured after the zoom scan. If the
value changed by more than 5 %, the SAR evaluation and drift measurements were repeated.
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Area scan and zoom scan resolution setting follow KDB 865664 D01v01r04 quoted below.

<3 @ >3 (i

Maximum distance from closest measurement point

(geometric center of probe sensors) to phantom surface 5+1 mm '0In(2)£0.5 mm

Maximum probe angle from probe axis to phantom
surface 30°t1° 20°+1°
normal at the measurement location

<2 GHz: €15 mm 3-4 @Hz: €12 mm
2-3 GHz: €12 mm 4-6 (Hz: <10 mm

When the x or y dimension of the test device, in the
measurement plane orientation, is smaller than the
above, the measurement resolution must be < the
corresponding x or y dimension of the test device
with at least one measurement point on the test

Maximum area scan Spatial resolution: AXarea, Ayarea

device.

. . o <2 (Hz: <8Bmm 3-4 (Hz: <5 mm*
Maximum zoom scan Spatial resolution: AxXzeom, Ayzoom 2.3 G <5mm* 4-6 G <4 mm*

3-4 (Hz: <4 mm

uniform grid: AZzoom(n) <5mm 4-5 (Hz: €3 mm

5-6 (Hz: <2 mm

Maximum zoom scan

Spat'a: feSOr:Ut'O” DZzom(1): between 1t 3-4 Gz <3 mm
no:fma to phantom two Points closest to <4 mm 4-5 (Hz: 2.5 mm

surtace graded | phantom surface 5-6 Gfiz: <2 mm

grid
AZzo0om(N>1): between

< ) zoom{ -
subsequent Points £1.5-AZzo0om(n-1)

3-4 GHz: 228 mm
X, Y, Z 2 30 mm 4-5 (Hz: 225 mm
5-6 GHz: 222 mm

Minimum zoom scan
volume

Note: 6 is the penetration depth of a plane-wave at normal incidence to the tissue medium; see draft
standard IEEE P1528-2011 for details.

*When zoom scan is required and the reported SAR from the area scan based 1-g SAR estimation
procedures of KDB 447498 is < 1.4 W/kg, <8 mm, <7 mm and < 5 mm zoom scan resolution may be
applied, respectively, for 2 GHz to 3 GHz, 3 GHz to 4 (Hz and 4 GHz to 6 GHz.
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8. Description of Test Position

88.1 Device Holder
The device holder is made out of low-loss POM material having the following dielectric parameters: relative
permittivity € and loss tangent 5=0.02.

8.2 SAR Testing for Tablet Per KDB Publication 616217 D04v01r02

Per FCC KDB Publication 616217 D04v01r02, the back surface and edges of the tablet should be tested for
SAR compliance with the tablet touching the phantom. The SAR Exclusion Threshold in KDB 447498 D01v06
can be applied to determine SAR test exclusion for adjacent edge configuration. The closest distance from
the antenna to an adjacent tablet edge is used to determine if SAR testing is required for the adjacent edges,
with the adjacent edge positioned against the phantom and the edge containing the antenna positioned
perpendicular to the phantom.

8.3 Proximity Sensor Considerations.
This device uses a sensor to reduce output powers in certain use conditions when the device is used close the
user’s body.

When the sensor detects a user is touching the device on or near to the antenna the device reduces the
maximum allowed output power However, the proximity sensor is not active when the device is moved beyond
the sensor triggering distance and the maximum output power is no longer limited. Therefore, an additional
exposure condition is needed in the vicinity of the triggering distance to ensure SAR is compliant when the
device is allowed to operate at a non-reduced output power level.

FCC KDB 616217 D04 Section 8 and additional FCC guidance were used as a guideline for selecting SAR test
distances for this device at these additional exposure conditions. The smallest separation distance determined
by the sensor triggering and sensor coverage for each applicable edge, minus 1 mm. was used as the test
separation distance for SAR testing. Sensor triggering distance evaluation is provided in a separate document.

The required separation distance to evaluate SAR at full powers were:

§6.2 Worst case
Wireless . . . §6.3 §6.4 distance for
i Position Triggering Distance .
technologies [mm Coverage Tilt Angle Body SAR
[mm]
Rear 17 N/A N/A 16
Right 10 N/A N/A 9
WLAN /BT Ant 1 -
Right Corner 15 N/A N/A 14
Top 22 N/A N/A 21
Rear 15 N/A N/A 14
Left 8 N/A N/A 7
WLAN /BT Ant 2
Left Corner 12 N/A N/A 11
Top 18 N/A N/A 17
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9. RF Exposure Limits

UNCONTROLLED CONTROLLED
ENVIRONMENT ENVIRONMENT
A ORI General Population Occupational
(W/kg) or (mWIg) (W/kg) or (mWIg)
SPATIAL PEAK SAR * 16 8.0
(Partial Body) ' '
SPATIAL AVERAGE SAR ** 0.08 0.4
(Whole Body) ’ '
SPATIAL PEAK SAR *** 40 20.0
(Hands / Feet / Ankle / Wrist) ' '

NOTES:

* The Spatial Peak value of the SAR averaged over any 1 g of tissue (defined as a tissue volume in the
shape of a cube) and over the appropriate averaging time.

** The Spatial Average value of the SAR averaged over the whole-body.

*** The Spatial Peak value of the SAR averaged over any 10 g of tissue (defined as a tissue volume in
the shape of a cube) and over the appropriate averaging time.

Uncontrolled Environments are defined as locations where there is the exposure of individuals who have no
knowledge or control of their exposure. The general population/uncontrolled exposure limits are applicable to
situations in which the general public may be exposed or in which persons who are exposed as a consequence
of their employment may not be mad fully aware of the potential for exposure or cannot exercise control over
their exposure. Members of the general public would come under this category when exposure is not
employment-related; for example, in the case of a wireless transmitter that exposes persons in its vicinity.

Controlled Environments are defined as locations where there is exposure that may be incurred by persons
who are aware of the potential for exposure, (i.e.as a result of employment or occupation). In general,
occupational/controlled exposure limits are applicable to situations in which persons are exposed as a
consequence of their employment, who have been made fully aware of the potential for exposure and can
exercise control over their exposure. This exposure category is also applicable when the exposure is of a
transient nature due to incidental passage through a location where the exposure levels may be higher than the
general population/uncontrolled limits, but the exposed person is fully aware of the potential for exposure and
can exercise control over his or her exposure by leaving the area or by some other appropriate means.
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10. FCC SAR General Measurement Procedures

Power Measurements for licensed transmitters are performed using a base simulator under digital average
power.

10.1 Measured and Reported SAR

Per FCC KDB Publication 447498 D01v06, when SAR is not measured at the maximum power level allowed
for production units, the results must be scaled to the maximum tune-up tolerance limit according to the power
applied to the individual channels tested to determine compliance. For simultaneous transmission, the
measured aggregate SAR must be scaled according to the sum of the differences between the maximum tune-
up tolerance and actual power used to test each transmitter. When SAR is measured at or scaled to the
maximum tune-up tolerance limit, the results are referred to as Reported SAR. The highest reported SAR results
are identified on the grant of equipment authorization according to procedures in KDB 690783 D01v01r03.

10.2 SAR Testing with 802.11 Transmitters

The normal network operating configurations of 802.11 transmitters are not suitable for SAR measurements.
Unpredictable fluctuations in network traffic and antenna diversity conditions can introduce undesirable
variations in SAR results. The SAR for these devices should be measured using chipset based test mode
software to ensure the results are consistent and reliable. See KDB Publication 248227 D01v02r02 for more
details.

10.2.1 General Device Setup

Chipset based test mode software is hardware dependent and generally varies among manufacturers. The
device operating parameters established in test mode for SAR measurements must be identical to those
programmed in production units, including output power levels, amplifier gain settings and other RF
performance tuning parameters.

A periodic duty factor is required for current generation SAR system to measure SAR. When 802.11 frame gaps
are accounted for in the transmission, a maximum transmission duty factor of 92-96% is typically achievable in
most test mode configurations. A minimum transmission duty factor of 85% is required to avoid certain hardware
and device implementation issues related to wide range SAR scaling. The reported SAR is scaled to 100%
transmission duty factor to determine compliance at the maximum tune-up tolerance limit.

10.2.2 U-NII-1 and U-NII-2A

For devices that operate in both U-NII-1 and U-NII2A bands, when the same maximum output power is specified
for both bands, SAR measurement using OFDM SAR test procedures is not required for U-NII-1 unless the
highest reported SAR for U-NII-2Ais > 1.2 W/kg for 1g SAR or > 3.0 W/kg for 10g SAR. When different maximum
output powers are specified for the bands, SAR measurement for the U-NII band with the lower maximum output
power is not required unless the highest reported SAR for the U-NII band with the higher maximum output power,
adjusted by the ratio of lower to higher specified maximum output power for the two bands, is > 1.2 W/kg for 1g
SAR or > 3.0 W/kg for 10g SAR.

10.2.3 U-NII-2C and U-NII-3

The frequency range covered by U-NII-2C and U-NII-3 is 380 Miz (5.47 GHz —5.85 (Hz), which requires a minimum
of at least two SAR probe calibration frequency points to support SAR measurements. When Terminal Doppler
Weather Radar (TDWR) restriction applies, the channels at 5.60 (Hz — 5.65 Gz in U-NII-2C band must be
disabled with acceptable mechanisms and documented in the equipment certification.

Unless band gap channels are permanently disabled, SAR must be considered for these channels.
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10.2.4 Initial Test Position Procedure

For exposure conditions with multiple test positions, such as handset operating nest to the ear, devices with
hotspot mode or UMPC mini-tablet, procedures for initial test position can be applied. Using the transmission
mode determined by the DSSS procedure or initial test configuration, area scans are measured for all positions
in an exposure condition. The test position with the highest extrapolated (peak) SAR is used as the initial test
position. When reported SAR for the initial test position is < 0.4 W/kg for 1g SAR and < 1.0 W/kg for 10g SAR,
no additional testing for the remaining test position is required. Otherwise, SAR is evaluated at the subsequent
highest peak SAR positions until the reported SAR result is < 0.8 W/kg for 1g SAR and < 2.0 W/kg for 10g SAR
or all test positions are measured.

10.2.5 2.4 Gz SAR test Requirements

SAR is measured for 2.4 Gz 802.11b DSSS using either the fixed test position or, when applicable, the initial
test position procedure. SAR test reduction is determined according to the following:

1) When the reported SAR of the highest measured maximum output power channel for the exposure
configuration is < 0.8 W/kg, no further SAR testing is required for 802.11b DSSS is that exposure configuration.
2) When the reported SAR is > 0.8 W/kg, SAR is required for that position using the next highest measured
output power channel. When any reported SAR is > 1.2 W/kg, SAR is required for the third channel; i.e., all
channels require testing.

2.4 (Hz 802.11 g/n/ax OFDM are additionally evaluated for SAR if the highest reported SAR for 802.11b,
adjusted by the ratio of the OFDM to DSSS specified maximum output power, is > 1.2 W/kg. When SAR is
required for OFDM modes in 2.4 (Hz band, the Initial Test Configuration Procedures should be followed.

10.2.6 OFDM Transmission Mode and SAR Test Channel Selection

For the 2.4 @iz and 5 (Hz bands, when the same maximum output power was specified for multiple OFDM
transmission mode configurations in a frequency band or aggregated band, SAR is measured using the
configuration with the largest channel bandwidth, lowest order modulation and lowest data rate and lowest order
802.11 a/g/n/ac mode. When the maximum output power of a channel is the same for equivalent OFDM
configurations; for example, 802.11a, 802.11n and 802.11 ac or 802.11g and 802.11n with the same channel
bandwidth, modulation and data rate etc., the lower order 802.11 mode i.2., 802.11a, then 802.11n and 802.11ac
or 802.11g then 802.11n, is used for SAR measurement. Per April 2019 TCB Workshop guidance 802.11ax was
considered the highest order 802.11 mode. When the maximum output power are the same for multiple test
channels, either according to the default or additional power measurement requirements, SAR is measured
using the channel closest to the middle of the frequency band or aggregated band. When there are multiple
channels with the same maximum output power, SAR is measured using the higher number channel.

10.2.7 Initial Test Configuration Procedure

For OFDM, in both 2.4 (Hz and 5 (Hz bands, an initial test configuration is determined for each frequency band
and aggregated band, according to the transmission mode with the highest maximum output power specified
for SAR measurements. When the same maximum output power is specified for multiple OFDM transmission
mode configurations in a frequency band or aggregated band, SAR is measured using the configuration(s) with
the largest channel bandwidth, lowest order modulation, and lowest data rate. If the average RF output powers
of the highest identical transmission modes are within 0.25 dB of each other, mid channel of the transmission
mode with highest average RF output power is the initial test channel. Otherwise, the channel of the
transmission mode with the highest average RF output conducted power will be the initial test configuration.

When the reported SAR is < 0.8 W/kg, no additional measurements on other test channels are required.
Otherwise, SAR is evaluated using the subsequent highest average RF output channel until the reported SAR
result is 1.2 W/kg or all channels are measured. When there are multiple untested channels having the same
subsequent highest average RF output power, the channel with higher frequency from the lowest 802.11 mode
is considered for SAR measurements.
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10.2.8 Subsequent Test Configuration Procedures

For OFDM configurations in each frequency band and aggregated band, SAR is evaluated for initial test
configuration using the fixed test position or the initial test position on procedure. When the highest reported
SAR (for the initial test configuration), adjusted by the ratio of the specified maximum output power of the
subsequent test configuration to initial test configuration, is < 1.2 W/kg for 1g SAR and < 3.0 W/kg for 10g SAR,
no additional SAR tests for the subsequent test configurations are required.

10.2.9 MIMO SAR Considerations

Per KDB Publication 248227 D01v02r02, the simultaneous SAR provisions in KDB publication 447498D01v06
should be applied to determine simultaneous transmission SAR test exclusion for WIFI MIMO. If the sum of 1g
single transmission chain SAR measurements is <1.6 W/kg, no additional SAR Measurements for MIMO are
required. Alternatively, SAR for MIMO can be measured with all antennas transmitting simultaneously at the
specified maximum output power of MIMO operation.
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11. Output Power Specifications

11.1 WIFI Conducted Power measurement method

Un-Licensed bands (DTS Band)

Test Description Test Procedure Used

- KDB 558074 vO5 - Section 8.3.2.3
Conducted Output Power - ANSI 63.10-2013 - Section 11.9.2.3

Test Procedure

1. Measure the duty cycle.

2. Measure the average power of the transmitter. This measurement is an average over both the on and off
periods of the transmitter.

3. Add 10 log (1/x), where x is the duty cycle, to the measured power in order to compute the average power
during the actual transmission times.

Un-Licensed bands (NIl Band)

Test Description Test Procedure Used

Conducted Output Power - KDB 789033 D02 v02r01 - Section E.3.a

Test Procedure

1. Measure the duty cycle.

2. Measure the average power of the transmitter. This measurement is an average over both the on and off
periods of the transmitter.

3. Add 10 log (1/x), where x is the duty cycle, to the measured power in order to compute the average power
during the actual transmission times.

Test setup

EUT Spectrum Analyzer
Coax Cable
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11.1.1 IEEE 802.11 (2.4 GHz) Maximum Conducted Power

IEEE 802.11 (2.4 @Hz) Average

Frequency [MH] Channel RF Conducted Power [dBm]

Ant.1 Ant.2 MIMO

2412 1 17.39 17.71 20.56

2437 6 17.56 17.84 20.71

802.11b 2 462 11 17.69 17.86 20.79
2467 12 4,22 4.21 7.23

2472 13 -1.73 -1.52 1.39

2412 1 15.85 16.42 19.15

2 437 6 16.29 16.49 19.40

802.11g 2 462 11 16.29 16.39 19.35
2467 12 461 4.49 7.56

2472 13 -0.94 -1.00 2.04

2412 1 15.94 16.18 19.07

802.11n 2 437 6 17.15 17.44 20.31
(HT20) 2 462 11 15.21 15.26 18.25
2467 12 4.19 4.19 7.20

2472 13 -0.81 -1.00 2.04

11.1.2 IEEE 802.11 (2.4 GHz) Reduced Conducted Power (Grip Active)

IEEE 802.11 (2.4 GHz) Average
Mode Frequency [Miz] Channel RF Conducted Power [dBm]
Ant.1 Ant.2 MIMO

2 412 1 10.68 10.98 13.84
2 437 6 10.13 10.10 13.13
802.11b 2 462 11 10.61 10.97 13.80
2467 12 4.22 421 7.23
2472 13 1.73 1.52 1.39
2412 1 10.00 10.23 13.13
2 437 6 9.61 10.70 13.20
802.11g 2 462 11 10.63 11.74 14.23
2467 12 4.61 4.49 7.56
2472 13 20.94 ~1.00 2.04
2412 1 10.78 11.69 14.27
2 437 6 10.97 11.99 14.52
802.11n 2 462 11 10.87 12.10 14.54
(HT20) : : :
2467 12 419 4.19 7.20
2472 13 -0.81 ~1.00 2.04
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11.1.3 IEEE 802.11 (2.4 GHz) Reduced Conducted Power (RSDB)

IEEE 802.11 (2.4 GHz) Average

Frequency [Mi] Channel RF Conducted Power [dBm]

Ant.1 MIMO

2 437 6 7.26 7.66 10.47

802.11b 2462 11 7.21 7.74 10.49
2467 12 4.22 4.21 7.23

2472 13 -1.73 -1.52 1.39

2412 1 7.10 7.70 10.42

2 437 6 7.42 7.95 10.70

802.11g 2 462 11 7.06 8.00 10.57
2467 12 4.61 4.49 7.56

2472 13 -0.94 -1.00 2.04

2412 1 6.94 7.60 10.29

2437 6 7.29 7.76 10.54

802.11n 2 462 11 6.96 7.82 10.42
(HT20) 2467 12 4.19 4.19 7.20
2472 13 -0.81 -1.00 2.04
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11.1.4 IEEE 802.11 (5 GHz) Maximum Conducted Power

IEEE 802.11 a(20 Mz BW)

Frequency [Mz] Channel P%SV%?LESIEG%]
\ Ant.2
5180 36 17.11 17.89 20.53
5200 40 17.01 17.88 20.47
5220 44 17.26 17.92 20.61
5240 48 9.01 9.90 12.49
5260 52 17.41 17.69 20.56
5280 56 17.23 17.54 20.40
5300 60 17.08 17.37 20.24
5320 64 17.09 17.33 20.22
5500 100 16.97 16.70 19.85
5600 120 17.13 16.89 20.02
5600 124 17.00 16.84 19.93
5720 144 17.52 17.27 20.40
5745 149 11.06 11.32 14.20
5785 157 11.22 11.04 14.14
5825 165 11.01 11.11 14.07
5885 171 11.41 10.79 14.12
IEEE 802.11 ac(80 Mz BW)
Frequency [MHz] Channel P%SV%?%StBe%]
Ant.2
5210 42 14.44 14.88 17.67
5290 58 12.61 13.24 15.94
5530 106 14.46 14.15 17.32
5610 122 15.48 15.10 18.30
5690 138 15.21 14.89 18.06
5775 155 10.79 10.42 13.62
5 855 171 10.91 10.64 13.79
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11.1.5 IEEE 802.11 (5 GHz) Reduced Conducted Power (Grip Active)

IEEE 802.11 ac(80 Mz BW)

Conducted

Frequency [MHz] Channel Power [dBm]
5210 42 8.51 8.35 11.44
5290 58 9.06 8.95 12.01
5530 106 8.70 8.09 11.41
5610 122 8.81 8.01 11.43
5690 138 8.74 8.19 11.48
5775 155 8.27 8.16 11.22
5 855 171 8.36 8.20 11.29

11.1.6 IEEE 802.11 (5 GHz) Reduced Conducted Power (RSDB)

IEEE 802.11 ac(80 Mz BW)

Frequency [MHz] Channel P%SV%?USE%
5210 42 7.05 7.24 10.15
5290 58 7.13 6.83 9.99
5530 106 6.26 6.49 9.38
5610 122 6.74 6.21 9.49
5690 138 6.20 6.26 9.24
5775 155 6.60 6.07 9.35
5 855 171 6.32 6.16 9.25
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11.1.7 WLAN Conducted Power

Justification for test configurations for WLAN per KDB Publication 248227 D01v02r02:

= Power measurements were performed for the transmission mode configuration with the highest maximum
output power specified for production units.

= For transmission mode with the same maximum output power specification, powers were measured for the
largest channel bandwidth, lowest order modulation and lowest data rate.

= For transmission modes with identical maximum specified output power, channel bandwidth, modulation and
data rates, power measurements were required for all identical configurations.

= For each transmission mode configuration, powers were measured for the highest and lowest channels; and
at the mid-band channel(s) when there were at least 3 channels supported. For configurations with multiple mid-
band channels, due to an even number of channels, both channels were measured.

Test Configuration

EUT Spectrum Analyzer
Coax Cable
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11.2 Bluetooth

11.2.1 Bluetooth Maximum Conducted Power

The Burst averaged-conducted power (Maximum
Bluetooth Power [dBm]

Antl Ant2

0 14.83 13.22

DH5 39 15.41 13.97
78 14.09 14.04

0 12.5 11.10

2-DH5 39 12.5 11.66
78 12.5 11.53

0 12.57 10.88

3-DH5 39 12.97 11.65
78 11.35 11.56

The Burst averaged-conducted power Grip sensor active (Reduced

Bluetooth Power [dBm]

Antl Ant2

0 7.11 5.57

DH5 39 7.57 6.35
78 6.04 6.44

0 7.65 6.19

2-DH5 39 8.45 6.89
78 7.11 7.02

0 7.64 6.11

3-DH5 39 8.06 6.88
78 6.59 7.01
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The Burst averaged-conducted

power (Maximum

Bluetooth Power [dBm]

LE

Packet Channel
Antl Ant2 |
0 15.93 14.51
37 19 15.96 14.94
M 39 14.09 14.91
0 15.94 14.44
255 19 15.96 14.77
LE 39 14.05 14.95
0 15.92 14.42
37 19 15.98 14.77
oM 39 14.11 14.96
0 14.91 14.41
255 19 15.97 14.75
39 14.08 14.92
The Burst averaged-conducted power Grip sensor active (Reduced

Bluetooth Power [dBm]

Packet Channel
Antl Ant2
0 8.76 7.12
37 19 8.86 7.65
39 7.29 7.85
M 0 8.74 7.11
255 19 8.86 7.63
39 7.19 7.81
0 8.79 7.05
37 19 8.89 7.57
39 7.18 7.78
M 0 8.75 7.07
255 19 8.96 7.57
39 7.13 7.77
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Per October 2016 TCB Workshop Notes:

When call box and Bluetooth protocol are used for Bluetooth SAR measurement, time-domain plot is required
to identify duty factor for supporting the test setup and result.

Bluetooth duty cycle was measured using Bluetooth tester equipment (CBT / R&S) with Bluetooth protocol. DH5
mode is the highest duty cycle and conducted power. SAR test were performed at DH5 mode.

Aglient Spectrum Analyzer - Swept SA
T [ £ A

JGN 01:05: 18 AM Dec 02, 202
Avg Type: Log-Pwr

PHO: Fast —»— 1rig: Free Run

IFGain:Low Atten: 26 dB

Ref Offset 265 dB AMKr3 3. 7{9 ﬂ: S
Ref41.60dBm B . ) ) ' -0.01 dB

bt e At VbV

épiahforﬁz
VBW 8.0 MHz Sweep 6.867 ms (1001 pts)
MKR MODE TRC SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE
2870 ms| () 003 dB|
1799ms|  1810dBm|
3.749 ms| () 0.01dB|
1792 msi 16,10 dBmi

:
:

! !
l l
 —
! !
1 l
! !
J |

Bluetooth

Duty Cycle

= (BT-On time /BT-Full time) =(2.870/3.749) = 0.766 (DH5)
Duty factor= 1/Duty cycle : 1.305
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Aglient Spectrum Analyzer - Swept SA
Marker 3 A 3.74920 ms ) Avg Type: Log-Pwr
PHO: Fast —+— 1rig: Free Run

IFGain:Low Atten: 26 dB

Ref Offset 26.1 dB AMkr3 3.749 e
Ref40.10dBm , A , . , .08 dB

Span 0 Hz
Sweep 6.867 ms (1001 pts)
MKR MODE TRC SIL < Y FUNCTION FUNCTION WIDTH FUNCTION VALUE
2884 ms!(4) |
2129ms|  1298dBm|

3.749 ms|(4)

| 2,129 ms% i

-z
=

Bluetooth

Duty Cycle
= (BT-On time /BT-Full time) =(2.884/3.749) = 0.769 (2-DH5)
Duty factor= 1/Duty cycle : 1.300
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12. System Verification

12.1 Tissue Verification

The body simulating material is calibrated by HCT using the DAKS 3.5 to determine the conductivity and
permittivity.

Table for Body Tissue Verification
Measured Measured Target Target

F(Iﬁzc)] Conductivity Dielectric Conductivityl Dielectric % devo % deve
o (S/m) Constant,e o (S/m) |Constant, €
2400 1.765 38.019 1.756 39.290 0.51 -3.23
11/15/2021 20.0 2450H 2450 1.822 37.896 1.800 39.200 1.22 -3.33
2500 1.882 37.718 1.855 39.140 1.46 -3.63
2400 1.771 38.163 1.756 39.290 0.85 -2.87
11/16/2021 20.6 2450H 2450 1.824 37.861 1.800 39.200 1.33 -3.42
2500 1.882 37.721 1.855 39.140 1.46 -3.63
2400 1.786 38.075 1.756 39.290 1.71 -3.09
11/17/2021 21.3 2450H 2450 1.821 37.838 1.800 39.200 1.17 -3.47
2500 1.883 37.722 1.855 39.140 1.51 -3.62
2400 1.747 38.706 1.756 39.290 -0.51 -1.49
11/23/2021 201 2450H 2450 1.809 38.479 1.800 39.200 0.50 -1.84
2500 1.849 38.282 1.855 39.140 -0.32 -2.19
2400 1.771 38.154 1.756 39.290 0.85 -2.89
11/23/2021 201 2450H 2450 1.826 37.883 1.800 39.200 1.44 -3.36
2500 1.883 37.729 1.855 39.140 1.51 -3.61
5180 4.604 36.445 4.635 36.010 -0.67 1.21
5180H- 5250 4.804 36.526 4.706 35.930 2.08 1.66
11/18/2021 20.7 5280H 5280 4.691 36.445 4737 35.894 -0.97 1.54
5320 4.813 36.758 4778 35.846 0.73 2.54
5500H- 5500 4.929 36.505 4,963 35.640 -0.69 2.43
11/19/2021 20.6 5600H 5600 4,970 36.370 5.065 35.530 -1.88 2.36
5750H 5750 5.323 35.944 5.219 35.360 1.99 1.65
11/22/2021 201 5825H- 5800 5.192 36.199 5.270 35.300 -1.48 2.55
5825 5.216 35.784 5.296 35.270 -1.51 1.46
5800 5.104 36.304 5.270 35.300 -3.15 2.84
5835 5.262 35.677 5.306 35.258 -0.83 1.19
5800H- 5845 5.212 35.573 5.316 35.246 -1.96 0.93
11/18/2021 22.0 5885H 5855 5.174 35.466 5.326 35.235 -2.85 0.66
5865 5.263 35.701 5.337 35.225 -1.39 1.35
5875 5.326 35.398 5.347 35.215 -0.39 0.52
5885 5.274 35.363 5.357 35.205 -1.55 0.45
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Table for Body Tissue Verification
Measured Measured Target Target

F(;llﬁg Conductivity Dielectric  Conductivity Dielectric % devo % dev &
o (S/m) Constant, € o (S/m) Constant, €
5180 4.579 36.746 4.635 36.010 -1.21 2.04
5180H- 5250 4.817 36.757 4.706 35.930 2.36 2.30
11/23/2021 200 5280H 5280 4.742 36.432 4.737 35.894 0.11 1.50
5320 4.852 36.930 4.778 35.846 1.55 3.02
5500H- 5500 5.003 36.395 4.963 35.640 0.81 212
11/23/2021 200 5600H 5600 5.072 36.105 5.065 35.530 0.14 1.62
5750H- 5750 5.303 36.237 5.219 35.360 161 248
11/24/2021 21.2 5825H 5800 5.244 36.773 5.270 35.300 -0.49 4.17
5825 5.326 36.263 5.296 35.270 0.57 2.82
5800 5.286 36.106 5.270 35.300 0.30 2.28
5835 5.380 35.774 5.306 35.258 1.39 1.46
5800H- 5845 5.378 35.868 5.316 35.246 1.17 1.76
11/19/2021 21.0 58854 5855 5.393 35.740 5.326 35.235 1.26 1.43
5865 5.387 35.774 5.337 35.225 0.94 1.56
5875 5.402 35.463 5.347 35.215 1.03 0.70
5885 5.379 35.404 5.357 35.205 0.41 0.57

- Volume

Table for Head Tissue Verification
Tissue Measured Measured Target Target

[?I_aégtgf . F(Kllﬁg Conductivity Dielectric Conductivity Dielectric % devo % deve
o (S/m) Constant,e 0o (S/m) Constant, €

2400 1.773 38.835 1.756 39.290 0.97 -1.16

11/25/2021 21.2 2450H 2450 1.826 38.561 1.800 39.200 144 -1.63
2500 1.872 38.335 1.855 39.140 0.92 -2.06

5180 4.580 36.080 4.635 36.010 -1.19 0.19

5180H- 5250 4.760 36.346 4.706 35.930 1.15 1.16

11/25/2021 21.2 5280H 5280 4.729 35.941 4737 35.894 -0.17 0.13
5320 4.743 35.807 4778 35.846 -0.73 -0.11
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12.2 System Verification

Input Power: 50 mW

1w
A 50mW 1w
Dipole Liquid _I,_Aerpnb. .Iligrﬁ'd 'Is'z;rlget Measured Normalized Deviation Limit
(SIN) P P- 19 SARig %]  [%)]
[Wikg]
2 450 11/15/2021 3797 Head| 20.1 20.0 53.3 2.52 50.4 -5.44 +10
2 450 11/16/2021 | 3797 Head| 20.7 | 20.6 53.3 2.68 53.6 +0.56 | £10
2 450 11/17/2021 | 3797 | 965 |Head| 214 | 21.3 53.3 2.66 53.2 -0.19 +10
2 450 11/23/2021 3076 Head| 20.2 201 53.3 2.67 534 +0.19 +10
2 450 11/23/2021 | 3076 Head| 20.2 | 20.1 53.3 2.63 52.6 -1.31 +10
5250 11/18/2021 3797 Head| 20.8 20.7 80.6 3.87 77.4 -3.97 +10
5600 11/19/2021 3797 Head| 20.7 20.6 84.2 4.18 83.6 -0.71 +10
5750 11/22/2021 | 3797 1107 Head| 20.2 | 20.1 80.9 3.92 78.4 - 3.09 +10
5250 11/23/2021 | 3797 Head| 20.1 20.0 80.6 3.84 76.8 -4.71 +10
5600 11/23/2021 | 3797 Head| 20.1 20.0 84.2 4.5 90 +6.89 | £10
5750 11/24/2021 | 3797 Head| 2.1.3 | 21.2 80.9 4.03 80.6 -0.37 +10
5800 11/18/2021 | 7309 1317 Head| 22.1 22.0 78.5 3.7 74 -5.73 +10
5800 11/19/2021 | 7309 Head| 21.1 21.0 78.5 3.63 72.6 -7.52 +10
= Volume

1w
Liquid Target
Liquid Temp. Temp. SARug
[°C] [°C] (SPEAG)
[W/kg]

50mW 1W
Measured Normalized Deviation Limit
SAng SAng [%] [%]

Wikg]  [Wikd]

2450 11/25/2021 | 3797 | 965 |Head| 21.2 | 21.2 53.3 2.49 49.8 -6.57 | £10
5250 11/25/2021 | 3797 | 1107 |Head| 21.2 | 21.2 80.6 3.87 77.4 -3.97 | £10

Probe Dipole

(SIN) | (SIN)

12.3 System Verification Procedure

SAR measurement was prior to assessment; the system is verified to the £ 10 % of the specifications at each

frequency band by using the system verification kit. (Graphic Plots Attached)

- Cabling the system, using the verification kit equipment.

- Generate about 50 mW Input level from the signal generator to the Dipole Antenna.

- Dipole antenna was placed below the flat phantom.

- The measured one-gram SAR at the surface of the phantom above the dipole feed-point should be within 10 %
of the target reference value.

- The results are normalized to 1 W input power.

Note;
SAR Verification was performed according to the FCC KDB 865664 D0O1v01r04.
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13. SAR Test Data Summary

13.1 SAR Measurement Results

Wi-Fi (DTS) Body SAR
| Frequency | Band Data | Tune- Meas. Power Distan Area Scan Scaling

Mode  width Rate |Up Limit Power Drift Test ou ce Peak SAR B Rl
(W) Factor

Position Confi e Factor
(Wz) (Mbps) g. (mm)  (Wikg)

2462| 11 |802.11b | 20 | 1 | 19.0 |17.86|0.14 Rear Ant2 |Inactive| 98 | 14 | 0.166 0.134 | 1.300 | 1.020 | 0.178 | -
2462| 11 | 802.11b | 20 | 1 | 19.0 |17.86|-0.10 Left Ant2 |Inactive| 98 7 | 0.676 0.392 | 1.300 | 1.020 | 0.520 | -
2462| 11 |802.11b | 20 | 1 | 19.0 |17.86|0.11 Top Ant2 |Inactive| 98 | 17 | 0.062 0.051 1.300 | 1.020 | 0.068 | -
2462| 11 | 802.11b | 20 | 1 | 19.0 |17.86|-0.01| Left Corner | Ant2 |Inactive| 98 | 11 |0.0736 | 0.060 | 1.300 | 1.020 | 0.080 | -
2412| 1 |802.11b| 20 | 1 | 12.0 {10.98 |-0.01 Rear Ant2 | Active | 98 0 | 0.942 0.592 | 1.265 | 1.020 | 0.764 | -
2412| 1 | 802.11b| 20 | 1 | 12.0 {10.98|-0.18 Left Ant2 | Active | 98 0 2.04 0.753 | 1.265 | 1.020 | 0.971 | 1
2462| 11 | 802.11b | 20 | 1 | 12.0 | 10.97 |-0.14 Left Ant2 | Active | 98 0 | 0.972 0.562 | 1.268 | 1.020 | 0.727

2412| 1 | 802.11b| 20 | 1 | 12.0 {10.98|0.18 Top Ant2 | Active | 98 0 | 0.117 0.119 | 1.265 | 1.020 | 0.154 | -
2412| 1 [ 802.11b | 20 | 1 | 12.0 |10.98 |-0.01| Left Corner | Ant2 | Active | 98 0 | 0.142 0.103 | 1.265 | 1.020 | 0.133 | -
2462| 11 | 802.11b | 20 | 1 | 22.0 |20.79|0.16 Rear MIMO |Inactive| 98 | 14 | 0.112 0.087 | 1.352 | 1.020 | 0.120 | -
2462| 11 | 802.11b | 20 | 1 | 22.0 |20.79|-0.10 Left MIMO |Inactive| 98 7 | 0.692 0.383 | 1.352 | 1.020 | 0.528 | -
2462| 11 | 802.11b | 20 | 1 | 22.0 |20.79|-0.11 Right MIMO |Inactive| 98 9 | 0.273 0.200 | 1.352 | 1.020 | 0.276 | -
2462| 11 |802.11b | 20 | 1 | 22.0 |20.79|0.16 Top MIMO |Inactive| 98 | 17 |0.0508 | 0.040 | 1.352 | 1.020 | 0.055 | -
2462| 11 | 802.11b | 20 | 1 | 22.0 |20.79|0.14 | Left Corner |MIMO|Inactive| 98 | 11 |0.0417 | 0.036 | 1.352 | 1.020 | 0.050 | -
2462| 11 [ 802.11b | 20 | 1 | 22.0 |20.79|0.14 |Right Corner|MIMO|Inactive| 98 | 14 |0.0818 | 0.064 | 1.352 | 1.020 | 0.088 | -
2412| 1 |802.11b| 20 | 1 | 15.0 [13.84|0.08 Rear MIMO| Active | 98 0 | 0.514 0.362 | 1.355 | 1.020 | 0.500 | -
2412| 1 [ 802.11b | 20 | 1 | 15.0 |13.84|-0.13 Left MIMO| Active | 98 0 1.8 0.666 | 1.355 | 1.020 | 0.920 | -
2462| 11 | 802.11b | 20 | 1 | 15.0 |13.81|-0.19 Left MIMO| Active | 98 0 1.81 0.665 | 1.377 | 1.020 | 0.934 | -
2412| 1 | 802.11b | 20 | 1 | 15.0 |13.84|-0.19 Right MIMO| Active | 98 0 1.57 0.682 | 1.355 | 1.020 | 0.943 | -
2462| 11 | 802.11b | 20 | 1 | 15.0 [13.81|-0.19 Right MIMO| Active | 98 0 1.13 0.617 | 1.377 | 1.020 | 0.867 | -
2412| 1 (802.11b | 20 | 1 | 15.0 |13.84|0.17 Top MIMO| Active | 98 0 0.1 0.120 | 1.355 | 1.020 | 0.166 | -
2412| 1 [802.11b | 20 | 1 | 15.0 |13.84 |0.19 | Left Corner |[MIMO| Active | 98 0 | 0.149 0.101 1.355 | 1.020 | 0.140 | -
2412| 1 | 802.11b | 20 | 1 | 15.0 |13.84|-0.06|Right Corner(MIMO| Active | 98 0 | 0.211 0.164 | 1.355 | 1.020 | 0.227 | -

ANSI/ IEEE C95.1_- 2005 — Safety Limit Body 1.6 W/kg
Spatial Peak Averaged over 1 gram
Uncontrolled Exposure/ General Population

F-TP22-03 (Rev.00) Page 41 of 194



H’a- FCC ID: A3LSMX700 Report No: HCT-SR-2111-FC015-R1

Wi-Fi (DTS) Body SAR - RSDB

Frequency
Band Data | Tune- Meas. Power . Scaling Reported
Mode  width Rate |Up Limit Power | Drift Test Ant Sensor DAL Dt Factor =~ SAR e

(k) (Mbps) (dBm) (dBm)  (dB) Position Config. Cycle  (mm) \[o}

W Ch. (Duty)  (Wkg)

0.426 | 0.292 | 1.337 | 1.020 | 0.398 | -
0.814 | 0.335 | 1.337 | 1.020 | 0.457 |2-
0.000 | 0.000 | 1.337 | 1.020 | 0.000
0.0547| 0.059 | 1.337 | 1.020 | 0.080 | -
0.081 | 0.056 | 1.337 | 1.020 | 0.076 | -
0.213 | 0.145 | 1.510 | 1.020 | 0.223 | -
0.858 | 0.308 | 1.510 | 1.020 | 0.474 | -
0.511 | 0.268 | 1.510 | 1.020 | 0.413 | -
0.0639| 0.044 | 1.510 | 1.020 | 0.068 | -
0.0406| 0.040 | 1.510 | 1.020 | 0.062 | -
0.075 | 0.063 | 1.510 | 1.020 | 0.097 | -

Body 1.6 W/kg
Averaged over 1 gram

2462| 11 | 802.11b | 20
2462| 11 | 802.11b | 20
2462| 11 | 802.11b | 20
2462| 11 | 802.11b | 20
2462| 11 | 802.11b | 20
2462| 11 | 802.11b | 20
2462| 11 | 802.11b | 20
2462| 11 | 802.11b | 20

9.0 | 7.74 |0.01 Rear Ant2 | Active | 98
9.0 | 7.74 |-0.10 Left Ant2 | Active | 98
9.0 | 7.74 |-0.01 Left Ant2 | Active | 98
9.0 | 7.74 |0.01 Top Ant2 | Active | 98
9.0 | 7.74 |0.06 | Left Corner | Ant2 | Active | 98
12.0 [ 10.49|0.01 Rear MIMO| Active | 98
12.0 [{10.49|-0.13 Left MIMO| Active | 98
12.0 | 10.49 |-0.15 Right MIMO| Active | 98
2462| 11 | 802.11b | 20 12.0 {10.49|0.13 Top MIMO| Active | 98
2462| 11 | 802.11b | 20 12.0 [ 10.49 |-0.19| Left Corner |MIMO| Active | 98
2462| 11 | 802.11b | 20 | 1 | 12.0 | 10.49 |-0.18|Right Corner|MIMO| Active | 98

ANSI/ IEEE C95.1 - 2005 — Safety Limit

Spatial Peak
Uncontrolled Exposure/ General Population

RlRr|lkrRrRrRR|R|Rk|~

Oo|lO|0O|O|0O|O|Oo|O|Oo|O|O
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Wi-Fi (NIl) Body SAR

Band Power Distanc Area Scan . Scaling  Reported
Mode  width Drift U= ALl Sensor ’ e Peak SAR AT, Sl (ST Factor SAR

Wiz | Ch. (k) Position  Config. (Wikg) Outy)  (Wikg)

Frequency

5260| 52 | 802.11a | 20 | 6 |21.0/20.56 -0.14] Rear MIMO |Inactive| 93.3 | 14 | 0.29 | 0.135 |1.146| 1.072 | 0.166 -
5260| 52 | 802.11a | 20 | 6 [21.0({20.56 |-0.13 Left MIMO |Inactive|93.3| 7 |0.171 | 0.071 |1.146| 1.072 | 0.087 -
5260| 52 | 802.11a | 20 | 6 [21.0/20.56-0.15 Right |MIMO|Inactive| 93.3| 9 1.15 | 0.527 [1.146| 1.072 | 0.647 -
5260| 52 | 802.11a | 20 | 6 |21.0/20.56|0.10 Top MIMO |Inactive| 93.3 | 17 | 0.249 | 0.108 |1.146| 1.072 | 0.133 -
5260| 52 | 802.11a | 20 | 6 |21.0/20.56|0.19] Left Corner |[MIMO |Inactive| 93.3| 11 [ 0.106 | 0.052 [1.146| 1.072 | 0.064 =
5260| 52 | 802.11a | 20 | 6 |21.0/20.56 |-0.01|Right Corner[MIMO |Inactive| 93.3| 14 | 0.435| 0.207 [1.146| 1.072 | 0.254 -
5720|144|802.11a | 20 | 6 |21.0/20.40|0.07 Rear MIMO | Inactive| 93.3 | 14 | 0.325| 0.127 |1.183]| 1.072 | 0.161 -
5720|144 |802.11a | 20 | 6 |21.0/20.40}0.18 Left MIMO|Inactive| 93.3| 7 |0.416| 0.164 |1.183]| 1.072 | 0.208

5720|144| 802.11a | 20 | 6 ]21.0/20.40-0.11 Right  [MIMO|Inactive| 93.3| 9 1.79 | 0.752 [1.183| 1.072 | 0.954 3
5720|144|802.11a | 20 | 6 |21.0/20.40|0.15 Top MIMO |Inactive| 93.3 | 17 | 0.265| 0.123 |1.183]| 1.072 | 0.156 =
5720|144 802.11a | 20 | 6 |21.0/20.40-0.14| Left Corner |MIMO |Inactive| 93.3| 11 | 0.172 | 0.074 |1.183| 1.072 | 0.094 -

5720|144 | 802.11a | 20 6 |21.0/20.40 |-0.04|Right Corner|MIMO |Inactive| 93.3 | 14 | 0.658 | 0.288 [1.183| 1.072 | 0.365 -
5775|155 |802.11ac| 80 [MCS0|15.0|13.62|0.01 Rear MIMO |Inactive| 86.7 | 14 |0.0968| 0.030 |1.439| 1.154 | 0.050 -

5775|155 |802.11ac| 80 [MCS0|15.0|13.62 |-0.11 Left MIMO |Inactive| 86.7 | 7 | 0.138 | 0.052 |1.439| 1.154 | 0.086 -
5775|155|802.11ac | 80 |[MCS0(15.0{13.62-0.15] Right |MIMO|Inactive|86.7 | 9 |0.541 | 0.232 [1.439| 1.154 | 0.385 -
5775|155 |802.11ac| 80 [MCS0|15.0|13.62 |-0.11 Top MIMO |Inactive| 86.7 | 17 | 0.072 | 0.032 |1.439| 1.154 | 0.053 -
5775|155|802.11ac | 80 |MCS0|15.0|13.62 |-0.16| Left Corner |MIMO |Inactive| 86.7 | 11 [0.0539| 0.022 |1.439| 1.154 | 0.037 =
5775|155|802.11ac| 80 |[MCS0|15.0|13.62 |-0.09|Right Corner[MIMO |Inactive| 86.7 | 14 | 0.193 | 0.085 [1.439| 1.154 | 0.141 -
5855|171 |802.11ac | 80 [MCS0|15.0{13.790.01 Rear MIMO | Inactive| 86.7 | 14 | 0.135| 0.032 |1.368| 1.154 | 0.051 =
5855|171 |802.11ac | 80 [MCS0|15.0{13.790.13 Left MIMO |Inactive| 86.7 | 7 [0.0728| 0.024 |1.368| 1.154 | 0.038 =
5855|171 |802.11ac | 80 [MCS0|15.0{13.79+0.01] Right |MIMO|Inactive| 86.7| 9 | 0.569 | 0.247 |1.368| 1.154 | 0.390 -
5855|171 |802.11ac | 80 [MCS0|15.0/13.79(0.15 Top MIMO |Inactive| 86.7 | 17 | 0.064 | 0.029 |1.368| 1.154 | 0.046 -
5855|171 |802.11ac | 80 |MCS0|15.0|13.79|0.18| Left Corner |MIMO |Inactive| 86.7 | 11 |0.0136| 0.00431 |1.368| 1.154 | 0.007 -

5855|171 |802.11ac | 80 |MCS0|15.0|13.79 |-0.12|Right Corner|MIMO |Inactive| 86.7 | 14 | 0.13 0.056 [1.368]| 1.154 | 0.088 =

ANSI/ IEEE C95.1 - 2005— Safety Limit Body
Spatial Peak 1.6 W/kg
Uncontrolled Exposure/ General Population Averaged over 1 gram
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Wi-Fi (NIl) Body SAR

Frequency Tune-

Band Meas. Power Distanc Area Scan Meas. Scaling  Reported

. . Test Ant Duty
Mz  Ch. R Limit R Position  Config. Sensor Cycle
() e @B (@8)

e PeakSAR SAR N9 oor  sAR
Factor

(mm) ~ (Wkg)  (Wikg) (Duty)  (Wikg)

5290| 58 |802.11ac| 80 |MCS0|13.0{12.01|0.01 Rear MIMO| Active | 86.7 | 0 1.21 | 0.322 | 1.274 | 1.154 | 0.473 -
5290| 58 |802.11ac| 80 |MCS0|13.0{12.01-0.16 Left MIMO| Active | 86.7 | 0 1.01 | 0.354 | 1.274 | 1.154 | 0.520 -
5290| 58 |802.11ac| 80 |MCS0|13.0{12.01-0.13] Right MIMO| Active |86.7| 0 | 2.83 | 0.759 | 1.274 | 1.154 | 1.115 4
5290| 58 |802.11ac| 80 |MCS0|13.0{12.01]0.17 Top MIMO| Active |86.7| 0 | 0.318 | 0.153 | 1.274 | 1.154 | 0.225 -
5290| 58 |802.11ac| 80 |MCS0|13.0{12.01 |-0.14| Left Corner |[MIMO| Active | 86.7| 0 |0.185| 0.067 | 1.274 | 1.154 | 0.098 -
5290| 58 |802.11ac| 80 |MCS0|13.0|{12.01 |-0.13|Right Corner|[MIMO | Active | 86.7| 0 |0.673 | 0.271 | 1.274 | 1.154 | 0.398 -
5690|138 |802.11ac| 80 |MCS0|13.0| 11.48|0.01 Rear MIMO| Active | 86.7| 0 |0.892 | 0.334 | 1.517 | 1.154 | 0.585 -
5690|138 |802.11ac| 80 |[MCS0|13.0| 11.48 |-0.17 Left MIMO| Active | 86.7| 0 1.19 | 0.305 | 1.517 | 1.154 | 0.534 -
5530|106 |802.11ac| 80 |[MCS0|13.0{ 11.48 -0.19  Right MIMO| Active | 86.7| 0 1.16 | 0.414 | 1.517 | 1.154 | 0.742

5690|138 |802.11ac| 80 |MCS0|13.0| 11.48 |-0.01 Right MIMO| Active | 86.7| 0 1.07 | 0.490 | 1.517 | 1.154 | 0.858 -
5690|138 |802.11ac| 80 |MCS0|13.0{11.48 |-0.08 Top MIMO| Active | 86.7| 0 |0.658 | 0.223 | 1.517 | 1.154 | 0.390 -
5690|138 |802.11ac| 80 |MCS0|13.0{ 11.48 |-0.11| Left Corner [IMIMO| Active |86.7| 0 |0.324 | 0.115 | 1.517 | 1.154 | 0.201 -
5690|138 |802.11ac| 80 |MCS0|13.0| 11.48 |-0.11|Right Corner|MIMO | Active | 86.7| 0 1.43 | 0.530 | 1.517 | 1.154 | 0.928 -
5775|155 |802.11ac| 80 |MCS0|13.0{ 11.22 |0.01 Rear MIMO| Active | 86.7 | 0 1.65 | 0.414 | 1.528 | 1.154 | 0.730 -
5775|155 |802.11ac| 80 |MCS0|13.0{11.22 |-0.14 Left MIMO| Active | 86.7 | 0 1.07 | 0.277 | 1.528 | 1.154 | 0.488 -
5775|155|802.11ac| 80 |MCS0|13.0{11.22 -0.12]  Right MIMO| Active | 86.7 | 0 1.5 | 0.628 | 1.528 | 1.154 | 1.107 -
5775|155 |802.11ac| 80 |MCS0|13.0{ 11.22 |-0.17 Top MIMO| Active |86.7| 0 | 0.59 | 0.165 | 1.528 | 1.154 | 0.291 -
5775|155 |802.11ac| 80 |MCS0|13.0| 11.22 |-0.06| Left Corner |[MIMO| Active | 86.7| 0 [0..357| 0.121 | 1.528 | 1.154 | 0.213 -
5775|155 |802.11ac| 80 |MCS0|13.0{ 11.22 |-0.13|Right Corner MIMO | Active | 86.7| O 1.45 | 0.548 | 1.528 | 1.154 | 0.966 -
5855|171 |802.11ac | 80 |[MCS0|13.0| 11.42|0.01 Rear MIMO| Active | 86.7| 0 1.47 | 0.310 | 1.524 | 1.154 | 0.545 -
5855|171 |802.11ac | 80 |MCS0|13.0|11.42}-0.15 Left MIMO| Active | 86.7| 0 |0.771| 0.206 | 1.524 | 1.154 | 0.362 -
5855|171 |802.11ac | 80 |[MCS0|13.0|11.42-0.17|  Right MIMO| Active | 86.7| 0 1.92 | 0.631 | 1.524 | 1.154 | 1.110 -
5855|171 |802.11ac | 80 |[MCS0|13.0| 11.42|0.01 Top MIMO| Active | 86.7| 0 |0.372| 0.092 | 1.524 | 1.154 | 0.162 -
5855|171 |802.11ac | 80 |[MCS0|13.0|11.42|0.19] Left Corner [MIMO| Active [86.7| 0 | 0.184 | 0.066 | 1.524 | 1.154 | 0.116 -
5855|171 |802.11ac | 80 |MCSO0|13.0| 11.42 |-0.18|Right Corner[ MIMO | Active | 86.7 | 0 1.67 | 0.627 | 1.524 | 1.154 | 1.103 -

ANSI/ IEEE C95.1 - 2005— Safety Limit Body
Spatial Peak 1.6 W/kg
Uncontrolled Exposure/ General Population Averaged over 1 gram
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Wi-Fi (NIl) Body SAR - RSDB

Frequency Tune-

Band Data Meas. | Power AreaScan  Meas. Scaling

, Up ) Test Ant Duty Distance Scaling
Mode width | Rate -~ Power Drift o . Sensor Peak SAR SAR Factor
Mz Ch. (k)  (Mbps) (Id_lénn:) (@Bm)  (dB) Position |Config. Cycle  (mm) (Wikg) Wikg) Factor (Duty)

5290 | 58 |802.11ac| 80 |[MCSO0|11.0| 9.99 |0.01 Rear MIMO|Active| 923 | 0 1.05 0.332 | 1.309 |1.154|0.502| -
5290 | 58 |802.11ac| 80 |[MCSO0|11.0] 9.99 |-0.19 Left MIMO|Active| 923 | 0 0.693 | 0.199 | 1.309 [1.154]0.301

5290 | 58 |802.11ac| 80 |[MCSO0|11.0| 9.99 |-0.18 Right |MIMO|Active| 923 | 0 1.21 0.536 | 1.309 |1.154|0.810| 5
5290 | 58 |802.11ac| 80 |MCSO0|11.0| 9.99 |-0.10 Top MIMO|Active| 923 | 0 0.253 | 0.093 | 1.309 |1.154|0.140| -
5290 | 58 |802.11ac| 80 |[MCSO0|11.0| 9.99 |-0.16]| Left Corner |[MIMO|Active| 92.3 | 0 0.131 | 0.047 | 1.309 |1.154]|0.071| -
5290 | 58 |802.11ac| 80 |[MCSO0|11.0| 9.99 |-0.11|Right Corner|MIMO |Active| 92.3 | 0 0.532 | 0.205 | 1.309 [1.154|0.310| -
5610 |122|802.11ac| 80 |[MCS0|11.0| 9.49 |0.01 Rear MIMO|Active| 923 | 0 1.13 0.351 | 1.510 [1.154|0.612| -
5610 |122|802.11ac| 80 |MCSO0 [11.0| 9.49 |-0.04 Left MIMO|Active| 923 | 0 0.35 0.225 | 1.510 [1.154|0.392| -
5610 |122|802.11ac| 80 |MCS0[11.0| 9.49 |-0.19 Right |[MIMO|Active| 923 | 0 0.864 | 0.458 | 1.510 [1.154|0.798| -
5610 |122|802.11ac| 80 |MCS0[11.0| 9.49 |0.01 Top MIMO|Active| 923 | 0 0.358 | 0.155 | 1.510 [1.154|0.270| -
5610 |122|802.11ac| 80 |[MCS0|11.0| 9.49 |-0.18| Left Corner |[MIMO |Active| 92.3 | 0 0.116 | 0.048 | 1.510 [1.154|0.084| -
5610 |122|802.11ac| 80 [MCS0|11.0| 9.49 [-0.12/Right Corner[ MIMO|Active| 92.3 | 0 0.77 0.312 | 1.510 |1.154|0.544 | -
5775 |155|802.11ac| 80 |MCS0|11.0| 9.35 |-0.01 Rear MIMO|Active| 923 | 0 0.986 | 0.250 | 1.560 |1.154|0.450| -
5775 |155|802.11ac| 80 |MCS0|11.0| 9.35 |-0.17| Left MIMO |Active| 92.3 | 0 0.587 | 0.177 | 1.560 |1.154|0.319| -
5775 |155|802.11ac| 80 |[MCS0|11.0| 9.35 |-0.12] Right |MIMO|Active| 92.3 | 0 0.685 | 0.378 | 1.560 [1.154|0.680| -
5775 |155|802.11ac| 80 |[MCS0|11.0| 9.35 |0.01 Top MIMO |Active| 92.3 | 0 0.317 | 0.072 | 1.560 |1.154|0.130| -
5775 |155|802.11ac| 80 |MCSO0 [11.0| 9.35 [-0.03 Left Corner [MIMO|Active| 92.3 | 0 0.206 | 0.074 | 1.560 [1.154|0.133| -
5775 |155|802.11ac| 80 |MCSO0 [11.0| 9.35 |-0.18 Right Corner|[MIMO|Active| 92.3 | 0 1.07 0.378 | 1.560 [1.154|0.680| -
5855 [171|802.11ac | 80 |MCSO0|11.0| 9.25 |0.01 Rear MIMO|Active| 86.7 | 0 1.28 0.240 | 1.528 |1.154|0.423| -
5855 [171|802.11ac | 80 |MCS0|11.0| 9.25 |-0.03 Left MIMO|Active| 86.7 | 0 0.208 | 0.065 | 1.528 |1.154|0.115| -
5855 |171|802.11ac | 80 [MCS0|11.0| 9.25 [0.18] Right |MIMO|Active| 86.7 | 0 0.718 | 0.324 | 1.528 |1.154|0.571| -
5855 [171|802.11ac | 80 |MCSO0|11.0| 9.25 |0.01 Top MIMO |Active| 86.7 | 0 0.14 0.044 | 1.528 |1.154|0.078| -
5855 [171|802.11ac | 80 |MCS0|11.0| 9.25 |0.13| Left Corner [IMIMO |Active| 86.7 | O 0.124 | 0.023 | 1.528 |1.154|0.041| -
5855 |171|802.11ac | 80 |MCS0|11.0| 9.25 |-0.18|Right Corner|MIMO |Active| 86.7 | 0 0.466 | 0.326 | 1.528 |1.154|0.575| -

ANSI/ IEEE C95.1 - 2005- Safety Limit Body
Spatial Peak 1.6 Wikg
Uncontrolled Exposure/ General Population Averaged over 1 gram
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DSS Body SAR

—— POV.Ver Test Ant Distance e IR nelilcy Plot
Mz  Ch. Driit Position Config Sensor (mm) Factor SAR No.
(dB) (Duty)  (Wikg)
2441| 39 | Bluetooth DH5 | 16.0 | 15.41 | 0.10 Rear Ant1 | Inactive | 16 0.046 1.146 1.305 | 0.069 -
2441| 39 | Bluetooth DH5 | 16.0 | 15.41 | 0.13 Right Ant1 | Inactive 9 0.130 | 1.146 1.305 | 0.194 -
2441| 39 | Bluetooth DH5 | 16.0 | 15.41 | 0.16 Top Ant1 | Inactive | 21 0.029 1.146 1.305 0.043 -
2441| 39 | Bluetooth DH5 | 16.0 | 15.41 | 0.12 |Right Corner| Ant1 | Inactive | 14 0.026 1.146 1.305 0.039 -
2441]| 39 | Bluetooth 2DH5 | 9.0 | 8.45 | 0.01 Rear Ant1 | Active 0 0.319 | 1.135 1.300 | 0.471 -
2441]| 39 | Bluetooth 2DH5 | 9.0 | 8.45 | 0.10 Right Ant1 | Active 0 0.454 | 1.135 1.300 | 0.670 | 6
2 441| 39 | Bluetooth 2DH5 | 9.0 8.45 | 0.19 Top Ant1 Active 0 0.194 1.135 1.300 | 0.286 -
2441| 39 | Bluetooth 2DH5 | 9.0 | 8.45 |-0.16 |Right Corner| Ant1 | Active 0 0.190 | 1.135 1.300 | 0.280 -
2480| 78 | Bluetooth DH5 | 16.0 | 14.04 | 0.19 Rear Ant2 |Inactive | 14 0.047 | 1.570 1.305 | 0.096 -
2480| 78 | Bluetooth DH5 | 16.0 | 14.04 | 0.11 Left Ant2 | Inactive 7 0.154 | 1.570 1.305 | 0.316 -
2480| 78 | Bluetooth DH5 | 16.0 | 14.04 | 0.10 Top Ant2 | Inactive | 17 0.017 1.570 1.305 | 0.035 -
2480| 78 | Bluetooth DH5 | 16.0 | 14.04 | 0.10 | Left Corner | Ant2 |Inactive | 11 0.021 1.570 1.305 | 0.043 -
2480| 78 | Bluetooth 2DH5 | 9.0 | 7.02 | 0.01 Rear Ant2 | Active 0 0.213 | 1.578 1.300 | 0.437 -
2480| 78 | Bluetooth 2DH5 | 9.0 | 7.02 | 0.16 Left Ant2 | Active 0 0.240 | 1.578 1.300 | 0.492 -
2480| 78 | Bluetooth 2DH5| 9.0 | 7.02 | 0.18 Top Ant2 | Active 0 0.030 | 1.578 1.300 | 0.062 -
2480| 78 | Bluetooth 2DH5 | 9.0 | 7.02 |-0.12 | Left Corner | Ant2 | Active 0 0.044 | 1.578 1.300 | 0.090 -
ANSI/ IEEE C95.1. - 2005 — Safety Limit Body 1.6 W/kg
Spatial Peak . Averaged over 1 gram
Uncontrolled Exposure/ General Population
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13.2 SAR Test Notes

WLAN Notes:

1. Per KDB 2482227 D01v02r02 justification for test configurations of 2.4 @H;WiFi Single transmission
chain operations, the highest measured maximum output power channel for DSSS was selected for
SAR measurement. SAR for OFDM modes (2.4 (Hz 802.11 g/n) was not required due to the maximum
allowed powers and the highest reported DSSS SAR.

2. Per KDB 2482227 D01v02r02 justification for test configurations of 5 GHWiFi Single transmission chain
operations, the initial test configuration was selected according to the transmission mode with the
highest maximum allowed powers. Other transmission mode was not investigated since the highest
reported SAR for initial test configuration adjusted by the ration of maximum output powers is less than
1.2 W/kg for 1g SAR and less than 3.0 W/kg for 10 g SAR.

3. When the maximum reported 1g averaged SAR is < 0.8 W/kg, SAR testing on additional channels was
not required. Otherwise, SAR for the next highest output power channel was required until the reported
SAR result was < 1.20 W/kg or all test channels were measured.

4. The device was configured to transmit continuously at the required data rated, channel bandwidth and
signal modulation, using the highest transmission duty factor supported by the test mode tools. The
reported SAR was scaled to the 100% transmission duty factor to determine compliance. Procedures
used to measure the duty factor are identical to that in the associated WLAN test reports.

Bluetooth Notes:

1. Bluetooth SAR was measured with the device connected to a call box with hopping disabled with DH5
operation and Tx Tests mode type. Per October 2016 TCBC Workshop Notes, the reported SAR was
scaled to 100% transmission duty factor to determine compliance. Please see sec.11 for the time-
domain plot and calculation for duty factor of the device.
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14. Simultaneous SAR Analysis
14.1 SAR Simultaneous Transmission Analysis

14.1.1 Simultaneous Teransmission Scenario with Bluetooth and 2.4 GHz WLAN and 5 GHz WLAN and

6 GHz WLAN
Bluetooth |Bluetoot| 24GH:z | 2.4GHz | 24GH: 2:?“22 2;;%22 SGHz | 5GH: Zg; WI-Fl 6E WI:SF[IJSE
e Antl | hAn2 [ Antl | Am2 | MIMO n Ant2 | MIMO MIMO 1 1 1 1 1 2 2 I I |SPLSR |volume
RSDB | MIMO MIMO MIMO Sean
1 2 3 4 5 6 7 8 9 10 1 12 | 29 | 2a1 | 19 | 11 | 14 | 740 | 7412 | 146410 [ 146412
Rear 0471 | 0437 | 0538 | 0764 | 0500 | 0398 | 0.223 | 0.887 | 0730 | 0612 | 1064 | 0.107 | 1167 | 1501 | 1201 | 1535 | 1.235 | 0835 | 0330 | 1481 | 0976 | No | No
Left 0400 | 0492 [ 0.400 | 0971 | 0934 | 0457 | 0474 | 0657 | 0534 | 0392 | 0817 | 0.001 | 1.026 | 1309 | 0934 | 1217 | 1.371 | 0.866 | 0475 | 1249 | 0858 | MNo | No

Right 0.670 [ 0.400 | 0.995 | 0.400 | 0.943 | 0.000 | 0413 | 0400 | 1.115 | 0.810 | 0.251 | 0.178 | 1515 | 0.651 | 1.785 [ 0.921 | 1.070 | 1.223 | 0.591 | 1.480 | 0.848 No Yes

Top 0286 [ 0.062 | 0.163 | 0.154 | 0.166 | 0.080 | 0.068 | 0.185 | 0.390 | 0.270 | 0.129 [ 0.009 | 0.452 | 0.191 | 0.676 | 0415 | 0440 | 0.338 | 0.077 | 0.636 | 0.375 No No

Left Corner | 0.400 | 0.090 | 0400 | 0.133 | 0.140 ( 0.076 | 0.062 | 0.250 | 0.213 | 0.133 | 0.289 | 0.000 | 0.303 | 0.379 | 0.613 | 0.689 | 0533 [ 0.195 | 0.062 | 0.609 | 0.476 No No

Right Corner | 0280 | 0400 | 0.194 | 0.400 | 0.227 | 0400 | 0.097 | 0.400 [ 1.095 [ 0.680 | 0.118 | 0.121 | 1.495 | 0518 | 1.375 | 0.398 | 0.680 | 0.777 | 0.218 | 1.360 | 0.801 No No
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14.1.2 Additional Simultaneous SAR Evaluation and Analysis for Bluetooth, 2.4GHz

WLAN, and 5GHz WLAN Operation

SPLSR Hotspot Combination

Per November 2019 TCB Workshop Notes, SPLSR Hotspot Combination procedure can be applied to evaluate
to simultaneous transmission SAR analysis.

The antennas for the unlicensed transmitters are closely located. As a result, the associated SAR Hotspots are
also closely located. Some of the sum of SAR calculations yielded results over 1.6W/kg. The SPLSR
calculations for these situations were performed by treating the unlicensed SAR values as a single transmitter.
The most conservative distance between all the unlicensed hotspots to the licensed hotspot was used for the
value of d in SPLSR calculation.

Hybrid SPLSR and enlarged zoom scan (Volume scan) can be applied when Simultaneous transmission SAR
is over 1.6 W/kg for 1g or 4.0W/kg for 10g respectively, it does not meet SPLSR criteria, and antenna pair is
co-located. Antenna co-location means that SAR distributions overlap because the antenna pair are not
significantly spatially separated.

Test Procedure:

Step.1 perform enlarged zoom scan (Volume scan) on the co-located antenna pair to determine 1g/10g
aggregate SAR.

Step.2 Apply SPLSR procedure for the spatially separated antenna and aggregate SAR distribution of the co-
located antenna pair.

Step.1 perform enlarged zoom scan (Volume scan) on the co-located antenna pair to determine 1g/10g
aggregate SAR.

Step.2 Apply SPLSR procedure for the spatially separated antenna and aggregate SAR distribution of the co-
located antenna pair.
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14.1.3 CombineSAR

Plot #1

DASY Configuration for SM-X700/802.11ac80 Body Right MCSO0 58ch Grip Omm/Volume Scan:
Scaling factor:1.476

DUT: SM-X700;

Communication System: UID 0, WIFI 5GHz (0)5; Frequency: 5290 MHz; Duty Cycle: 1:1; PMF; 1
Medium: 5GHz Medium parameters used: f = 5290 MHz; 6 = 4.781 S/m; & = 35.973; p = 1000 kg/m?
Phantom section: Flat Section

Measurement Standard: DASY5

DASY Configuration for SM-X700/ Bluetooth Body Right 2DH5 39ch Grip Omm /Volume Scan:
Scaling factor:1.470

Communication System: UID 0, Bluetooth (0); Frequency: 2441 MHz; Duty Cycle: 1:1; PMF: 1

Ii/loeéic;ukm} 22150MH2 Medium parameters used (interpolated): f = 2441 MHz; 0 = 1.817 S/m; & = 38.608; p =
m

Phanto?n section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC/ANSI C63.19-2011)

Probe: EX3DV4 - SN3797; ConvF(7.34, 7.34, 7.34) @ 2441 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: Twin-SAM

Measurement SW: DASY52, Version 52.10 (4)

Multi Band Result:
SAR(1 g) = 1.59 W/kg; SAR(10 g) = 0.435 W/k
Maximum value of SAR (interpolated) = 6.83 W/kg

-10.00

-20.00

-30.00

-40.00

-b0.00

0dB =1.19W/kg = 0.76 dBW/kg
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14.2 Simultaneous Transmission Conclusion
The above numerical summed SAR Results are sufficient to determine that simultaneous transmission cases

will not exceed the SAR Limit and therefore no measured volumetric simultaneous SAR summation is required
per FCC KDB Publication 447498 D01v06 and IEEE1528-2013.
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15. Measurement Uncertainty

The measured SAR was <1.5 W/Kg for 1g SAR and <3.75 W/Kg For 10g SAR for all frequency bands. Therefore,
per KDB Publication 865664 D01v01r04, the extended measurement uncertainty analysis per IEEE1528-2013

was not required.
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FCC ID: A3LSMX700

Report No: HCT-SR-2111-FC015-R1

16. SAR Test Equipment

Manufacturer | Type / Model SIIN Calib. Date Calib.Interval| Calib.Due |
SPEAG ELI Phantom N/A N/A N/A
SPEAG SAM Phantom - N/A N/A N/A

HP SAR System Control PC - N/A N/A N/A
Staubli CS8Cspeag-TX90 F11/5K3RA1/ C/ 01 N/A N/A N/A
Staubli CS8Cspeag-TX90 F12/ 5K9GA1l/ C/ 01 N/A N/A N/A
Staubli CS8Cspeag-TX2-60 F/21/0029145/A/001 N/A N/A N/A
Staubli TX90 XLspeag F17/ 59CHA1/ A/ 01 N/A N/A N/A
Staubli Teach Pendant (Joystick) S-1206 0513 N/A N/A N/A
Staubli Teach Pendant (Joystick) S-1203 0309 N/A N/A N/A
Staubli Teach Pendant (Joystick)/SP2 D21144507C N/A N/A N/A
Staubli Teach Pendant (Joystick) 010963 N/A N/A N/A
TESTO 175-H1/Thermometer 40331939309 01/26/2021 Annual 01/26/2022
TESTO 175-H1/Thermometer 40331915309 01/26/2021 Annual 01/26/2022
TESTO 175-H1/Thermometer 40331936309 01/26/2021 Annual 01/26/2022
TESTO 608-H1/Thermometer 83239085 11/15/2021 Annual 11/15/2022
SPEAG DAE4 911 03/22/2021 Annual 03/22/2022
SPEAG DAE4 446 09/30/2021 Annual 09/30/2022
SPEAG DAE4 504 02/19/2021 Annual 02/19/2022
SPEAG E-Field Probe ES3DV3 3076 07/28/2021 Annual 07/28/2022
SPEAG E-Field Probe EX3DV4 3797 11/25/2020 Annual 11/25/2021
SPEAG E-Field Probe EX3DV4 7309 04/20/2021 Annual 04/20/2022
SPEAG Dipole D2450V2 965 06/15/2021 Annual 06/15/2022
SPEAG Dipole D5GHzV2 1107 07/22/2021 Annual 07/22/2022
Agilent Power Meter E4419B MY41291386 10/06/2021 Annual 10/06/2022
Agilent Power Meter N1911A MY45101406 07/08/2021 Annual 07/08/2022
Agilent Power Sensor 8481A SG1091286 10/06/2021 Annual 10/06/2022
Agilent Power Sensor 8481A MY41090675 10/06/2021 Annual 10/06/2022
Agilent Power Sensor N1921A MY55220026 08/05/2021 Annual 08/05/2022
SPEAG DAKS 3.5 1038 03/17/2021 Annual 03/17/2022

ROHDE&SCHWARZ Signal Generator SMB100A 177633 07/05/2021 Annual 07/05/2022

H.P Network Analyzer /8753ES JP39240221 01/11/2021 Annual 01/11/2022
Agilent Signal Generator N5182A MY47070230 01/26/2021 Annual 01/26/2022
Agilent 11636B/Power Divider 58698 02/26/2021 Annual 02/26/2022

EMPOWER RF Power Amplifier 1084 06/25/2021 Annual 06/25/2022
EMPOWER RF Power Amplifier BBS5K8CAJ 10/05/2021 Annual 10/05/2022
MICRO LAB LP Filter / LA-30N - 10/06/2021 Annual 10/06/2022
MICRO LAB LP Filter / LA-60N 32011 10/06/2021 Annual 10/06/2022

HP Attenuator (3dB) 333340A 02427 09/06/2021 Annual 09/06/2022

HP Attenuator (20dB) 8493C 09271 09/06/2021 Annual 09/17/2022

Agilent Directional Bridge 86205A 3140A03878 05/28/2021 Annual 05/28/2022
Agilent MXA Signal Analyzer N9020A MY50510407 10/22/2021 Annual 10/22/2022

HP Dual Directional Coupler 16072 10/05/2021 Annual 10/05/2022
ROHDE&SCHWARZ BLUETOOTH TESTER CBT 100272 02/26/2021 Annual 02/26/2022

* The E-field probe was calibrated by SPEAG, by the waveguide technique procedure. Dipole Verification measurement is
performed by HCT Lab. before each test. The brain/body simulating material is calibrated by HCT using the DAKS 3.5 to

determine the conductivity and permittivity (dielectric constant) of the brain/body-equivalent material.
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17. Conclusion

The SAR measurement indicates that the EUT complies with the RF radiation exposure limits of the ANSI/ IEEE
C95.1 - 2005.

These measurements were taken to simulate the RF effects exposure under worst-case conditions. Precise
laboratory measures were taken to assure repeatability of the tests. The results and statements relate only to
the item(s) tested.

Please note that the abortion and distribution of electromagnetic energy in the body are very complex
phenomena the depend on the mass, shape, and size of the body, the orientation of the body with respect to
the field vectors, and the electrical properties of both the body and the environment. Other variables that may
play a substantial role in possible biological effects are those that characterize the environment (e.g. ambient
temperature, air velocity, relative humidity, and body insulation) and those that characterize the individual (e.g.
age, gender, activity level, debilitation, or disease). Because various factors may interact with one another to
vary the specific biological outcome of an exposure to electromagnetic fields, any protection guide should
consider maximal amplification of biological effects as a result of field-body interactions, environmental
conditions, and physiological variables.
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Appendix A. — SAR Test Plots
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Test Laboratory: HCT CO., LTD

EUT Type: Mobile Phone

Liquid Temperature:  20.6°C

Ambient Temperature: 20.7°C

Test Date: 11/16/2021

Plot No.: 1

Communication System: UID 0, 2450MHz FCC (0); Frequency: 2412 MHz;Duty Cycle: 1:1
Medium parameters used (interpolated): f = 2412 MHz; o = 1.783 S/m; & = 38.02; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(7.34, 7.34, 7.34) @ 2412 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: Twin-SAM V8.0 (Right-Left)

Measurement SW: DASY52, Version 52.10 (4)

802.11b Body Left 1Mbps 1ch Grip Omm/Area Scan (7x10x1): Measurement grid: dx=12mm, dy=12mm
Maximum value of SAR (measured) = 1.80 W/kg

802.11b Body Left 1Mbps 1ch Grip Omm/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 7.179 V/m; Power Drift =-0.18 dB

Peak SAR (extrapolated) = 3.06 W/kg

SAR(1 g) = 0.753 W/kg; SAR(10 g) = 0.262 W/kg

Smallest distance from peaks to all points 3 dB below = 4.1 mm

Ratio of SAR at M2 to SAR at M1 = 29.7%

Maximum value of SAR (measured) = 1.82 W/kg

-6.33

-12.65

-18.98

-2h.30

-31.63

0 dB = 1.82 W/kg = 2.60 dBW/kg
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Test Laboratory: HCT CO., LTD

EUT Type: Mobile Phone

Liquid Temperature:  20.0°C

Ambient Temperature: 20.1°C

Test Date: 11/15/2021

Plot No.: 2

Communication System: UID 0, 2450MHz FCC (0); Frequency: 2462 MHz;Duty Cycle: 1:1
Medium parameters used (interpolated): f = 2462 MHz; o =1.842 S/m; er = 37.839; p =1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(7.34, 7.34, 7.34) @ 2462 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: Twin-SAM V8.0 (Right-Left)

Measurement SW: DASY52, Version 52.10 (4)

SM-X700/802.11b Body Left 1Mbps 11ch RSDB Omm/Area Scan (7x10x1): Measurement grid: dx=12mm,
dy=12mm
Maximum value of SAR (measured) = 0.701 W/kg

SM-X700/802.11b Body Left 1Mbps 11ch RSDB Omm/Zoom Scan (7x7x7)/Cube 0: Measurement grid:
dx=5mm, dy=5mm, dz=5mm

Reference Value = 5.102 V/m; Power Drift = -0.10 dB

Peak SAR (extrapolated) = 1.23 W/kg

SAR(1 g) = 0.335 W/kg; SAR(10 g) =0.118 W/kg

Smallest distance from peaks to all points 3 dB below =5 mm

Ratio of SAR at M2 to SAR at M1 = 32.2%

Maximum value of SAR (measured) = 0.771 W/kg

-6.20
-12.40
-18.59

-24.79

-30.99

0 dB = 0.771 W/kg = -1.13 dBW/kg
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Test Laboratory: HCT CO., LTD

EUT Type: Mobile Phone

Liquid Temperature:  20.6°C

Ambient Temperature: 20.7°C

Test Date: 11/19/2021

Plot No.: 3

Communication System: UID 0, WIFI 5GHz (0); Frequency: 5720 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5720 MHz; o = 5.24 S/m; & = 35.661; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(4.66, 4.66, 4.66) @ 5720 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: Twin-SAM V8.0 (Right-Left)

Measurement SW: DASY52, Version 52.10 (4)

802.11a Body Right 6Mbps 144ch Max 9mm/Area Scan (9x11x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 1.38 W/kg

802.11a Body Right 6Mbps 144ch Max 9mm/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm,
dy=4mm, dz=1.4mm

Reference Value = 13.02 V/m; Power Drift = -0.11 dB

Peak SAR (extrapolated) = 3.23 W/kg

SAR(1 g) = 0.752 W/kg; SAR(10 g) = 0.265 W/kg

Smallest distance from peaks to all points 3 dB below = 8.4 mm

Ratio of SAR at M2 to SAR at M1 = 60.1%

Maximum value of SAR (measured) = 1.82 W/kg

-h.00

-10.00

-15.00

-20.00

-2h.00

0 dB = 1.82 W/kg = 2.60 dBW/kg
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Test Laboratory: HCT CO., LTD

EUT Type: Mobile Phone

Liquid Temperature:  20.7°C

Ambient Temperature: 20.8°C

Test Date: 11/18/2021

Plot No.: 5

Communication System: UID 0, WIFI 5GHz (0); Frequency: 5290 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5290 MHz; o = 4.857 S/m; & = 36.737; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(4.84, 4.84, 4.84) @ 5290 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: Twin-SAM V8.0 (Right-Left)

Measurement SW: DASY52, Version 52.10 (4)

802.11ac80 Body Right MCSO0 58ch Grip Omm/Area Scan (9x9x1): Measurement grid: dx=10mm,
dy=10mm
Maximum value of SAR (measured) = 1.88 W/kg

802.11ac80 Body Right MCSO0 58ch Grip Omm/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm,
dy=4mm, dz=1.4mm

Reference Value = 5.773 V/m; Power Drift = -0.13 dB

Peak SAR (extrapolated) = 5.49 W/kg

SAR(1 g) = 0.759 W/kg; SAR(10 g) = 0.163 W/kg

Maximum value of SAR (measured) = 2.66 W/kg

-20.00

-30.00

-40.00

-50.00

0 dB =2.66 Wikg =425 dBWkg
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Test Laboratory: HCT CO., LTD

EUT Type: Mobile Phone

Liquid Temperature:  20.0°C

Ambient Temperature: 20.1°C

Test Date: 11/23/2021

Plot No.: 5

Communication System: UID 0, WIFI 5GHz (0); Frequency: 5290 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5290 MHz; o = 4.898 S/m; & = 36.891; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(4.84, 4.84, 4.84) @ 5290 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: Twin-SAM V8.0 (Right-Left)

Measurement SW: DASY52, Version 52.10 (4)

802.11ac80 Body Right MCS0 58ch RSDB Omm/Area Scan (9x9x1): Measurement grid: dx=10mm,
dy=10mm

Maximum value of SAR (measured) = 1.12 W/kg

802.11ac80 Body Right MCS0 58ch RSDB Omm/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm,
dy=4mm, dz=1.4mm

Reference Value = 4.536 VV/m; Power Drift = -0.18 dB

Peak SAR (extrapolated) = 4.27 W/kg

SAR(1 g) = 0.536 W/kg; SAR(10 g) = 0.104 W/kg
Maximum value of SAR (measured) = 1.58 W/kg

-h.00

-10.00

-15.00

-20.00

-2b.00

0 dB =1.58 W/kg = 1.99 dBW/kg
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Test Laboratory: HCT CO., LTD

EUT Type: Mobile Phone

Liquid Temperature:  20.1°C

Ambient Temperature: 20.2°C

Test Date: 11/23/2021

Plot No.: 6

Communication System: UID 0, Bluetooth (0); Frequency: 2441 MHz;Duty Cycle: 1:1.300

Medium parameters used (interpolated): f = 2441 MHz; 0 = 1.791 S/m; & = 38.516; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: ES3DV3 - SN3076; ConvF(4.74, 4.74, 4.74) @ 2441 MHz; Calibrated: 2021-07-28
Sensor-Surface: 3mm (Mechanical Surface Detection)

Electronics: DAE4 Sn911; Calibrated: 2021-03-22

Phantom: ELI v4.0

Measurement SW: DASY52, Version 52.10 (4)

Bluetooth Body Right 2DH5 39ch Grip Omm/Area Scan (8x8x1): Measurement grid: dx=12mm, dy=12mm
Maximum value of SAR (measured) = 0.380 W/kg

Bluetooth Body Right 2DH5 39ch Grip Omm/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 1.558 V/m; Power Drift = 0.13 dB

Peak SAR (extrapolated) = 1.61 W/kg

SAR(1 g) = 0.454 W/kg; SAR(10 g) = 0.155 W/kg
Maximum value of SAR (measured) = 0.718 W/kg

-b.17

-12.34

-18.52

-24.69

-30.86

0 dB = 0.718 W/kg = -1.44 dBW/kg
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Appendix B. — Dipole Verification Plots
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Verification Data (2450 M)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 20.0 °C

Test Date: 11/15/2021

DUT: Dipole 2450 MHz D2450V2; Type: D2450V2;

Communication System: UID 0, CW (0); Frequency: 2450 MHz;Duty Cycle: 1:1
Medium parameters used: f = 2450 MHz; o = 1.822 S/m; & = 37.896; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(7.34, 7.34, 7.34) @ 2450 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: Twin-SAM V8.0 (Right-Left)

Measurement SW: DASY52, Version 52.10 (4)

2450MHz Head Verification/Area Scan (7x11x1): Measurement grid: dx=12mm, dy=12mm
Maximum value of SAR (measured) = 3.22 W/kg

2450MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 42.19 V/m; Power Drift = -0.16 dB

Peak SAR (extrapolated) = 5.38 W/kg

SAR(1 g) = 2.52 W/kg; SAR(10 g) = 1.16 W/kg

Maximum value of SAR (measured) = 3.31 W/kg

dB

-4.63
-9.25%
-13.88

-18.50

-23.13

0 dB = 3.31 W/kg = 5.20 dBW/kg

F-TP22-03 (Rev.00) Page 65 of 194



H’a- FCC ID: ASLSMX700 Report No: HCT-SR-2111-FC015-R1

Verification Data (2450 M)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 20.6 °C

Test Date: 11/16/2021

DUT: Dipole 2450 MHz D2450V2; Type: D2450V2;

Communication System: UID 0, CW (0); Frequency: 2450 MHz;Duty Cycle: 1:1
Medium parameters used: f = 2450 MHz; o = 1.824 S/m; & = 37.861; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(7.34, 7.34, 7.34) @ 2450 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: Twin-SAM V8.0 (Right-Left)

Measurement SW: DASY52, Version 52.10 (4)

2450MHz Head Verification/Area Scan (7x11x1): Measurement grid: dx=12mm, dy=12mm
Maximum value of SAR (measured) = 3.19 W/kg

2450MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 42.03 V/m; Power Drift = 0.01 dB

Peak SAR (extrapolated) = 5.81 W/kg

SAR(1 g) = 2.68 W/kg; SAR(10 g) = 1.22 W/kg

Maximum value of SAR (measured) = 3.56 W/kg

dB

-4.59
-9.19
-13.78

-18.38

-22.97

0 dB = 3.56 W/kg = 5.51 dBW/kg
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Verification Data (2450 M)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 21.3 °C

Test Date: 11/17/2021

DUT: Dipole 2450 MHz D2450V2; Type: D2450V2;

Communication System: UID 0, CW (0); Frequency: 2450 MHz;Duty Cycle: 1:1
Medium parameters used: f = 2450 MHz; o = 1.821 S/m; & = 37.838; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(7.34, 7.34, 7.34) @ 2450 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: Twin-SAM V8.0 (Right-Left)

Measurement SW: DASY52, Version 52.10 (4)

2450MHz Head Verification/Area Scan (7x11x1): Measurement grid: dx=12mm, dy=12mm
Maximum value of SAR (measured) = 3.20 W/kg

2450MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 42.14 V/m; Power Drift = 0.04 dB

Peak SAR (extrapolated) = 5.75 W/kg

SAR(1 g) = 2.66 W/kg; SAR(10 g) = 1.21 W/kg

Maximum value of SAR (measured) = 3.54 W/kg

dB

-4.60
-9.20
-13.81

-18.41

-23.0

0 dB = 3.54 W/kg = 5.49 dBW/kg
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Verification Data (2450 M)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 20.1 °C

Test Date: 11/23/2021

DUT: D2450V2 - SN965; Type: D2450V2;

Communication System: UID 0, CW (0); Frequency: 2450 MHz;Duty Cycle: 1:1
Medium parameters used: f = 2450 MHz; o = 1.809 S/m; & = 38.479; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: ES3DV3 - SN3076; ConvF(4.74, 4.74, 4.74) @ 2450 MHz; Calibrated: 2021-07-28
Sensor-Surface: 3mm (Mechanical Surface Detection)

Electronics: DAE4 Sn911; Calibrated: 2021-03-22

Phantom: ELI v4.0

Measurement SW: DASY52, Version 52.10 (4)

2450MHz Head Verification/Area Scan (7x11x1): Measurement grid: dx=12mm, dy=12mm
Maximum value of SAR (measured) = 3.39 W/kg

2450MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 45.09 V/m; Power Drift = 0.03 dB

Peak SAR (extrapolated) = 5.61 W/kg

SAR(1 g) = 2.67 W/kg; SAR(10 g) = 1.22 W/kg

Maximum value of SAR (measured) = 3.54 W/kg

-4,50

-9.00

-13.50

-18.00

-22.50

0 dB = 3.54 W/kg = 5.49 dBW/kg
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Verification Data (2450 M)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 20.1 °C

Test Date: 11/23/2021

DUT: D2450V2 - SN965; Type: D2450V2;

Communication System: UID 0, CW (0); Frequency: 2450 MHz;Duty Cycle: 1:1
Medium parameters used: f = 2450 MHz; o = 1.826 S/m; & = 37.883; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: ES3DV3 - SN3076; ConvF(4.74, 4.74, 4.74) @ 2450 MHz; Calibrated: 2021-07-28
Sensor-Surface: 3mm (Mechanical Surface Detection)

Electronics: DAE4 Sn911; Calibrated: 2021-03-22

Phantom: SAM with CRP v5.0_2020_06_09

Measurement SW: DASY52, Version 52.10 (4)

2450MHz Head Verification/Area Scan (7x11x1): Measurement grid: dx=12mm, dy=12mm
Maximum value of SAR (measured) = 3.36 W/kg

2450MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 44.61 V/m; Power Drift = 0.03 dB

Peak SAR (extrapolated) = 5.76 W/kg

SAR(1 g) = 2.63 W/kg; SAR(10 g) = 1.18 W/kg

Maximum value of SAR (measured) = 3.51 W/kg

dB

-4.84

-9.68

-14.53

-19.37

-24.21

0 dB = 3.51 W/kg = 5.45 dBW/kg
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Verification Data (5250 M)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 20.7 °C

Test Date: 11/18/2021

DUT: Dipole D5GHzV2; Type: D5GHzV2;

Communication System: UID 0, CW (0); Frequency: 5250 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5250 MHz; o = 4.804 S/m; & = 36.526; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(4.84, 4.84, 4.84) @ 5250 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: Twin-SAM V8.0 (Right-Left)

Measurement SW: DASY52, Version 52.10 (4)

5250MHz Head Verification/Area Scan (7x8x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 4.72 W/kg

5250MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 36.05 V/m; Power Drift = -0.02 dB

Peak SAR (extrapolated) = 14.9 W/kg

SAR(1 g) = 3.87 W/kg; SAR(10 g) = 1.15 W/kg

Maximum value of SAR (measured) = 5.86 W/kg

dB

-8.75
-17.50
-26.25

-35.00

-43.75

0 dB = 5.86 W/kg = 7.68 dBW/kg
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Verification Data (5600 M)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 20.6 °C

Test Date: 11/19/2021

DUT: Dipole D5GHzV2; Type: D5GHzV2;

Communication System: UID 0, CW (0); Frequency: 5600 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5600 MHz; 0 = 4.97 S/m; & = 36.37; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(4.51, 4.51, 4.51) @ 5600 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: Twin-SAM V8.0 (Right-Left)

Measurement SW: DASY52, Version 52.10 (4)

5600MHz Head Verification/Area Scan (7x8x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 5.35 W/kg

5600MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 36.58 V/m; Power Drift = -0.04 dB

Peak SAR (extrapolated) = 17.5 W/kg

SAR(1 g) = 4.18 W/kg; SAR(10 g) = 1.21 W/kg

Maximum value of SAR (measured) = 6.36 W/kg

dB

-F.80

-15.60

-23.40

-31.20

-39.00

0 dB =6.36 W/kg = 8.03 dBW/kg
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Verification Data (5750 M)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 20.1 °C

Test Date: 11/22/2021

DUT: Dipole D5GHzV2; Type: D5GHzV2;

Communication System: UID 0, CW (0); Frequency: 5750 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5750 MHz; o = 5.323 S/m; & = 35.944; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(4.66, 4.66, 4.66) @ 5750 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: Twin-SAM V8.0 (Right-Left)

Measurement SW: DASY52, Version 52.10 (4)

5750MHz Head Verification/Area Scan (7x8x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 4.94 W/kg

5750MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 34.11 V/m; Power Drift = -0.05 dB

Peak SAR (extrapolated) = 17.0 W/kg

SAR(1 g) = 3.92 W/kg; SAR(10 g) = 1.13 W/kg

Maximum value of SAR (measured) = 5.95 W/kg

dB

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 5.95 W/kg = 7.75 dBW/kg
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Verification Data (5800 M)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 22.0 °C

Test Date: 11/18/2021

DUT: Dipole 5GHz; Type: D5000V2;

Communication System: UID 0, CW (0); Frequency: 5800 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5800 MHz; o = 5.104 S/m; & = 36.304; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7309; ConvF(5.05, 5.05, 5.05) @ 5800 MHz; Calibrated: 2021-04-20
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn504; Calibrated: 2021-02-19

Phantom: SAM with CRP v5.0_Right

Measurement SW: DASY52, Version 52.10 (4)

5800MHz Head Verification/Area Scan (8x8x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 8.29 W/kg

5800MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 40.85 V/m; Power Drift = 0.06 dB

Peak SAR (extrapolated) = 14.5 W/kg

SAR(1 g) = 3.7 W/kg; SAR(10 g) = 1.18 W/kg

Maximum value of SAR (measured) = 8.87 W/kg

dB

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 8.87 W/kg = 9.48 dBW/kg
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Verification Data (5250 M)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 20.0 °C

Test Date: 11/23/2021

DUT: Dipole D5GHzV2; Type: D5GHzV2;

Communication System: UID 0, CW (0); Frequency: 5250 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5250 MHz; 0 = 4.817 S/m; & = 36.757; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(4.84, 4.84, 4.84) @ 5250 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: Twin-SAM V8.0 (Right-Left)

Measurement SW: DASY52, Version 52.10 (4)

5250MHz Head Verification/Area Scan (7x8x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 4.68 W/kg

5250MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 36.28 V/m; Power Drift = -0.17 dB

Peak SAR (extrapolated) = 14.6 W/kg

SAR(1 g) = 3.84 W/kg; SAR(10 g) = 1.14 W/kg

Maximum value of SAR (measured) = 5.83 W/kg

17

-14.35

-21.52

-28.70

-3b.87

0 dB = 5.83 W/kg = 7.66 dBW/kg
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Verification Data (5600 M)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 20.0 °C

Test Date: 11/23/2021

DUT: Dipole D5GHzV2; Type: D5GHzV2;

Communication System: UID 0, CW (0); Frequency: 5600 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5600 MHz; o = 5.072 S/m; & = 36.105; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(4.51, 4.51, 4.51) @ 5600 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: Twin-SAM V8.0 (Right-Left)

Measurement SW: DASY52, Version 52.10 (4)

5600MHz Head Verification/Area Scan (7x8x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 5.27 W/kg

5600MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 37.52 V/m; Power Drift = 0.10 dB

Peak SAR (extrapolated) = 19.2 W/kg

SAR(1 g) = 4.5 W/kg; SAR(10 g) = 1.29 W/kg

Maximum value of SAR (measured) = 6.90 W/kg

-9.99

-19.98

-29.97

-39.96

-49.95

0 dB = 6.90 W/kg = 8.39 dBW/kg
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Verification Data (5750 M)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 21.2 °C

Test Date: 11/24/2021

DUT: Dipole D5GHzV2; Type: D5GHzV2;

Communication System: UID 0, CW (0); Frequency: 5750 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5750 MHz; o = 5.303 S/m; & = 36.237; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(4.66, 4.66, 4.66) @ 5750 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: Twin-SAM V8.0 (Right-Left)

Measurement SW: DASY52, Version 52.10 (4)

5750MHz Head Verification/Area Scan (7x8x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 4.69 W/kg

5750MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 34.62 V/m; Power Drift = 0.05 dB

Peak SAR (extrapolated) = 17.7 W/kg

SAR(1 g) = 4.03 W/kg; SAR(10 g) = 1.15 W/kg

Maximum value of SAR (measured) = 6.13 W/kg

-7.62

-15.25

-22.87

-30.50

-38.12

0 dB = 6.13 W/kg = 7.87 dBW/Kg
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Verification Data (5800 M)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 21.0 °C

Test Date: 11/19/2021

DUT: Dipole 5GHz; Type: D5000V2;

Communication System: UID 0, CW (0); Frequency: 5800 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5800 MHz; o = 5.286 S/m; & = 36.106; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7309; ConvF(5.05, 5.05, 5.05) @ 5800 MHz; Calibrated: 2021-04-20
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn504; Calibrated: 2021-02-19

Phantom: SAM with CRP v5.0_Right

Measurement SW: DASY52, Version 52.10 (4)

5800MHz Head Verification/Area Scan (8x8x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 7.09 W/kg

5800MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 43.41 V/m; Power Drift = -0.07 dB

Peak SAR (extrapolated) = 13.6 W/kg

SAR(1 g) = 3.63 W/kg; SAR(10g) = 1.17 W/kg

Maximum value of SAR (measured) = 8.56 W/kg

dB

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB =8.56 W/kg = 9.32 dBW/kg
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= Volume
Verification Data (2450 \iz)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 21.2 °C

Test Date: 11/25/2021

DUT: Dipole 2450 MHz D2450V2; Type: D2450V2;

Communication System: UID 0, CW (0); Frequency: 2450 MHz;Duty Cycle: 1:1
Medium parameters used: f = 2450 MHz; o = 1.826 S/m; & = 38.561; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(7.34, 7.34, 7.34) @ 2450 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: Twin-SAM V8.0 (Right-Left)

Measurement SW: DASY52, Version 52.10 (4)

2450MHz Head Verification/Area Scan (7x11x1): Measurement grid: dx=12mm, dy=12mm
Maximum value of SAR (measured) = 3.15 W/kg

2450MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 42.43 VV/m; Power Drift = -0.17 dB

Peak SAR (extrapolated) = 5.38 W/kg

SAR(1 g) = 2.49 W/kg; SAR(10 g) = 1.13 W/kg

Maximum value of SAR (measured) = 3.32 W/kg

-4.52

-9.04

-13.56

-18.08

-22.60

0 dB = 3.32 W/kg = 5.21 dBW/kg
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Verification Data (5250 M)

Test Laboratory: HCT CO., LTD
Input Power 0.05W

Liquid Temp: 21.2 °C

Test Date: 11/25/2021

DUT: Dipole D5GHzV2; Type: D5GHzV2;

Communication System: UID 0, CW (0); Frequency: 5250 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5250 MHz; o = 4.76 S/m; & = 36.346; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3797; ConvF(4.84, 4.84, 4.84) @ 5250 MHz; Calibrated: 2020-11-25
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: Twin-SAM V8.0 (Right-Left)

Measurement SW: DASY52, Version 52.10 (4)

5250MHz Head Verification/Area Scan (7x8x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 7.80 W/kg

5250MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 44.88 V/m; Power Drift =0.12 dB

Peak SAR (extrapolated) = 12.6 W/kg

SAR(1 g) = 3.87 W/kg; SAR(10 g) = 1.26 W/kg

Maximum value of SAR (measured) = 8.61 W/kg

-6.62

-13.24

-19.85%

-26.47

-33.09

0dB =8.61 W/kg = 9.35 dBW/kg
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Appendix C. — SAR Tissue Characterization

The brain and muscle mixtures consist of a viscous gel using hydrox-ethyl cellulose (HEC) gelling agent and
saline solution (see Table 3.1). Preservation with a bacteriacide is added and visual inspection is made to make
sure air bubbles are not trapped during the mixing process. The mixture is calibrated to obtain proper dielectric
constant (permittivity) and conductivity of the desired tissue. The mixture characterizations used for

the brain and muscle tissue simulating liquids are according to the data by C. Gabriel and G. Harts grove.

Ingredients Frequency (Ii)
(% by weight) 2450 - 2 700 3500 - 5 800
Tissue Type Head Body Head Body
Water 71.88 73.2 65.52 78.66
Salt (NaCl) 0.16 0.1 0.0 0.0
Sugar 0.0 0.0 0.0 0.0
HEC 0.0 0.0 0.0 0.0
Bactericide 0.0 0.0 0.0 0.0
Triton X-100 19.97 0.0 17.24 10.67
DGBE 7.99 26.7 0.0 0.0
Diethylene glycol hexyl ether - - - -

Salt: 99 % Pure Sodium Chloride Sugar: 98 % Pure Sucrose
Water: De-ionized, 16M resistivity HEC: Hydroxyethyl Cellulose
DGBE: 99 % Di(ethylene glycol) butyl ether,[2-(2-butoxyethoxy) ethanol]
Triton X-100(ultra-pure): Polyethylene glycol mono[4-(1,1,3,3-tetramethylbutyl)phenyl] ether

Composition of the Tissue Equivalent Matter
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Appendix D. — SAR system validation

Per FCC KCB 865664 D02v01r02, SAR system validation status should be document to confirm
measurement accuracy. The SAR systems (including SAR probes, system components and software
versions) used for this device were validated against its performance specifications prior to the SAR
measurements. Reference dipoles were used with the required tissue- equivalent media for system validation,
according to the procedures outlined in IEEE 1528-2013 and FCC KDB 865664 D01v01r04. Since SAR probe
calibrations are frequency dependent, each probe calibration point was validated at a frequency within the
valid frequency range of the probe calibration point, using the system that normally operates with the probe for
routine SAR measurements and according to the required tissue-equivalent media.

A tabulated summary of the system validation status including the validation date(s), measurement
frequencies, SAR probes and tissue dielectric parameters has been included.

Probe Dielectric Parameters CW Validation \Modulatlon Valldatlon\
Calibration| Dipole Date Measured Measured Sensitivit Probe | Probe | MOD. | Duty PAR
i Permittivity Conductivity, Linearity| Isotropy | Type | Factor

3797 EX3DV4 |Head|2450 965 |2021-06-15] 39.2 | 1.83 PASS PASS | PASS |OFDM| N/A |PASS
3076 ES3DV3 |Head| 2450 965  [2021-06-15] 39.4 1.81 PASS PASS | PASS |OFDM| N/A |PASS
7622 EX3DV4 |Head|5250 1107 |2021-08-30] 35.9 4.71 PASS PASS | PASS |OFDM| N/A |PASS
3797 EX3DV4 |Head|5250 1107 [2021-07-22| 35.7 4.70 PASS PASS | PASS |OFDM| N/A |PASS
3797 EX3DV4 |Head| 5600 1107 |2021-07-22| 35.3 5.05 PASS PASS | PASS |OFDM| N/A |PASS
3797 EX3DV4 |Head|5750 1107 |2021-07-22| 35.6 5.24 PASS PASS | PASS |OFDM| N/A |PASS
7309 EX3DV4 |Head|5800| 1317 [2021-06-30] 35.3 5.27 PASS PASS | PASS |OFDM| N/A |PASS
3968 EX3DV4 |Head|6500| 1012 [2021-09-29] 34.5 6.07 PASS PASS | PASS |OFDM| N/A |PASS

SAR System Validation Summary 1g

Note;

All measurement were performed using probes calibrated for CW signal only. Modulations in the table above
represent test configurations for which the measurement system has been validated per FCC KDB Publication
865664 D01v01r04. SAR system were validated for modulated signals with a periodic duty cycle, such as
GMSK, or with a high peak to average ratio (>5 dB), such as OFDM according to KDB 865664 D01v01r04.
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Appendix E. — Probe Calibration Data
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Calibration Laboratory of S, - {achee Kolibrierdi

Schmld & Pamer P c Service suisse d'étatonnage
Engineering AG b g Servislo svizero di taraturs

Zoughausstrasse 43, 8004 Zurich, Switzeriand 4”'«.{’-.\\..-\“‘:‘. Swisz Calibration Sarvics

Accrodiod by e Swiss Accratitation Sence (SAS] Accreditation No.: SCS 0108

The Swiss Accreditation Sarvion iz one of the signutories 10 e EA

Multilaternl Agreament for the recognition of caliirstion certificates

Glossary:

TSL tissue simulating quid

NORMzx,y.z sensillvity In free space

ConvF sensitivity In TSL / NORMx,y,z

DCP diode compression point

CF arest factor (1/duty_cycle) of the RF signal

A.B,C.D modulation dependent linesrization parameters

Polarization ¢ @ rotation around probe axis

Polarizaticn & & rotation around an axis that is in tha plane normal to probe axis {at measurement center),

Le., § = 0 Is normal 10 probe axis
Connactor Angle Information used in DASY system 1o align probe sensor X to the robot coordinate system

Calibration is Performed According to the Following Standards:
a) IECNEEE 62209-1528, "Measuroment Procedure For The Assessment Of Specific Absorption Rate Of Human
Exposure To Radio Frequency Fields From Hand-Held And Body-Worn Wireless Communication Deavices -
Part 1528: Human Models, Instrumentation And Procadures (Frequancy Range of 4 MHz to 10 GHz)", October
2020.
b} KDB 865664, "SAR Measurement Requirements for 100 MMz to 6 GHz"

Methods Applied and Interpretation of Parameters:

«  NORMy,y.2: Assessed for E-lleld polarization § = 0 (f < 900 MHz in TEM-call; f > 1800 MHz R22 waveguide),
NORMx,y,z are onfy Intermediate vaiues, i.e., the uncertsinties of NORMx y,z does nat affect the E*-field
uncertainty inside TSL (see below CanvF).

»  NORM{x y.z = NORMx.y,z * frequency respanse (see Frequency Responsa Chart). This linearization is
Impiemented in DASY4 software versions later than 4.2. The uncertainty of the frequency response is intluded
In the stated uncertainty of ConvF

* DCPxy.z: DCP are numerical linearization paramelers assessed based on the data of power sweep with CW
signal (no uncertainty required). DCP does not depend an lrequency nor media,

* PAR; PAR is the Pesk to Average Ratio that is not calibrated but detarmined based on the signal
characteristics

o Axyrz Bryz Cxy.z Dxyz VRxy,z A B, C, D are numericai Inearization parameters assessed basad on
the data of power sweep for specific modulstion signal. The parameters do not depend on frequency nor
media. VR is the maximum calibration range sxprassed in RMS voltage across the diode.

»  ConvF and Boundery Effect Paramelers: Assessed in flat phantom using E-field (or Temperature Transfer
Standard for f < 800 MHz) and inside wavegulde using analytical field distributions based on power
measurements for f > 800 MHz. The same setups are used for sssessment of the parameters appied for
boundary compensation (alpha, depth) of which typical uncertainty values are given, These parameters are
used in DASY4 software to improve probe accuracy close 1o the boundary. The sensitivity in TSL corresponds
1o NORMy,y,2 * ConvF whereby the uncertainty corresponds to that glven for ConvF, A frequency dependent
CanvF is used in DASY version 4.4 and higher which allows extending the validity from £ 50 MHz to £ 100
MHz

* Sphancal isotropy (3D deviation from isotropy): In a field of low gradients realized using a fat phantom
exposed by a paich antenna.

+ Sensor Offset. The sensor offset corresponds to the offset of virtual measurement center from the probe tip
{on probe axis). No tolerance required,

* Cannector Anglo: The angle is assessed using the information gained by determining the NORMx (no
uncertainty required).
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ES30V3 — SN:3076 July 28, 2021
DASY/EASY - Parameters of Probe: ES3DV3 - SN:3076
Basic Calibration Parameters
Sonsor X Sonsor Y Sensor Z Unc (k=2)
Nerm (pVAVIm)Y'y 1.23 1.25 1.18 +£10.1%
DCP (mV)" 103.8 104,7 1033
Calibration Results for Modulation Response
UiD Communication Systam Name A [} ¢ [}} VR Max Max
d8 | dBvuv B my dov. UncE
(k=2)
() (] "X _|_000 0,00 100 | 000 | 2184 | 33% | £4.7 %
Y | 0.00 0.00 1,00 226.0
Z |_0.00 0.0C 1.00 2128
10352- | Pulss Wawvetorm (200Hz, 10%) X | 12.16 | 8462 | 2345 | 1000 | 600 | +20% | £9.6 %
| RAA ¥ 17138 | 8387 | 2310 £0.0
Z | 1600 | 9013 | 2495 0.0
10353- | Pulse Wavelonm (200Hz, 20%) X | 2000 | 9377 | 2400 | 699 | 80O | +30% | £06%
AAA ¥ | 2000 | 9425 | 24.00 B0.0
Z | 2000 | 94.37 | 24.70 80.0
10354- | Pulse Wavetorm (200Hz, 40%) X | 2000 | 9552 | 2372 | 308 | 080 | £40% | 206%
ALA Y | 2600 | 9621 | 23091 85.0
Z | 2000 | 9589 | 23.4€ 95.0
10355 | Pulse Wavefarm (200Hz, 60%) X | 2000 | 98.07 | 23.75 | 222 | 3200 | =42% | 206%
AAA Y | 20,00 | 100.14 | 2813 1200
Z | 20.00 | 99.08 | 23.35 1200
10387- | QPSK Waveform, 1 MHz X | 109 | 6620 | 1561 | 100 | 1500 | £1.7% | 266%
AAA Y1 180 | 6623 | 1558 150.0
Z | 185 | 8576 | 15.15 150.0
{10388 | QPSK Wavelorm, 10 MHz X | 262 | 6044 | 1620 | 000 | 1500 | +91% | £0.6%
AAA Y | 254 | 69.35 | 16.31 150.0
- Z | 243 | 6850 | 1578 150.0
10396- | 64-0DAM Wavefarm, 100 kHz X | 419 | 7350 | 2001 | 301 | 1500 | £05% | £0.6%
AAA Y | _a86 | 73.00 | 2003 150.0
Z | 428 | 7469 | 20.55 1500 | |
10389~ | 64-QAM Waveform, 40 MHz X | 368 | 67.37 | 1582 | 000 | 1500 | £12% | £9.8%
AAA Y | 372 | 67.80 | 16.10 150.0
Z | 352 | 6682 | 1554 150.0
10414 | WLAN CCODF, 64-GAM, 40MHz X | 495 | 8512 | 1518 | 000 | 1500 | £2.7% | £9.6%
AAA Y | 496 | 65368 | 15.a7 150.0
Z | 497 | 6539 | 1532 150.0

Note: For detaits on UID paramaters see Appendix

The reported uncertainty of measurement is stated as the standard uncertainty of measurement
multiptied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximatealy 95%,

* The uncertainties of Neen XY 2 do not affect the E”field uncestainty inside TSL (see Page 5)

% Numerical inearization - uncestsinty rot requined.

¥ Uncenainly is deteemined Leing e max. devintion from lnesr D epplying guler disbibution and is expressed for the sguare of the
ikt value.
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H’a- FCC ID: A3LSMX700 Report No: HCT-SR-2111-FC015-R1

ES3DV3I- SN3078 July 28, 2021
DASY/EASY - Parameters of Probe: ES3DV3 - SN:3076

Sensor Model Parameters

c1 c2 a | T4 T2 T3 T4 5 T6
fF F v ms.V=e | msV" ms v b oV
X 77.0 548.21 34.83 34.44 3.80 5.10 0.28 0.74 1.01
Y 689 | 49218 35.07 30.31 3.68 5.10 0.63 0.60 1.01
Z 662 | 471.89 3490 29.78 3.07 5.10 1.20 0.54 1.01 |
Other Probe Parameters
| Sensor Arrangament Triangular
Connedtor Angle (*) 145.3
Meochanical Surface Detoction Mode unabled
| Optical Surface Detaction Mode disablod
Probe Overall Length 337 mm
Probe Body Diameter 10 mm
Tip Length 10 mm
Tip Diameter ' Amm
Probe Tip to Sensor X Calibration Point 2mm
Probe Tip 1o Sensor Y Galibration Point Zmm
Probe Tip 1o Sensor Z Calibration Point 2mm
Recommended Measurement Distance from Suriace amm |

Note: Measurement distance from surface can be increased to 3-4 mm for an Area Scan job
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H’a- FCC ID: A3LSMX700 Report No: HCT-SR-2111-FC015-R1

ES3DV3~ SN.3076 July 28, 2021

DASY/EASY - Parameters of Probe: ES3DV3 - SN:3076

Calibration Parameter Determined in Head Tissue Simulating Media

Ralative Conductivity Depth ®
f(MHz)® | Permittivity (8im)” ConvF X | ConvFY | ConvFZ |Alpha® | (mm) |  (k=2)

8 55.0 0.78 529 5.29 5.29 0.10 120 | $£133%

13 55.0 075 | 566 566 5.66 0.10 120 | £13.3%
750 | 419 _oBe | 633 6.33 6.33 0.63 132 | £120%
836 M5 .90 5.08 5.98 5.98 0.69 125 | £120%
200 415 0.97 5.83 5.83 5.83 0.40 1.70 | £12.0%
1450 40.5 1.20 5.43 543 5.43 0.50 140 | +120%
1750 4041 137 527 6.27 5.27 0.50 142 | +120%
1800 40.0 1.40 5.05 5.05 5.05 0.63 128 | £120%
2300 38.5 1.87 4.4 4.94 4.94 0.80 123 | £120%
2450 39.2 1.80 474 4.74 474 0.80 130 | £120%
2600 39.0 1.86 4.57 4.57 4.57 0.80 126 | £120%

“ Frequancy validity above 300 MHz of + 100 MHZ oy sppkes for DASY vi A and higher (see Page 2), else il js rasticied to + 50 MHz. The
unosnainty is the RSS of the Comé uncartainty at calibration frequancy and the uncartainty for the indicatod fraquoncy band. Freguancy validity
below 300 MHz is 2 10, 25, 40. 50 and 70 MHz for ConvF assesaments at 30, 84, 128, 150 and 220 MHz espectively. Validity of Com assessed at
OMH:.sMMHLamComeM13M-O1BMHLAMSwammyMymmmmm‘HOMHL

" At fraquancies below 3 Giz, the validity of isaua parameters (¢ and o) can be relaxed 10 = 10% i liquid v is appled to
messsed SAR values. AL frequencies above 3 GHz, tha vality of tssus parametans (o ant of & restrcted 10 = 5%. ﬂ\oummmtyhmeﬂssm
meCamF unoartarty for indi target tissue p

= AlpnaDepth sre Getermined duting calbretion, smwmxm«mmummwwmmmmmmb
alaiys less than + 1% for frequancies dalow 3 GH2 and batow ¢ 2% Tor Trequencies batween 3-8 GHz at any distance arger than hall (he probe tip
diamater irom tha boundary,
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H’a- FCC ID: A3LSMX700 Report No: HCT-SR-2111-FC015-R1

ES3DV3- SN3078 July 28, 2021

Frequency Response of E-Field
(TEM-Cell:ifi110 EXX, Waveguide: R22)
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Uncertainty of Frequency Response of E-field: & 6.3% (k=2)
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H’a- FCC ID: A3LSMX700 Report No: HCT-SR-2111-FC015-R1

ES3DV3-SN3076 wly 28, 2021
Receiving Pattern (¢), 3 = 0°
=600 MHz, TEM f=1800 MHz,R22
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Uncertainty of Axial Isotropy Assessment: £ 0.5% (k=2}
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FCC ID: A3LSMX700

Report No: HCT-SR-2111-FC015-R1

ES3 - SN TE
Dynamic Range f(SARncad)
(TEM cell , fyua= 1900 MHz)
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Uncertainty of Linearity Assessmont: £ 0.6% (k=2)
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FCC ID: A3LSMX700 Report No: HCT-SR-2111-FC015-R1

Conversion Factor Assessment
=835 MHzZWGLS RS (H convw

f = 1900 MHZ WGLS R22 (H_convF)

Deviation from Isotropy in Liquid
Error (¢, 8), f= 900 MHz

g

086 0.4 0.0 4 a8

Uncertainty of Spherical Isotropy Assessment: £ 2.6% (k=2)

Certificate No: £ES3-3076 Ju1
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HCT

FCC ID: A3LSMX700

Report No: HCT-SR-2111-FC015-R1

ES3I0V3- SN:3076 July 28, 2021
Appendix: Modulation Czlibration Parameters
Ui Rev [ Communication System Name Group l(-:;l: (l‘l‘m‘
] TW CW 000 | z471%
10070 | CAA | SAR Validation (Square, 100ms, 10ms) Test 10,00 | 96 %
10011 | CAB | UMTS-#DD (WCDMA) WCOMA 20t | 206%
V0072 | caB | IEEE 802.19b Wi 2.4 GHE [DSSS, 1 Mbps) WLAN 187 | 206% |
10013 | GAR | IEEE 802.11g Wi 2.4 Gz (DS5S-OFDM, & Mbps) WLAN 046 | 006 %
TI0021 | DAC | GSM-FOD (TOMA, GMSK) GSM 930 | x06%
V0023 | DAC | GPRSFDO (TOMA. GMBK, TN 0) GSM 857 | +9.6%
I0074 | DG | GPAS-FDO (TOMA. GMSK, TH 0-1) G5M 656 | 206%
10025 | DAC | EDGE-FDD (TOMA. EPSIC, TN 0) G5M 1262 | 296%
10026 | pAC | EDGE-FDO {TOMA, BPSK, TN 0-1) GEM 955 | =96%
10027 | pAG | GPRS-FDD [TOMA, GMSK, TN 0-1-2) GSM 480 | +08%
10028 | pAC | GPRS-FDD [TOMA, GNSK, TN 0-1-2-3) GEM 355 | =06%
10028 | pAG | EDGE-FDD (TOMA, 8PSK, TN 0-1-2) GSM 778 | £96%
10030 | CAA £32.15.1 Blustoom (GFSK, DH1) Blustooth 530 | +96%
10037 | CAa | IEEE 802.15.1 Bivetoofh (GFSK, DH3I) Bivstooth 187 | 29.0%
10032 | CAA | TEEE 802 15,1 Blustoom (GFSK, DFS) Bivatooth 116 | +9.6% |
10033 | CAA | JEEE 802.15.1 Biuotooih (PI4-DOPSK, OH1) “Biuetoom 774 | 296%
10033 | cAA | JEEE 802.15.1 Biustooth (PI-DQPSK, OH3) Bluotoos 353 | =96%
10035 | CAA | JEEE 802,141 Biustooth (PIA-DQPSK, DHB) Elustoot 383 | 296%
10036 | CAA | IEEE 802.15.1 Blusiooih (8-DPSK, DH1) Biuetooth 801 | 296%
T10037 | GAA | IEEE B02.15.1 Biuetooth {8-DPSK, DHS) Bluntootn 477 | t96%
10038 | Gap | JEEE B0Z.15.1 Beiooll {(8-DPSK, DHB) Euescoth 490 | x96%
10030 | can | COMA2000 (1RTT, RCT) COMAZG00 457 | +06%
10042 | GAB | 1554 | 15-136 FOD (1 DIMAIFOM, PUS-DOPSK, Hetrale) AVPS 776 | £96%
0084 | cap | ISGVEINTIASES FOO (FOMA, FM) AWNPS 000 | +96%
(30038 | caa | DECT (1DD, TOMAJFDM, GFSK, Fuil Siot, 24) DECT 1380 | +98%
70048 | caa | DECT (TDD, TOMA/T DM, GFSK, Double Siol, 12) DECT 1078 | 86 %
70056 | GAA | UMTS-TDD (TD-SCOMA, 1.28 Mcps) TO-SCOMA 1101 | 206%
70056 | DaAC | EDGE-FDD (TOMA, BPSK, TN 0-1-2-3) GSM 652 | =96 %
10058 | CAB | IEEE B0Z.11b ViF 2.4 GHz (DSSS, 2 Mbps) WLAN 212 | 96%
10060 | cAB | FEEE BOZ 11b VAE| 2.4 GHz (D558, 5.4 Mbps) WLAN 283 | £96%
10081 | CAB | 'EEE BOZ.11b Vi) 2.4 GHz (DSSS, 11 Mops) WLAN 360 | £96%
10062 | CAD | EEE BOZ.11am Wiri 5 GHz (OFDM, 6 Mbgs) WLAN 868 | =08%
10063 | CAD | IEEE B0Z 118 VAFl 5 GHz (OFDM, 8 Mbgs) WLAN B63 | =96°%
10064 | CAD | IEEE 802,118/ Wirl 5 GHZ (OFDM, 12 Mbpe) WLAN 908 | z06%
10085 | CAD | |EEE 802.11ah WiFi 5 GHz (OFDM, 18 Mope) WLAN 900 | =96%
10066 | CAD | IEEE 802,11aM WIF) 5 GHEZ (OFDM, 24 Mope) WLAN 938 | =96 %
10087 | GAD | 'EEE 802.11ah WIE| B GHz (OF D, 36 Mbps) WLAN 1012 | £96%
70068 | GAD | IEEE 802,112 WIF| 5 GHz {OFDM, 48 Mops) WLAN 1024 | 98 %
10069 CAD | 'EEE 802,11aMm WiFi 5 GHz (OFDM, 54 Mops) WLAN 1056 | £96%
10071 | GAB | IEEE 802.11g Wiri 2.4 GHZ (DSSS/OFDM. 0 Mip=) WLAN 983 | £96%
10072 | cag | IEEE 802.11g WiFi 2.4 GHz (DSSS/OFDM, 12 Mbos) WLAN 962 | 296%
0073 | cAB | IEEE 802,119 Wir 2.4 GHz (DSSSVOFDM, 18 MBos) WLAN 904 | £96 % |
10074 | caB | IESE 802.11g WiIFi 24 GHz [OSSS/OFDM, 24 Mbos) WLAN 10,30 | £86%
10075 | cam | IEEE B02.11g WiFi 2.4 GHz (OSSSWOFDM, 36 Mbps) WLAN 1077 | 9.6 %
10076 | GAs | IEEE BO211g WiFi 2.4 GHz (OSSSIOFDI, 48 Mbps) WUAN 1088 | +96%
10077 | cAB | IEEE BOZ.11g WiFi 2.4 GHz (DSSS/OFDM, 54 Mbps) WOAN 11.00 | +96%
0081 | cag cowmoo (T, RCA) COMAZ000 387 | 206%
70082 | cAB F Fuliraie) AMPS 477 | £96%
10080 | pac @m TN 0-4) GSM 650 | £96%
0057 | CAC | UMTS-FOD (HSDPA) WCOMA 398 | £96%
10098 | paC | UMTS-FOD (HSUPA, Sublest 2) WCOMA 398 | +96%

Certfficate No: £S3-3076_Ju21
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HCT

FCC ID: A3LSMX700

Report No: HCT-SR-2111-FC015-R1

ES30V3- SN:3078 July 28, 2021
710088 | CAG | EDGEFOO (TOMA, 895K, TN 04) GSM 056 | £9.6% |
10100 | caC | LTE-FOD (SG-FOMA. 1009 AB, 20 MHz, GPSK) LTE-FDD 567 | +9.6% |
0101 | caAB | LTEFDO (SC-FOMA. 100% RB, 20 MHz. 16-GAM) LTE-FOD 642 | £96% |
10902 | GAB | LTE-FOD (SC-FOMA, 100% R8, 20 MHZ. 64-GAM) (TE-FDD 680 | £96%
10903 | pAC | LTE-TDO (SC-FOMA. 100% RB, 20 MHz, GPSK) LTES0OD 929 | +96%
10104 | GAE | LTE-TOD (SC-EDMA. 1009 RB, 20 WAHZ. 16-GAM) LYETO0 997 | £96% |
TI0106 | CAE | LTE-TDO (SC-FOMA, 100% RB, 20 1AHz, 64-GAM) [TETDD 3001 | =956 % |
10108 | GAE | LTE-FDD {SC-FOMA, 100% RB, 10 MHz, QPEK) LTEF0D 580 | =96%
0109 | CAG | LTE-FDO (SC-TOMA, 100% RB, 10 MRz, 16-QAM) LTEF00 643 | =96%
10110 | CAG | LIE-FDD (SC-FOMA, 100% RB. 5 MHz. OPSK) LTE+DD 576 | :98%
10111 | CAG | LTE-FDD (SG-FOMA, 100% RB. 5 MHZ, 15-GAM) [7e+00 G644 | 196%
10112 | CAG | LTE-FDD (5G-FOMA, 100% RB, 10 MAz, 64-QAN) (TeF00 659 | +96% |
16113 | CAG | LTE-FDD (SC-FUMA, T00% RB, 8 MHz, 64-GAM) [TEFO0 662 | 296% |
10114 | CAG | IEEE 802.11n (HT Greanfaid, 13,5 Mbps, BPSK) WLAN B0 | 206 %
10115 | CAG | IEEE 802.11n (H1 Groansaid, &1 Mops, 16-0AM) WIAN B46 | +06%
10916 | GAG | JEEE B0Z.11n (HT Greanseid, 135 Mbps. B4-QAM) WLAN 815 | 0.6 %
0117 | GAG | JEEE BOZ.11n (HT Mixed, 13.5 Mbps, BPSK) WLAN BO7 | 206 %
10118 | CAD | JEEE 02110 (HT Mixed, 8 Mops. 16-0AM) WLAN B850 | +06%
90118 | oaD | JEEE 82,110 (HT Mixed, 135 Mbps, B4-AM) VILAN B13 | +06%
10740 | CAD | LTE-FDO (SCL0MA, 1000 RB, 16 MHZ, 16-GAM) LTE-FOD 640 | +9.6%
10141 | cAD | LTE-FDD (BC-FOMA, 1009 R, 15 1AHz, 64-OAM) LYEFDD 6853 | £96%
10142 | GAD | LTE-FDO (SCFOMA. 100% RS, 3 MHz, GPSK) LTE-FOD 573 | 28.8%
10143 | CAD | LTE-FDD (SC-FOMA, 1007 RB, 2 MHz, 16-QAM) LTEFOD 635 | £06%
1074% | CAC | LTE-FDD (SCFOMA, 1007% RB, 3 MHz, B5-QAM) LTEFOD 665 | =06 %
10145 | CAC | LTE-FDD [SC-FDMA, 100% R8, 1.4 MHz, QPSK) LTE+00 576 | =06%
10148 | CAC | LTE-FDD [SG-FOMA, 100% RB, 1.4 MHz, 16-0AM) LTE+D0D 641 | 296 %
10147 | CAG | LIE-FOD (SG-FOMA, 100% RB, 1.4 MHZ. 65-GAM) (&) 672 | +96% |
10148 | CAE | LTE-FDD (5G-FOMA, 57 RE, 20 MAz. 16-GAM) LTeF00 642 | 296%
10180 | GAE | LIE-FDD (5C-FDMA, 50 RB, 20 Mz, G4-OAM) LTEFDO 660 | £965% |
10151 | CAE | LTE-TDD (SC-FOMA, 5046 RB. 20 MHz, QPSK) fETto G286 | +06% |
1052 | GAE | LTE-TDD (SC-FDMA, 50% RB, 20 MHz, 15-QAM) LTETOD 002 | £96% |
101585 | GAE | LTE-TOD (SC-FOMA, 50% RB. 20 MHz, B4-QAM) LTETOD 1005 | +96%
10154 | GaF | LTE-FDO (SC-FDMA. 50% RB, 10 MAZ, QPSK) LTE-FOD 575 | t06%
10755 | caF | LTE-FDO (SCFOMA. 50% RB, 10 MHz, 16-QAM) E-FDD 643 | £00%
0156 | CAF | LIE-FDD (SGCFOMA, S0% HB, 5 MHz, QPSK) LTE-FOD 5§79 | £96%
10157 | CAE | LTE-FDD |SC-FOMA, 60% RB, & MRz, 16QAM) | LIE-FDD 649 | £90%
10158 | CAE | LTE-FDD (SC-FOMA, 50% BB, 10 MHz, Ba-GAM) LTEF00 662 | £96%
10158 | cAG | LTE-FDD (SCFOMA, 50% RS, 3 MHz, 84-0AM) LTE-FDD 656 | £956%
(70160 | CAG | LTE-FDD (SC-FOMA, 50% RS, 15 MHz, QPSK) LTEFOD 582 | z06%
10161 | CAG | LIE-FDD [SG-FOMA, 509 15, 16 MHZ. 16-0AM) Ceso0 643 [ 296%
10162 | CAG | LTE-FDD [SG-FOMA, 509 15, 15 MH2, 54-GAM) LTE-FOD 658 | =96 %
10168 | CAG | LTE-FDD (SG-FOMA, 50% 8, 1.4 MHzZ, GPGK) [Te-Fo0 540 | £96% |
10167 | CAG | LYE-FDD (SC-FDMA, 507 RS, 1.4 MHz, 16-QAM) LTEF80 621 | 206%
10168 | CAG | LTE-FDD [SC-FOMA, 50% RB, 1.4 MHz, 64-0AM) LTEF0O 679 | =96 %
10182 | GAG | LTE-FDD (SC-FDMA, 1 RB, 20 MHz, QPEK) LTE-FDD 573 | 206%
10170 | CAG | LTE-FOD (SC-FOMA, 1 RB. 20 MHZ, 16-QAM) LTeF00 652 | z96%
10971 | GAE | LTE-FDO (SC-FDMA, 1 RB. 20 MHZ, B4-QAM) LTE-FOD 649 | +96%
10172 | cag | LTE-TOD (SC-FDMA, 1 RB, 20 MHz. QPSK) LTE-TDD 921 | 296%
10973 | CAE | LTE-TOD (SG-FOMA, 1 RP, 20 MHz. 16-GAM) LTE-TDD B840 | £80%
10978 | GAF | LTE-TOD (SC-FOMA, 1 RB, 20 MHz. 62-0AM) LTE-TOD 1025 | £8.6% |
10175 | GaF | LTE-FDD (SC-FDMA, 1 BB, 10 MHz, OPSK) LTE-FDD 572 | £96%
10976 | caF | LTe+D0 (SC-FDMA. 1 RB, 10 MHz 18-0AM) LTE-FDD 652 | +06%
10177 | CAE | LTE-FDO (SC-FDMA, 1 B8, 5 MHz, QPSK) LTE-FDD 573 | £06%
70178 | CAE | LTE-FOD (SCFOMA, 1 RB, 5 MHZ, 16-QAM) EFDD 652 | £96%
10170 | AAE | LTE-FDD |SC-FOMA, 1 RS, 10 MHz 64-GAM) LTE-FOD B50 | £96%
080 | cAG | LTE-FOD [SC-FOMA, 1 A8, 5 MHz, G+-QAM) LTEFD0 650 | 29.8% |
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H’a- FCC ID: A3LSMX700 Report No: HCT-SR-2111-FC015-R1

ES30V3~ SN:3076 July 28, 2021
10981 | GAG | LTEFDO (SC-FDMA, 1 BB, 15 MHz, GPSK) LTE-FDD 572 | +B6%
10182 | GAG | LTEFDD (SC-FOMA. 1 RB, 15 MHE 16-GAM) TEFOD 652 | £06%
10183 | GAG | LTE-FOO (SC-FOMA. 1 RB, 15 MHZ B4-0AM] LTE-FDD 650 | +06%
10184 | caG | LIEFDO (SC-FOMA, 1 RS, 3 MHz, QPSK) LTE-FDD 573 | £06%
10785 | gal | LTE-FOO (SC-FOMA, 1 RB, 3 MHz, 16-QAM) L7E-FOD 651 | =06 %
109868 | CAG | LTE-FDD (SCFOMA. 1 RB, 3 MHz, S4-QAM) TE-FDD 680 | £96% |
10187 | CAG | LTE-FDO (SGC-FOMA, 1 RB, 1,4 MHz, GPSK) LTE-FOD 573 | +96% |
10188 | CAG | LTE-FDD (SC-FOMA, 1 R, 1.4 MHz, 16-QAM) LTEFDD 652 | z06%
70188 | CAE | LTE-FDD (SC-FDMA, 1 RS, 1.4 MHz, G&-0AM) LTEFOD 650 | =96%
10183 | CAE | JEEE BOZ 11 (11 Greenhe, 6.5 Mbps, BPSK) WLAN 800 | z96%
10184 | aaD | IEEE 802,110 (HT Greenfies, 38 Mbps, 16-0AM) WLAN 812 | 2096 % |
10185 | GAE | JEEE 802,170 (HT Greentei, 65 Mbps, 69-0AM) WLAN B2t | t96% |
10786 | GAE | IEEE 802,170 (HT Mixea, 6.5 Mbps, BPSK] WLAN B0 | $96%
0197 | AAE | IEEE 802.17n (HT Mixed, 30 Mbps. 16-GAM) WLAN B33 | 486% |
10198 | CAr | JEEE 802,110 (HT Mixad, 65 Mbpe. 64-QAM) WLAN 827 | £96% |
10216 | CAF | IEEE 802.11n (MY Mixed, 7.2 Mops, BPSK) WLAN BO03 | +88%
10220 | AAF | JEEE 802, 11n (HT Mixed, 43.3 Mbps, 16-QAM) WAAN 613 | +06%
10221 | GAC | IEEE BOZ 111 (MY Mixed, 722 Mbps, B4-QAN) WLAN 827 | +08%
0222 | CAC | IEEE BOZ.110 (HT Mixed, 15 Mbps, BPEK) WLAN 806 | =06%
10223 | caD | IEEE BOZ.11n (HT Mixed, 90 Mbpa, 16-0AM) WLAN 848 | 296%
10224 | CAD | IEEE BOZ.11n (HT Mixed, 150 Mbps, B4-QAM) WLAN 808 | £96%
10225 | cAD | UMTS-FOD (HSPA+) WCOMA 597 | 96 %
10226 | GAD | LTE-TDD (SG-FDMA, 1 RB, 1.4 MHz, 16-QAM) [Te-To0 949 | +96%
10227 | CAD | LTE-TDD (GC-FOMA, 1 RH, 14 MHz, 64-QAM) [TE-TD0 10.26 | =96 %
10228 | gaD | LTE-TDD (SC-FDMA, 1 RB, 1.4 MHz, OPSK) TET00 022 | 296%
10228 | pAG | LTE-TDD (SC-FOMA, 1 RB, 3 Mriz, 16-GAM) LTET00 948 | 296%
10230 | gac | LTE-TDD (SG-FDMA, 1 RE, 3 MHL 64-0AM) LTE-T00 1025 | :96%
10231 | gag | LTE-TDO (SG-FOMA, 1 RB, 3 MHzZ. QPSK) LTETD0 919 | 296%
0232 | GAD | LTE-TO0 (SC-FOMA. 1 RE, & Mz, 16-GAM) L7E-700 948 | £956% |
10235 | cap | LTE-TOD (SC-FOMA, 1 RB, 5 fHz, 64-QAM) LTE-TDD 10,25 | £96% |
0234 | CAD | LTE-TDO (BC-FOMA. 1 BB, § MHz, QFER) (TETHO G21 | £9.6% |
10235 | CAD | LTE-TDD (SCFOMA, 1 RB, 10 Mz, 16-0AM) LTETOD 048 | +95%
10238 | CAD | LTE-TDO (SCFOMA, 1 AB, 10 Mz, B4-0AM) (TET00 1025 | £06% |
10237 | CAD | LTE-TDD (SC+OMA, 1 RS, 10 MHz, OPSK) LTE-TDD 821 | =96 %
10238 | cAB | LTE-TDD [SC-FOMA, 1 RS, 16 Mz, 16-Q0M) LTET00 048 | z06%
10238 | CAB | LTE-TDD (SC-FOMA, 1 B, 15 MHz, G-QAM) 7e-T00 1025 | t98%
15340 | cAB | LYE-TDD (GG-FOMA, 1 AB. 78 MRz, GPSK) TTET00 931 | £06%
10241 | cAB | LTE-TDD (SC-FOMA, 50% RS, 1.4 MHz, 16-QAM) [ TE-T00 G82 | £96% |
10242 | GAD | LTE-TDD (SC-FOMA, 50% RB, 1.4 MHz, B4.QAM) LTE-T0O G86 | 296%
0243 | cap | LTE-TDD (SC-FDMA, 507 RS, 1.4 MHz, QPSK) LTE-TDD 046 | z96%
10240 | GAD u-s-mo [SC-FOMA, 507 RB, 3 Mriz. 16-GAM) LTETDO 1006 | 96 %
90245 | GAG | LTE-TOD (SC-FOMA. 50% RB, 3 MHZ 54-0AM) LTE-TDD 1006 | £96%
10246 | caG EEW‘WE 3 Wz, QPSK) LTE-TDD 530 | +86%
10247 | cAG | LTE-TOD (SC-FOMA, 50% RB. 5 WHz. 16-GAM) LTEYOD G681 | +88% |
70248 | cag | LTE-TOD (SC-FOMA, 50% BB, 6 Mz, 64-0AM) LTETDD 1008 | £0.6% |
(90248 | cAG | LTE-TOD (SC-FDMA, 60% RB, 5 MHz, OPSX) LTETDD 920 | £06%
(70250 | cAG | LTE-TDO (SC-FDNA, 50% RB, 10 MHz, 16-GAM) LTET0D 881 | £06%
50251 | Gap | LTE-T00 (SCFOMA. 50% RB, 10 MHz, G5-0AN) LTE-T0D 1017 | £06%
110252 | GAF | LIE-TDO (SCFDMA. 50% RB, 10 MHz, GPSK)] TIE-TDD 624 | t96%
70263 | CAF | LTETDD (SC-FOMA, 50% FB, 15 MHz, 16-GAM) (TET0D 590 | £9.6%
1025 | caB | LTE-TDD (SCFOMA, 0% RS, 15 MHz. 63-QAM) TE-TOD 1044 | 296%
10255 | cAp | LTE-TDD (SC-FDMA, 50% RB, 18 MHz. GPSK) TE-TDO 020 | =06%
10256 | CAB | LTE-TDD (SC-FOMA, 100% RB, 1.4 MHz, 16-GAM) [TE-TDD 0095 | 206%
10257 | GAD | LTE-TDD (SC-FOMA, 100% RS, 1.4 MHz, B&-QAM) LTE-T00 1008 | =96 %
10258 | GAD | LIE-T0D (SG-FDMA, 100% RB, 14 MHZ, GPSK) Te-T00 934 | t96%
TT0258 | GAD | LTE-TOD (SC-FOMA, 100% 8, 3 ARz, T6-0AM) CTe-100 968 | 96 % |
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"I0260 | cag | LTE-TD0 (SC-ELMA, 100% RE, 3 MHz, G-QAM) TE-T00 997 | =96 %
10267 | CAG | LTE-TDD (SC-FOMA. 100% R, 3 MHz, QPSK) LiE-T00 924 | 296%
10202 | cAG | LTE-TDD (SCFUMA. 100% RB, 5 MHZ 16-0AM) e-1oo 83 | £96% |
10283 | CAG | LTE-TDD (SCFOMA, 100% RB, 8 MHz, B4-QAM) Lie-100 1016 | =96%
10264 | CAG | LTE-TDD [SG-FOMA, 100% RB, 5 MHZ QPSK) Lre-To0 923 | +96%
10265 | CAG | LTE-TDD (SC-FDMA, 100% RB, 10 MRz, 16-QAM) [TETG0 902 | =96 %
10268 | CAF | LTE-TDD [SO-FOMA. 100% RB, 10 MHz, 6&QAM) LTE-TO0 10,07 | £96%
10267 | CAF | LTE-10D (SG-FOMA, 100% RB, 10 MHz, QPSK) LTE-T00 D30 | £96%
10268 | CAF | LTE-TDD (SC-FOMA, 100% RB, 18 MHz, 16-0AM) LTe-T00 1006 | +96%
0268 | CAB | LTE-TOD (SC-FOMA, 100% RE, 15 MHz, 64-0AM) LTE-T0D 1013 | 196 %
TI0270 | cAB | LTE-TDD (SC-FOMA, 100% RB, 15 MHz, QPSK) LTE-TOD 956 | £9.6% |
16774 | CAg | UMTSF0D (HSUPA, Sublest 5, 3GPP R=A.10) WCOMA 487 | £96% |
10275 | CAD | UMTS-FDO (HSUPA, SUbISSL 5, 3GPF Rail 4) WCOMA 3686 | £0.6% |
10277 | CAD | PHS (QPSK} PHS 181 | 206 %
10278 | CAD | PHS (OPSK, BYW B84MHZ, RO 0.5) PHS 18 | =068%
0278 | CAG | PHS (QPSK, BW BB4MHZ, ROION 0.58) PHS 1276 | =96%
70280 | CAG | COMAZ000, RC1, 5055, Ful Rale COMAZ000 391 | =06%
V0281 | CAG | COMAZDO0, RC3, 5055, Ful Rale COMAZO00 346 | 296% |
10202 | CAG | COMAZ000, RS, 5034, Ul Fal COMAZE00 339 | 206% |
10283 | CAG | COMAZ000, RC3. SO3, Full Ram COMAZ000 350 | 296 %
0295 | cAG | COMAZ000, RC1, SO, 1/Bth Rawe 26 Tr, COMAZG00 1249 | +66% |
10297 | GAF | LTE-FDD (SC-FOMA, 50% RB, 20 MHz, QPSK) LTE-FOD 581 | £96% |
10298 | CAF | LTE-TDO (SC-FOMA, 50% RB, 3 MHZ, QPSH) LTE-FDD 572 | £96%
10288 | caF | LTE-FDD (SCFOMA, 50% RB. 3 MHZ, 16-0AM) LTE-FOD 630 | £0.6%
10300 | CAG | LTE-FDO (SCFOMA, B0% RB, 3 MMz, 64-GAM) | LIE-FDD 660 | £06%
76307 | CAC | IEEE 807,160 WIMAX (29:13, 5ms, 10MH=, QPSK, PUSC) WA 1203 | 206%
10302 | AR | TEEE B02.16¢ VAMAX (29:18, Smu, 10MH=, OPSK, PUSC, JCTRL) | WIMAX 1257 | 296 %
10303 | CAB | JEEE 802 188 WIMAX (31:15, 5, 10MHZ, B4QAM, PUSGC) WIAKX 1252 | 296%
10308 | CAA | IEEE 802,168 WIMAX (2918, 5ia, 10MHZ. 84QAM, PUSC) WINAX 1166 | 296%
10305 | CAA | 'EEE B02.186 WIMAX (31.15, 10ms, 10MHZ, BAGAM, PUSC) “WIMAX 1524 | 296%
10308 | GAA | IEEE 802,168 WINAK (20: 18, 10ms, 10MHE, BAQAM, PUSG) TWINAX 1467 | 296%
10307 | aag | IEEE 802,160 WIMAX (20 18, 10ms, 10MAzZ, GPSK, PUSC) WINAX 1440 | 296%
TTO308 | AAD | IEEE 802,160 WIMAX (26 16, j0ms, 10MHz, 16QAM, PUSC) WINAX 1446 | 96 %
10300 | aAB | IEEE 807 160 WIMAX (2616, 10ms, 10MHzZ, 16QAMAMG 2x3) | WIMAX 1458 | 206 %
10310 | AAR | IEEE 802,166 WIMAX (2818, 10ms, 10MHz, QPSK. AMC 233 VAMAX 1457 | £0.6%
10317 | AAB | LTE-FDO [SCFOMA, 1007 RE, 15 MHZ GPSK) LTE-FOD 606 | +£9.0% |
10313 | AAD | IDEN 133 DEN 1051 | £8.6% |
10314 | AaD | IDEN 16 OEN 1348 | £8G6%
70315 | AAD | [EEE B02.11b WEi 2.4 GHz (DSSS, 1 Mbps, 06pc dc) WLAN 171 | z06%
10578 | AAD | JEEE B0Z 110 WiF| 2.4 GHz (EAP-QOFDM. 6 Mbps, S0pc d6) WLAR 836 | z98%
10317 | AAA | JEEE B02.11a WiFl 5 GHx [OFDM, & Mbgs, B8pc dc) WLAN 830 | z96%
10352 | AAA | Puisa Wawalomm 200z, 107 Ganaric 1000 | =96 % |
10353 | AAA | Piiss Wovelom) (200HE, 20%] Ganaro 609 | £96%
10350 | pas | Puse Wavelorm (200, 40%) “Genaric g 106 %
10355 | AAA | Puise Wavelorm (200H2, G0%) Genarc 22z | x956%
10356 | AAA | Putss Wavesarm (200Hz, A0%) Ganeric 087 | £06%
10387 | AAA | OPSK Waveform, 1 MHz Goneric 510 | +98%
| TG38E | Aan | QPSK Wavalorm, 10 MHz Generic 522 | £96%
(10390 | AAa | BH-OAN Wavekorm, 100 kHz Generic 827 | £96%
10389 | AaA | B4-0AM Wayelorm, 40 MHz Generic 627 | £96%
70400 | AAD | [EEE BOZ 118 WiEl (20MHZ, 64-GAM. B9pC dct WLAN 837 | £96%
10401 | AAA | IEEE BOZ.11ac WiEl (AGAFT, B4-QAM, Saipe dc) WLAN 860 [ =08%
10402 | ARA | FEEE BOZ.113c Wil (BOMNz, G4-QAM, B2pc dc) WLAN B53 | =96%
10403 | AA3 | COMAR00D {1XEV-DO, Rev. 0) CDOMA2000 376 | £96%
10408 | Aas | COMAZ000 {1xEV-DO, Rev, A} COWMAZ000 377 | 96 % |
10408 | Aap | COMAZ000, RCI. SO32, SCHO, Full Rate COMAZIDA 522 | +96% |
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10410 | AAA | LTE-TDO (SC-FOMA, 1 BB, 10 MHZ, OPSK, UL SUb"2,3.4,7.88) | LIE-T0D 782 | £96% |
10414 | aAan | WLAN CCDF. 64-GAM, 40MHZ Generic B854 | +00%
10415 | AAA | IEEE 802110 WiFi 2.4 GRz (D555, 1 Mbps, 96pc 02) WLAN 1584 | =06% |
10416 | AMA | IEEE BOZ 119 WIFI 2.4 GHz (ERP-OF DM, 6 Mbgs, Sapc dc) WLAN 823 | £96%
10417 | AAA | IEEE 80Z 11am WIFI 5 GHz (OFDM, 6 Mbps, 99pc oc) WiLAN 823 | =96%
G418 | ANA | JEEE G02.11g WIF| 2.4 GHz (DSSS-OFDM, 6 Mups, 98pc, Long) | WLAN 14 | 206%
10418 | AAA | JEEE 802 11g VAF 2.4 GHz (DSSS-OFDM, 6 Mbps, 98pc, Shor) | WLAN H19 | £96% |
10422 | AAA | JEEE BOZ11n (HT Greenhisid, 7.2 Mbps, BPSK) WLAN 832 | +96%
10423 | AAA | IEEE 802110 {HT Graenhiald, 43.3 MUPS, 16-0AM) WIAN 847 | =96%
10424 | AAE | JEEE 802,170 (H1 Greenligid, 72.2 Mops, 64-QAM) WLAN BA0 | =96 %
10425 | Az | IEEE 802110 (HT Greentied, 15 Mbps, BPSK) WLAN 41 | =96%
10428 | AAE | JEEE @02.11n (HT Greenhekd, 90 Mops, 16-GAM) WLAN 845 | 296%

0427 | AAB | IEEE 802,110 {HT Graanhekd, 150 Mbps. 64-AM) WLAN 241 | 296%

10430 | aaB | LIE-FDD (OFDMA. 5 MHZ, E-T0 2.1) LTE-FDD B2B | 206%

LT-TsT NG | LTE-FOD (OFDMA. 10 WAz, E-TAE3,1) LTE-FDD B38 | 206%
10432 | AAB | LTESDD (OFDMA. 15 MHz, E-TM3.1) LTE-FDD B34 | +06%
10433 | AAG | LTE-FDD (OFOMA, 20 MHz, E-TM 3.1) LTE-FDD B34 | 206%
10438 | AAG | WACONA (85 Tast Modal 1, 62 DPCH) WCOMA 860 | £06%

10436 | AAA | LTE-TDO (SC-#DMA, 1 R8, 20 MHz, GPSI. UL Sub) LTE-T0D 782 | +96%
10447 | AaM | LTE-FDD (OFDMA, & Mz, E-TM 3.1, Clipping A4%) LTE+DD 756 | £9.0%
10448 | AAA | LTE-FDD (OFDMA, 10 MHz E-T1 3.1, Cippin 44%) LTE+60 753 | =96%

10449 | AAC LTEM) [(TEF00 751 | =06 %

10450 | AAA | LTE-FDD (OFOMA, 20 MHZ, E-TM 3.1, Clipping 44%) LTEFDO 748 | £96%
10451 | aAA | VI-COMA (BS Test Modol 1, 64 DPCH, Clipping 44%) WEDWA 750 | +96%
10453 | pac | Vmlidabon {Squore, 10ms, 1ms) Test 10.00 | 296%

10456 | aAG | IEEE B0Z.11ac WiFi (160Mriz, 54-0AM, Sapc do) WLAN 863 | 296%

TI0457 | pAG | UMITSFDO (DC-HSDFPA) WCDOMA 662 | +96%

TI0458 . | AAC | CDMAZ000 (1AEV-DO, Ray, B. 2 camens) COMAZG00 655 | +96% |

10458 | aaC | COMAZ000 ($xEV-DO, Fav. B, 3 caniers) COMAZG00 825 | 46.6% |
10460 | AAC | UMITS-FDD (WCDIAA, AR} WEOMA 230 | +96% |
10481 | AAC | LTE-TDO (BC-FOMA, 1 BB, 1.4 Mz GPSK, UL Sub) LTE-TDD 782 | +88%
10462 AAC | LTE-TDO (SC-FOMA, 1 RE, 1,4 Mz, 18-0AM, UL Sub) LTE-TDD 830 | +96%
10463 | AAD | LTE-TDO (SC-FDMA. 1 RS, 1.4 Mz, B4-0AM, UL Sub) UIE-TDD B56 | £96%

10464 | AAD | LTE-TDO (SCFOMA, 1 RB, 3 MHz, GPSK, UL Sub) LSE-TDD 782 | +96%

70465 | AAC | LTE-TDD {SCFOMA. 1 RS, 3 MHE, 16-QAM. UL Sub) L7100 832 | 96 %
10468 | AAC | LTE-TDD [SG-FOMA, 1 AB, 3 MHz, 84-QAM, UL Sub) LTE-To0 57 | £9.6%
10467 | AAA | LTE-TDD (SC-FOMA, 1 RB, § MHz, QPSK, UL Sub) LYETOO 7.82 | £98%
10368 | AAF | LTE-TDD [SC-FOMA, 1 RB, § MHz, 16-QAM, UL Sub) [TETDD 832 | =05%
10482 | app | LTE-TDD [SC-FOMA, 1 RB, § MHz, 64-QAM, UL Sub) LTE-T00 B56 | z06%

10470 | AAD | LTE-TDD (SC-FOMA, 1 RB, 10 MHz, GPSK, UL Sub) LTE-T00 782 [ z08%
10471 | aaC | LTE-TDD (SC-FDMA, 1 RB. 10 MHZ, 16-QAM, UL S0b) LTE-ToD 832 | =96%
10472 | ANG | LTE-TDD (SC-FDMA, 1 RB, 10 MHz, 64-QAM, UL Sub) LTE-T00 B57 | 96 % |
0473 | AR | LTE-TDD (SG-FOMA, 1 RH, 15 MHz, QPSK, UL Sub) LTE-TOD 782 | £906%
10478 | AAC | LTE-TOD (SC-FDMA, 1 B, 15 MHz 16-QAM, UL Sub) LTESTDD 832 | +96% |
10476 | AAD | LTE-TOD (SC-EDMA, 1 RA, 18 MHz, 84QAM, UL Sub) LIE-TDD BS57 | £96% |
10477 | AAC | LTE-TDD (SC-FDMA, 1 RS, 20 MHz. 16-QAM, UL Sub} LTE-TDD 832 | +06%

___‘ToT‘vs AAC | LTE-TOD (SC-FDMA, 1 R, 20 MHz 64-0AM, UL Sub) LTE-TDD BST | £96%
10478 | AAC | LTE-TDD (SCFOMA. 50% RB, 1.4 MHZ. QPSK. UL Sub) OE- DD 774 | £96%

70480 | AAA | LTE-TOD (SCFOMA. 50% RB, 1.4 Mz, 16-QAM, UL Sub) LTETDD 818 | £9.6%
T04B1 | AAA | LTE-TDD (SCFOMA, 50% BB, 1,8 Mz, B3-QAM, UL Sub) LTETOD 845 | £9.8% |
10482 | AAA | LTE-TDD (SC-FOMA, 50% RB, 3 MHz, OPSK, UL Sub) LTETDD 771 | £96%

10983 | aaa | LTE-TOD (SC-FOMA, S0% RS, 3 Wz, 15-0AM, Sub) ET00 830 | £06%

(10484 | Aag | LTE-TDD (SC-TDMA, 50% 1B, 3 MHZ, 54-OAM, UL Sib) FEDD 847 | =98%

10485 | Aag | LTE-TDD (SG-FOMA, 50% RS, 3 MHz, QPSK, UL Sub) TE-T0D 759 | £96%

0488 | AAB | LTE-TDD (SC-FOMA, 60% A8, 5 MHz, 16-0AM, UL SU0) (TE-T0D 838 | £96%

10487 | AAC | LTE-TDD [SC-FDMA, 50% RE, 5 MHz, 64-0AM, UL Sud) LTETO0 860 | 296% |
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10488 | AAC | LTE-T1DD [SC-FDMA, 50% W8, 10 MHz. GPSK, UL Sud) LTE-T00 770 | 296 % |
10488 | AaC | LIE-TDD (SC-FDMA, 50% RS, 10 MHZ, 18-0AM, UL Sub) LTE-TDOD 831 | 296%
10480 | AAF | LIE-TDD (SG-FDMA, 50% RS, 10 MHz, 64-0AM, UL 50b) LTETDO 854 | 296 %
10481 | AAF | LTE-TDD (SC-FOMA, 50% RB, 15 Mz, GPSK, UL Sub) LTETCD 774 | 206%
10482 | AAF | LTE-TOD (SC-FDOMA, 50% RB, 16 Wbz, 16-0AM, UL Su) & 100 BAT | 206%

Y0483 | AAF | LTE-TDD (SC-FOMA, 507 RB. 15 MHz, B4-CAM, UL Sub) TE-T0D 855 | 206%
10494 | AAF | LTE-TDD (SC-FDMA, 50% RB. 20 MHz, GPSK, UL Sub) TE-T0D 774 | 286% |
10495 | AAF | LTE-TDD (SC-FOMA, 50% RB, 20 MHz, 15-0AM, UL Sub) LTE-TDD 837 | 406% |
10486 | AAE | LTE-TDO (SC-FLMA, S0% RB, 20 MHz, 64-GAM, UL Sub) LYEYOD B854 | +06%
10437 | AAE | LTE-TDO (SCFDMA, 1009 RS, 1.8 Mz, GPSK, UL Sub) (TET0D 787 | £98%
10436 | AAE | LTE-TDD {SC-FOMA. 100% 1B, 1.4 MHz, 16-QAM, UL SU%1) LTE-T0D B40 | =068 %
10488 | ARG | LTE-TDD {SCFOMA, 100% RB, 1.4 MHZ, 54-GAM, UL Sub) LTE-TOD 868 | =06%
10500 | AAE | LTE-TDD (SO-FDMA, 100% RB. 8 MHz GPSK, UL Sub) LTE-TDO 767 | =96 %
10501 | AAE | LTE-TDD (SC-FDMA, 100% RB, 3 MHz. 16-QAM, UL Sub) LTE-TOD 44 | =96%

0502 | AAB | LTE-T0D (SG-FOMA, 100% RS, 3 Mrz. BA-QAM, UL Sub) LTE-T00 852 | =96%

10503 | ang | LTE-TOD (SC-FDMA, 100% RB, 6 Mz, GPSK, UL Si&) LTE-TOD 772 | £96%

10504 | ap8 | LTE-T0D (SC-FOMA, 100% RS, & MHz, 18-0AM, UL Sub) LTE-T00 B31 | +96%

10500 | AAC | LTE-TOD (SC-FDMA, 100% RB, 5 Mz, 63-QAM, UL Sid1) LTE-TDD 854 | +96%
10508 | AAC | LTETDD (SC-FLMA, 100% RB, 10 MHz. GPSK, UL Sub) LTE-TOD 774 | £9.6% |

"I0507 | AAC | LTE-TDD (SC-FDMA. 1005 1S, 10 MHz, 16-QAM, UL Sub) LTE-TOD B36 | +98%
10508 | AAF | LTE-TDO (SC-FOMA, 100% RS, 10 MHZ. B8-GAM, UL SUb) LTE-TOD 855 | +86%

10600 | AAE | LTE-TDO {SGFOMA, 1007% RB, 15 MHZ, GPSK, UL 5ub) LTEYOD 796 | £96%

10510 | AAE | LTE-TDD (SC-FOMA, 100% RB. 15 MAZ, 16-GAM. UL Sib) LTE-TDD 649 | =06%

10811 | AAF | LTE-TDD (SG-FOMA, 100% RB. 15 MHz, 64-GAM, UL 5ub) LTE-TOD 851 | z06%
10012 | AAF | LIE-TDD (SC-FDMA, 100% RE, 20 MHz, GPSX, UL Subj TET0D 774 | 296%
10813 | AAF | LTE-TDD (SC-FDMA, 100% RB, 20 MHz, 16:QAM, UL Sub) LTE-TD00 842 | 00 %
10514 | AAE | LIE-TDD (SC-FDMA, 100% RB, 20 MHz, 84-QAM, UL Sub) LTE-T00 n4s | 1 9.6_5:
10515 | AAE | JEEE 802,110 Wi 2.4 GHz [DSSS, 2 Mops, 00ps 46} WLAN 188 | +96%
10516 | AAE | EEE BOZ.170 WiFi 2.4 GFz (DS9S, 5.5 Mbps, 3ps 40) WLAN 157 | 266%
0517 | AAE | JEEE B02.110 WiFi 2.4 GHz (0953, 11 Mbps, 8390 do) WLAN 168 | 206%

70518 | AAF | IEEE B0Z.11am WIFI 5 GRz (OFDM, 9 Mbps, 99pc o) WOAN B23 | x98%
10618 | AAF | IEEE 892 11am WiFi 5 GHz (OFOM, 12 Mbgs, £9pc do) VAN B30 | +0.6%
10820 | Aag | IEEE 802118/ WiFI 5 GHZ (OFOM, 18 Mbpe, 89pc 4c) VILAN B2 | £9.6% |
10521 | AAp | TEEE BA2.118M WiFi 5 GHZ (OFOM, 24 Mbps. 83pc 4¢) WLAN 797 | 296 % |
10522 | aaB | IEEE BO2.11aM WIFI 5 GHz (OFOM, 36 Mbpe, 9pe dc) WLAN 845 | +06%
10623 | AAC | JEEE 802.11an WiFl 5 GHz (OFOM, 48 Mbpe. @9po dc) WLAN 808 | =96%

10524 | AaG | 0 KL ; , S9pG t) WLAN 827 | =96%
10525 | AMG | IEEE 802 11mc WIF (20MHz, MCS0, @8pc oa) WLAN 836 | £96%
10828 | par | IEEE B02,17at WiF: (20MHz, MCS1, 98pc dg) WLAN 842 | 196%

Y0527 | AAF | IEEE BG2,174E Wir [20MHE, MCS2, 980€ 0E) WLAN 821 | +96% |
0526 | aAF | IEEE 602 11ac WiFi (20MHZ. MCS3, 98pc dc) WLAN 836 | £96% |
0628 | AAF | JEEE BOZ. 114 WIFI [20MHE, WMCSA, B9pc dE) WLAN 836 | +9.6% |

0631 | AAF | IEEE B02.11ac WIFI (20MHZ, MCS6, Bapc do) WCAN BA3 | +hE6%
10532 | AAF | IEEE BOZ 1180 WIFI (20MHz., MGST, 2apc dof WIAN B29 | +06%

10533 | AAE | IEEE BOZ.11ac WiFl (20MAz, MGS8, Bupo dc) VLAN 838 | £96%
105348 | Aaz | IEEE B0Z 1 1ac VIFI (S0MHz, MGS0, 89pc do) WLAN 845 | =06 %
10538 | ARE | IEEE B02.11ac VWiFl (40MHzZ, MCS1, 99pc do) WLAN 845 | 96 %
10630 | AAF | IEEE 802,115 Wiri (80MHz, MCS2, 89p¢ 6¢) WLAN 532 | t90%
10537 | AAF | IEEE 802 118¢ Wikt (40MHZ, MCS3, 980¢ 00) WLAN 844 | 296%

10538 | AAF | IEEE 802.118% Wi {40MHz, MCSA, 999G de) WIAN 854 | z98%

TT05%0 | AAA | IEEE 802.1%8c WIF (A0MHzZ, MGSE, 990 de) WLAN 830 | 206%

"TORET | AAA | JEEE 802 11ac WiFi (40MHz WACST, 88pc dt) WLAN BAG | 96 %
10522 | AAA | IEEE B0Z.11ac WiFi (A0MHz, MCSE 09pc dc) WLAN 865 | £9.6% |
10543 | AAC | IEEE BOZ.1130 WiFi (A0MHE 1ACS8, 89pe dc) WLAN 865 | +9.6% |

90544 | AAG | IEEE B0Z.11ac Wikl (BOMIZ, MCS0, Bapc do) WUAN BAT | t06%

70695 | AAG | IEEE BOZ11ac WiEl (BOMHz, IG5 1. ip dc) WLAN 855 | t06%
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30546 | AAC | IEEE BG2.11a0 Wiri (BOMHZ, IWCSZ, B8pe 4c) WLAN 835 | =96 %
10547 | AAC | IEEE 80Z.11ac WiFl (B0MHz, MCS3, 98pc dc) WiaS 849 | 296%
10548 | AAC | JEEE B02.11ac WIE| (BOMHZ, MCSA4, Gope do) WLAN 837 | =96 %
10550 | ARG | VEEE 802 11ac VAR (B0MHz, MCS8, 09pt 62} WLAN 838 | 296%
0851 | AAC | TEEE B02.11ac ViiF| (B0MIHz, MCS7, 98pt 03) WLAN 850 | 206%
10852 | AAC | 'EEE 802.118c WiFi (80MHE, MCS8, 98p¢ dt) WLAN 842 | 106%
70553 | AAC | IEEE B02,115¢ Wir (80MHz, MCSS, 98¢ og) WLAN 845 | 2906% |
1655 AAC | IEEE 802.1t8c WIFi | 160MHE 1ACS0, 89pc de) WLAN B48 | 196%
10555 | A | EEE 802,118 Wi {160MHzZ, MGS1, @ape do) WLAN BA7 | 49.6% |
Y0556 | AAG | IEEE 602,180 WIF (1 00MHZ, MCS2, S9ps 90} WLAN 850 | 8.6% |
"T0557 | AAC | IEEE 802118 WIFi |16MAEZ, MCSS, 88 60} WLAN 852 | +96%
"I005& | AAC | A 1ac WIE | X <) WOAN B61 | +0.6% |
TI0580 | aAC | IEEE BOZ.11ac WIFI [160MIz, MCSS, 96pa da) WIAN B73 | 06%
0567 | AAC | IEEE 802.17ac WIFI (160MHz, MCST, 99p2 6¢) VAN 856 | +06%
V0662 | AAC | IEEE BO2.11ac WiFi [160MHz, MCS8, 98pa 6c) VAN B69 | 06%
0683 | AAC | JEEE BOZ.17ac WIFI (160MHz, MCS0, 98pc 66) VILAN 877 | £86%
70584 | AAG | IEEE BOZ 11g WiFl 2.4 GHz (DSSS-OFDM, B Mbps, 83pc 0c) VWLAN 825 | :06%
10586 | AAC | JEEE 802 11g YNFI 2.4 GHEZ (DSSS-OFDM, 12 Mbps, 28ac¢ dc) WLAN 846 | 206%
10566 | AAC | IEEE BOZ.11p Wiri 2.4 GHZ (DSSS-OFDM, 18 Mbps, 98¢ c) WLAN 813 | +06%
TI0867 | AAC | VEEE 802.11p WIFI 2.4 GHz (DBSS-OF DM, 24 Mbgs. #apc dc) WLAN 800 | £96%
10888 | AAC | JEEE B02.115 VF) 2.4 GHz (DSS5-OFDM, 36 Mbps. 88pc dc) WLAN 837 | =96%
10568 | AaC | JEEE B0Z 110 Wl 2.4 GHz (DSSS-OFDM, 48 Mops, 89pc de) WLAN 810 | =96%
10570 | AAC | IEEE 802,11g WiF1 2.8 GHz (DSSE-0FDM, 54 Mbps, 99pc do) WLAN 830 | =96%
10571 | AAC | IEEE 802,116 WiFi 2.4 Griz (DESS, 1 Mbps, S0pc o) WLAN 186 | 296%
10572 | AAD | IEEE 802.11D Wi 2.4 Griz [0SSS, 2 Mbps, B0pc do) WLAN 109 | 296%
10573 | aAC | IEEE B0Z.11b WiF: 2.4 GHz {DSSS, 5,5 Mbpe, 80pc 4 WLAN 188 | 266 %
TI0574 | AAC | IEEE 802,110 WiF 2.4 GHz (0555, 11 Mbgs, S0p¢ ac) WLAN 148 | 96 %
10676 | aaC 2.11g WIF 2.4 GHz (D565-OFDM. & Mbgs, 00pc dc) VAAN 859 | +96%
10570 | AAG | IEEE 802 11g WiFl 2.4 GHz (D5S5-OF DM, 0 Mbps, 00pe doj | WLAN 860 | +9.6% |
0577 | AAC | IEEE B02.11g WiFi 2.4 GHz (DSSS-OFDM, 12 Mbgs, 00pc do) VILAN 870 | +9.6% |
0678 | AAD mMmmsss-omu 18 Mbps, 80pc de) WLAN B840 | £05%
10879 | AAD | JEEE B02.11g WIF] 2.4 GHz (DSSS-OFDM, 24 Mbps, 90pc de) WLAN 836 | t96%
|T0880 | AAD | IEEE 802 115 VP 2.4 GHz (D5S5-OFDM, 36 Mbps, 90po ot WLAN 876 | £96%
10681 | AAD | [EEE B2 1g WiFl 2.4 GHz (DSSS-OFDM, 48 Mbps, ¢ po dc) WLAN 835 | =9.6% |
10682 | AAD | JEEE 802,110 Wil 2,4 GHz (DSS5-OFDM, 64 Mbps, G090 9c) WLAN 867 | £96% |
10683 | AAD | [EEE BOZ 11/ WIFI 5 GHz (OFDM, 6 Mbps, 90pc do) WLAN 858 | :06%
10584 | AaD | JEEE BOZ11am WiFi 6 GHz (OFOM, 9 Mbps, 9090 de) WLAN 860 | £96%
10585 | AAD | IEEE BOZ11AM WiFl 5 GHz (OFDM, 12 Maps, B0pa da) WLAN 870 | =956%
10586 | AAD | IEEE B02 118/ WiFl 5 GHz (OFOM, 16 Mbpe, BIpc oc] WLAN 849 | £96%
10567 | AaA | IEEE 802112 WIEl 5 GHz (OFDM. 24 Mops, B0pa G WLAN 036 | £90%
10588 | AAA | IEEE 802116/ WIFI 5 GHz (OFDM, 36 Mups, B0pe ¢} WLAN 870 | t96%
10588 | AAA | IEEE 802 11ah VAR 5 GHz (OFDM. 46 Mops, 90po 6a) WLAN 035 | t96%
10590 | AAA | JEEE 802,17 VI § Gz (OFDM, B4 Mops, 90pc Gc) WILAN 867 | 296% |
10507 | AAA | IEEE 802.11n (HT Mires, 20MHz, MGSO, 90ps de) WLAN 563 | =96 % |
10592 | aaa | IEEE 802190 (HT Mixes, 20Miiz, MCS1, S0pc ot WLAN B70 | t06%
90583 | AAA | JEEE BOZ.17n (HT Mired, 20MHz, MCS2, 90pc 6¢) WLAN 864 | t06%
30594 | AAA | IEEE BGZ 110 (HT Mixed, 20MAzZ, MCS3, 80pc d6) WLAN 674 | +96%
058 | Aaa | IEEE 802,11n (HT Mixed, 206Hz. MCZ4, 90pc de) WLAN B.74 | £98%
0696 | AAA | IEEE BOZ 110 (HY Mixed, 20MHz, MCGS5, G0pc dc) WLAN 871 | £96% |
0887 | AAA | IEEE BOZ11n (HT Mixed, 20MHz, WGS9, 80pc dt) WLAN 872 | +96%
10588 | AAA | JEEE BOZ11n (HT Mixed, 20MHE, MCS7, 20pc dc) WLAN 850 | £96%
10588 | AAA | JEEE BOZ 10 (HT Mixed, A0MHEZ MCSO, 80pc dc) WLAN B79 | £96%
10600 | AaA | 'EEE BOZ.11n (HT Mixed, 40MHE, MCS1, 80pc dc) WLAN 888 | 296%
"T06G1 | AAA | FEEE BOZ 31N (HT Mixed. 40MHZ, MGS2. B0p 90) WLAN 882 | 298%
0602 | AnA | IEEE 8021 1n (HT Mixod, 400z, MCS3, Gopa dc) WLAN 804 | 296% |
10803 | AnA | JEEE BO2.11n [HT Mixed. 40MHz. MCSA, B0pc dc) WIAN 904 | =96
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TOBO4 | AAA | IEEE B02.17n (HT Mixed, 20MHz, MCS5, 90pc dc) WLAN B76 | £0.6%
10805 | AAA | JEEE BOZ.11n (HT Mixed, A0MHz, MCSE, 80pc dc) WLAN B97 | £96% |
10606 | AAC | IEEE BOZ11n (HT Mixed, A0MHE MCS7, S0gc dc) WLAN BB2 | 296% |

10807 | AAC | /EEE BOZ.11ac Wi (20MHz, MCSO, 90pc da) WLAN 864 | 296%
10608 | AAC | IEEE 602.118¢ Wirl (20MAZ, MCS1, G0pe te) WLAN 877 | 296%
106808 | AAC | IEEE B02.1 180 VAt (20MPz, MGS2, B0pC 05) WLAN 857 | 288 %
10810 | AAC | IEEE 802.115C WiFl (20MAz, MCS3, 90pc o) WLAN 878 | z98%
10811 | AAC 3180 Wit (20MHz, MGS4, 90pc dc) WLAN BI0 | x96%

10812 | AaC | IEEE 802, 11ac WIF| {20MHz, MCSS, d0pc dc) WLAN 877 | +06%

"T85 | AnC | EEE 802,178t Wik (20MHz, MCS8, 90p¢ oc) WLAN 884 | 406% |
10614 | AAC | TEEE 802,17ac WIFi {20MHiz, MCS7, 90g¢ dc) VAN B59 | £9.6% |
10615 | AAC | IEEE B02.17ac WiFI (20MHE. MCSE, 80¢ dg) WLAN B82 | £96% |
0616 | AAC | IEEE BOZ 118 WiFi (A0MAZ CSD, BOpE 00) WLAN BAZ | =06%
10817 | AAC | IEEE BOZ.118¢ WiFi (A0MHZ MCS1, 20pe dc) WLAN 881 | =86%

70618 | AAC | IEEE BOZ11ac Wikl (A0MAz, MGSZ, Dape 06) WIAN B58 | =96%

16618 | AAC 11ac WIFT (40MHz, MCS3, 80pc do) WLAN 886 | =86%
10620 | AAC | [EEE BOZ.11ac WiFl (40MHz, MCS4, S0pz da) WLAN B87 | =96%

10621 | AAC | JEEE B02.11ac WiFi (40MHz, MGS5, 90pc oc) WLAN 877 | 296%
10822 | AAC | IEEE BOZ.1130 Wi (40Miz, MCS6, 80pt 65) WLAN 068 | +9.6%
10823 | AAC | IEEE B0Z.11ac Wiri (40MHz, MCS?, 90pC 62) WLAN 862 | 296%

10824 | AAC | IEEE BOZ.115¢ WiFi (A0MHzZ, MCS8, 90pC da) WLAN B96 | 296%

10825 | AAC | IEEE 802.11a0 WiF (40MHz, MGS9, 90pc 02) WLAN 898 | x96%

10828 | AAC | IEEE 802.11ac WIFs (0MHz, MGS0, 909C 06) WLAN BE3 | +906%

10827 | mAC | IEEE 802.115c WIF (80MHz, MGS1, 90pc do) WLAN BB88 | +96%

Wﬁﬁﬁ MG | IEEE 802.11ac WIF [B0MHz MCE2, 90pc de) WLAN B71 | +06%
TI0620 | AAC | TEEE BOZ.11ac WIF (S0WHz, MCS3, B0pc dc) WLAN B85 | £06%
10630 | AAC | IEEE 802.11ac WIF| (B0MHz, MCS4, S0pe dc) VILAN 872 | +968%
10831 | AAG | JEEE 802114 WiF] (BOMHZ, MCSS, S0pe dt) VILAN B8] | £96%

10632 | AAC | JEEE B0Z.118C WIFl (BAMHE MCS6. B0pG dc) WLAN 874 | £96%

70833 | AAG | IEEE B0Z.1180 VAF| (BUMHZ, MGS7, B0pc 00 WLAN 883 | £96% |
10034 | AAC | JEEE 8021 1ac VWIFI (B0MHz, MCS8, Bope de) WIAN 80 | =96%
10838 | AaC | 'EEE 802.11nc WiFi (8MHz, MCS8, 90pc da) WLAN 881 | =96%

10838 | AAC | JEEE 802.118c Wiri (1E0MHE, 1ACS0, B0pc dc) WIAN 883 [ =06%
10837 | AAC | IEEE 802,118 Wit (16OMHE 1ACST. GOpc de) WLAN 879 | 96 % |

10538 | AAC | IEEE 802.118c WIFi {1GOMHE. 1ACSZ, BOpc dc) WLAN 086 | 296%

10630 | ane | IEEE 802,11ac Wik { 160MHz, MGS3, 90pc 90 WLAN BB5 | £98%

TR | AAC Fiac - 90po 66} WIAN H08 | 496% |
0637 | AaG | EEE 802.11ac Wil (160MI=, GBS, B0pa 6o WIAN 506 | £96% |
10842 | AAC | IEEE 802.1%ac Wikl {160MI=, MGSE, D0pe 1) WLAN 006 | 296%
10643 | aac | JEEE B02.13ac WIF |1BIMINz, MCST, 90pe 6c) WLAN 880 | 106 %

10680 | pAG | IEEE 802.138¢ Wiri {160MHZ, MCS8, 90pe tic) WLAN 005 | 296%

TI0B45 | AAC | JEEE A02.13a6 WIrl [160MAZ, NG5O, B0pa 66 WLAN 911 | 206%

V0646 | AAC | LTE-TDD (SG-FDMA, 1 AB, 5 MHZ. OPSK, UL SU0<2,7) LTE-T00 1196 | +96%
0647 | AAD | LTE-TOD (SC-FOMA. 1 BB, 20 MHz, GPSK, UL Sb=2.7) LTE-TOD 1190 | £96% |
10648 | pAC | COMAZOD0 (1x Advanced) “COMAZI00 345 | £06% |
10652 | AAGC | LTE-TDO (OFOMA, 6 Mz, E-TM 3,1, Clpping 44%) LTE-TDD 691 | 286%

90653 | AAC | LTE-TDD (OFDMA, 10 MHz, £-11 4.1, Clipping 44%) LTET0D Th2 | +06%

10654 | AAC | LTE-TDD (OFDMA, 15 MHZ E-TM 3.1, Cippirg 44%) TE-T0D 696 | £06%
10655 | AAC | LTE-TDD (OFDMA, 20 MHZ E-TM 3.1, Cipping #4%) LTESDD 721 | £68%

70658 | AAC | Pulsa Vavalorm (200HZ. 10%) Test 1000 | £9.6%

10658 | AAC | Pulse Wavaform (2006, 40%) Test 699 | =96

70660 | AAC | Puine Wavelorm (200HE. 40%) Tost 388 | £96%

10661 | AAC | Pulsa Wavelom (200Hz, G07) Tost 222 | 296%
10662 | aAC | Plise Wavelom (2001, BO%) Test 087 | 2956%
T0670 | AAG | Biuetooth Low Enengy Bueoom 219 | z06%

TTO671 | AAD | IEEE 802,11ax (20MHZ, M50, 90ps 6a) WLAN S08 | £96% |
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10672 | aAD | IEEE 502.11ax (20MH2. MCS1, B0pe dc) WLAN 857 | 296 %
10673 | AAD | IEEE 802.11ax (20MHz. MCSZ. B0pc de} WLAN B78 | 496%
10074 | AAD | IEEE A02.11ax (200Hz, ACSS, BIpa daj WLAN 674 | 296 % |
10875 | AAD | IEEE 80Z.11ax (20WHz, G54, D0pe o) WIAN BBD | 496%
10876 | AsAD | IEEE 802.11ax (20MHz, MCSE, 80pa da) WLAN B77 | 1956%

"ID877 | AAD | IEEE B0Z.)1ax (20MHz, IACSE, 90pe ac) WLAN 873 | 296%
10678 | AAD | EEE 802,110 (20Miz, MCS7, 90pe 60) WLAN B8 | +06% |

10678 | AAD | IEEE BOZ.1%ax (20MHx, MCS8, 90pe 62) WLAN 683 | £06%

"I0680 | AAD | IEEE 802118 (20MHz, NG5S0, 90pe 06) WLAN B80 | +86%

"I0681 | AAG | IEEE BOZ17aX (20WFz, MCS10, BOpC 46) VAN 862 | £9.6% |

10682 | AAF | IEEE B0Z 1 1ax (20MHEZ, MCS11, B0po 66 VAN 883 | 006% |

G683 | AAA | IEEE 8021 13x (20MHz, MGS0, #8pc dt) WLAN 842 | +98%

10682 | AAC | JEEE B0% t1ax {206MHz, MCST, 98pc da) WLAN 826 | 296 % |
10885 | AAC | JEEE BOZ 11ax (20MHz, MCS2, 9990 dc) WLAN 8433 | z06%

70880 | AAC | IEEE BOZ.112x (20MHz MCS3, S8pc dc) WIAN 828 | =96 %

10887 | AAE | JEEE 802.118x (20MHz, MCS4, 9apc dc) WLAN 845 | 206%

10588 | Aaz | JEEE 802,112 [20MHZ MCS5, Sape do) WLAN 420 | =06 %

10669 | AAD | IEEE 802.11ax (20WHZ, MCSE, Bope d46) WLAN 855 | 2906%

TT0680 | AME | IEEE 802,11AX (20MHZ MCST, S8ps d6) WLAN 520 | z96%

TT0E8T | anB | IEEE 802, 11a% (20MHz, MCSS, 99pc 4} WLAN 825 | t26%
10862 | AAA | IEEE 802.11ax (200Hz, MGSA, 99pc ooy WiaN 520 | 296%
10883 | aAA | JEEE B02,1%ax (20MHz, MCS10, B9pc de) WLAN B25 | 496% |

TI0894 | AAA | IEEE 802.17ax (20MHz, MGS11, 99pc dc) WLAN B57 | 496%

0895 | aAA | JEEE BO2.13ax (40MFz, MCSO, G0pe 62) WLAN B76 | £96% |

V0636 | AAA | JEEE BO2.17ax (40MHz, MCS1, 90pc 66) WLAN B91 | +96%

"I0687 | AAA | IEEE 802.13ax (40MHZ, MCSZ, 90ps 6z) WLAN 861 | 206%
10698 AAA . 11ax 3 X de) WLAN BAO | +06%
10699 | AAA | JEEE B0 11ax (40MHz, MCS4, 90pc oc) WLAN BB2 | 0.6 %
10700 | AAA | IEEE B02.17ax (200Hz, MCSS, 90pc do) WLAN B73 | 96 %
0707 | aaa | IEEE BOZ 11ax (40MHz, MCSE, 80p¢ dc) VALAN 886 | +90%
10702 | AaA | IEEE 802 118x (40MHz, MCST, G0pc de) WLAN 870 | £9.6% |

| 10703 | AAA | IEEE 802.118x (4DMHZ, MCSS, 30pc dt) WLAN 882 | £96%

TOTE | AAA | TEEE B0Z7 1ax (40MHz, MCS9, 809G dc) WLAN 856 | =06 %

TT0708 | AR | JEEE 802 11ax (40MHZ. MCS10, 30p0 02) WLAN 869 | 296 %

10708 | AAC | JEEE B0Z.11ax (40MHz. MCS11, 90pc 00) WLAN 866 | t06%
10707 | AAC | IEEE 8021 1ax (40MHZ. 1ACS0, B9pc do) WLAN 832 | 296%
10708 | aaC | IEEE 802 11ax (a0MHz, MCS1, 9ape do) WIAN 855 | :96%

10708 | ApG | IEEE B0211ax (A0MHE, WMCSE, B3pc do) WLAN 833 | £96% |
10710 | AAG | IEEE 802,116 (40MAE, ICS3, B3pe 46) WLAN 829 | 296% |
10711 | AAC | IEEE 802.11ax (A0MFZ TACSA, O8pc 60 WLAN 835 | 296 % |
10712 | AAC | IEEE 802.118x (A0MHZ, MCSS, Bape 60) WLAN 867 | t96%
10713 | aAC | IEEE 8021 fax (40MAZ MCS6, Gupe do) WLAN 833 | 296%
10714 | AG | IEEE 802,11ax (40MHz, MGST, 9ips oc) “WLAN 826 | 296%

"I0715 | aAC | IEEE 802, 11ax (A0MIHE, MCSB, 89pc da) WLAN 845 | 296 %
0716 | ANG | IEEE 802, 178X (40MHE, MCSE, 88ps de) WLAN 830 | £96% |
0717 | AAC | IEEE 802, 11ax (40MAZ, MCS10, 890¢ dc) WIAN 848 | 296 % |
10718 | AAC | IEEE 802 113X (40MHzZ, MCS11, 83ge dc) WLAN 824 | 296%
0718 | AAC | IEEE 802, | 1ax (B0MHz, MGS0, 80pe 6c) WLAN 881 | 296%
10720 | aac | IEEE 802.11ax (B0MHz, MGS1, 80pe 6o) WLAN 887 | 196%
0721 | AAG | IEEE B0Z. 118X (BOMHE, MCS2, 00pa o) B76 | +96%

10722 | aaC | IEEE B0Z.11ax (BUMIE, MCS3, 90p: da) WLAN 855 | £9.6%

"IG73 | AAG | IEEE B0Z.11ax (BOMME, MCS4, alpe dg) WLAN B70 | +08% |
10724 | AAC | IEEE 802.114x (80MFRz, MCSS, 90pc dz) WiAN 890 | £9.8%
10725 | AAC | IEEE 802.11ax (80MHz, MGSS, 80o¢ dc) VAN B74 | £96% |

10726 | AAC | IEEE 802 11ax (80MHz, MGS7, 9090 do) VLAN B72 | £06%
10727 | AAC | 1EEE B02.11ax (B0MHz, MGES, T0pc do) VALAN BG0 | £006%
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728 | AAC | IEEE 802.115x (80MHz, MCSS, 80pc dc) WLAN 865 | 206%
10729 | AAC | TEEE B02.118x (BOMHz, MCS10, 90pc dc) WLAN 864 | =96 % |
10730 | AAC | [EEE B0Z11&x (BOMHE MCS11, 90pc OF) WLAN 867 | 296%
10731 | AAC | FEEE 802.11ax {(B0MHz MCSO, 89pc dc) WLAN 842 | 296%
10732 | AAC | JEEE 802.118x (BOMHE MCS1, Bape dc) WLAN 846 | 296%
10753 | AaC | TEEE 502.11ax (BOMSIL IAC-S2, B9pG 46 WLAN B40 | 296% |
10734 | AAC | IEEE 802.11ax (BOMHZ, INCS3, 29pe do) WLAN 825 | 206% |
7 AAC | TEEE 802.11ax (B0MHZ, MCS4, 89pc de) WLAN B33 | 0.6 %
10736 | AAC | IEEE 802 11ax (BOMFE, MCSE, 98ps daj WLAN 827 | z06%
10737 | AAC | JEEE 802.17ax (BOMHE, MCSO, 99pt o) WLAN 836 | £06% |
0738 | AAC | EEE B02.11ax (BOMHz, MGS7, 999 00) VILAN BAZ | £068% |
10738 | AAC | IEEE BOZ114x (BOMHZ, MGS8, 989¢ 0¢) WLAN B29 | £96% |
10740 | AAC | VEEE BOZ.114x (B0MHE, MCSE, 285¢ 0E) WLAN B48 | t90%
10741 | AAC | IEEE B0Z.118x (80MHE, MCS10, 88pc 6e) WLAN BA0D | #96%
10742 | AAC | JEEE BOZ.112x |a0MHz, MGS11, 98pc 02) WLAN BA3 | 9.6 %
10743 | AAC | IEEE B02.11ax (160MFz, MGS0, 90pC 00) WLAN 504 | £96% |
10744 | apc | IEEE B0Z.11ax |160MHz, MCS1, Jopc de) WLAN 016 | +96%

10745 | aac | A Tax (160MHZ, MGS2, 909C de) WLAN 8O3 | t96%
10746 | aac | IEEE B02,11ax (100MHz, MCS3, S0pc dc) WUAN 011 | 96 %
10747 | mAC | IESE B02.17ax (160MHz, MCS4, S0pc dc) WLAN 604 | t06% |
10748 | AAC | JEEE 802.11ax (160MHz. MCS5, B0pe 6a) WLAN 893 | £9.6% |

70740 | pAC | JEEE BGZ 11aX (160MHE MCSE, B0pe 46) WLAN 590 | +9.6% |
0750 | AAC | JEEE BZ.118x (160MHZ MCST, B0pe 06) WLAN B79 | £86% |

30757 | AAC | 113X (160MHZ, MGSE, Bape do) VLAN 682 | £98% |
10752 | AAC | IEEE 8321 1ax {160MHz, WGS9, Bips 6) WLAN 881 | +96%
10753 | AAC | VEEE 802.11ax { 160MHz, MCS10, 20pc dc) WLAN 900 | +46%
10754 | AAC | IEEE 802.118x (160MHz, MCS11, 20pc dc) WLAN B804 | =06%
10755 | AAC | JEEE B02.118x {160MHZ, MCSD, 80pe 65) WLAN 864 | 296%
10756 | AAC | TEEE 802.118x [160MHE, MCS1, 98pe 02) WLAN 77 | =96 %
10757 | AAC | JEEE 802,116 (160MAz, MCSZ, 28p¢ 05) WLAN 877 | +90 %

"YGT80 | AAG | 1 RELTEG) 3 - Boc do) WCAN 860 | 196% |
10759 | aaC | EEE 802.1 1ax (160MHz, MCS4, 96pc do) WIAN 858 | 296%

10700 | AAC | JEEE B02.13ax (180MHz, MCSA, B8pc do) WLAN BAD | 206%

TI0707 | pac | IEEE 80Z.11ax (100MHz, MGSE S9pc do) WLAN 856 | 266%

10782 | AAC | JEEE 802.17ax (180MHz. MCST, Spc dc) WOAN B840 | +06%
70783 | ARG | JEEE BOZ.11ax (160MHz, ACSE, S8pc 4c) WLAN B53 | £06%
10764 | AAC | JEEE 802.118x (160MHZ MCS8, G3ps 60) WLAN BS54 | 186%
10765 | AAG | IEEE BOZ.11ax (160MH2, MCS10, 8856 dc) VWLAN 854 | +9.0% |

0786 | AAC | IEFE 8021 1ax (180MHz, MGS11, B9pc dc) WLAN 851 | +99%

TO7ET | AAC | BG NI (CP-OFOM. 1 RB, & MHz, GPSR, 18 Iz} BENRFRITOD | 798 | 296%

10768 | AAC | 5G NR (CP-OFDA, 1 RB, 10 MHz, QPSK, 15 kM) EG NRFR? T0O 801 | =96%
16768 | AAC | SC NR (CP-OFDM, 1 RS, 15 Mz, QPSK, 15 kHz) 5G NR FR1 100 801 | =96 %
10770 | AAC | SC NiR (CP-OFDM. t 1B, 20 MHEZ. OFSI. 15 KHz2) 5G NR FR1 100 802 | £06%
10771 | AAC | 56 N {CP-OFDM. 1 RB, 25 Mz, GPSK. 15 kHZ) 5G NR FRT 100 802 | 296 %
10772 | AAC | 50 NA {CP-OFDM. 1 1B, 30 MHz, QPSK. 15 kHZ) G NR FR1 TDO 823 | 296%
10773 | AAC | 50 NR (CP-OFDM. 1 A8, Al) MHz, GPSK, 15 kHz) 5G NRFR1 100 803 | 296%
10774 | AAC | 5G NR (CP-OFDM, 1 R8, 40 Mz, GPSK, 15 kHz) BGNRFRITDD | 802 | =96%
10775 | AAC | 50 NR [CP-OFDM, 60% RB, & MHz, QPSK, 15 kHz) SGNRFRITDD | 831 | 296%
0776 | AC | 50 NR (GP-OFDM, 50% RS, 10 Mz, OPSK, 15 kHz) 5G NR FR1 7DD 830 | 198%
0777 | AAC | 56 NR (CP-OFDM, 50% 18, 15 MHZ QPSK, 15 kHZ) 5G MR FR1 10D B30 | £98%

TIOTTE | AAG | 50 NR (CP-OFDI, 50% RS, 20 MRz, OPSK, 15 Hz) SONRFRITDD | B34 | £96% |

TTOTIE | AAC | 50 NR (CE-OFDM, 500 8, 25 Mz, GPSK, 15 kHz) FENRFRY TOD 842 | £9.0% |
0790 | AAC | B0 NR (CP-OFDM, 50% RB, 30 MHZ, GPSK, 15 kz) 5G VA FR1 70D 838 | £9.6%

0781 | AAC | 56 NR (CP-OFDM, 50°% AH, 40 fare, GPSK, 15 kHz) SGNAFR1 10D 838 | £98%

10782 | aac | 56 NR (CP-OFDM, 507% RB, 50 MHz, GPSK, 15 kHx) 5G NR FR1 100 BA3 | =96 %
10783 | AAG | 5O NR (CP-OFOM, 100% RB, 5 MHz, QPSK, 15 kiz) 5G NR FR1 10D 831 | =08%
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0784 | AAC | 5C NR [CP-OFDM, 1007% RB, 10 MHz, QPSK, 15 kHz) SGNRFRITOD | 820 | +0.6%
10785 | AAC | 5G NR {CP-OFDM, 1007% RB. 15 MHZ, QPSK, 15 iHz) SGNRFR1TDD | BA0 | +08%
T0768 | AAC | 5@ NR (CP-OFDM, 100% RB. 20 MHZ, QPSK, 15 kHz) SGNRFR1T00 | B.35 | +0.0% |

10787 | AAC | 5G NR{CP-OFDM, 100% RB. 25 MHz, OPSK, 16 «hz) | SGNR FR1 10D | 644 | 0.6 %

10788 | paC | 5G NR (CP-OFDM, 100% RB, 30 MHz, QPSK, 15 kHz) 5G MR FRT 100 538 | +96% |

90785 | AAC | BG NR (GP-OFDM, 100% RE, 40 MHz, QPEK, 16 kR2) | 5G N FA] T0D B.37 | +9.6%
0790 | AAC | 5G NR (CP-OFDM, 100% BB, 59 MHz, QPSK, 18 KHz) 5G NR FRY 100 B30 | =0.6% |
10797 | AAC | BG NR (CP-OFDM, 1 RB, 5 Mz, QPSK. 30 kHz) SGNR FR1 100 783 | £96%
10792 | AAC | 5G NR (CP-OFDM, 1 BB, 10 Mz, QPSK, 30 kHz) 5G NR FR1 100 792 | =96%
10783 | AAC | 50 NR (CP-OFOM, 1 BB, 15 MHZ, QPSK, 30 Whz) 5G NA FR1 100 705 | £00%
10794 | AAC | 5G NR (CP-OFOM, 1 RB, 20 MHE, QPSK, 30 XHz) 5G NR FR1 700 782 | <96%
0795 | AAC | 5 NR (OP-OFOM, | BB, 25 MHE, QPSK, 30 kRz) 5G NA FR1 100 THE | z96%

10788 | AAC | 50 N (CP-OFOM, | RB, 30 MH2. QPSK. 30 kHZ) SGNR FR1 100D 782 | 96%

TN0707 | AAC | 50 NR(GP-OFDM. 1 8B, 40 MHz GPSK, 30 kHz) 50 NR FR1 100 BO1 | £96%

TTOT88 | ARG | 50 N (CP-OFDM. 1 A8, 80 MHz. GPSI. 30 kHz) SGNAFRITOD | 789 | £96%
10790 | pAC | 5G NR{CE-OFDM, 1 RS, 60 MHz, QPSK, 30 kHz) 56 NR FR1 700 783 | £96%

0807 | AAC | 5G NR (GP-OFDM, 1 R8, 80 Miez, GPSK, 30 kHz) SGNRERTTDD | 788 | £86% |

Y0802 | AAC | 5 NR (CP-OFDM, 1 RS, 50 1AHz, GBGK, 30 kHz) GGNRERITDD | 787 | £96% |

TI0B03 | AAE | BG NR (CP-OFDM, 1 RB, 100 MHz, OPSK, 30 kHz) IGHAFRT DD 795 | £86% |

0805 | pAD | BG NR (CP-OFDI, 507 RB, 10 Mz, QPSK, 30 kHz) 5G NA FR1 10D Bad | +06%
10806 | AAD | 5G NR (CP-OFDM, 50% RB, 15 MHE, GPSK, 30 KHZ) 5G NR FR1 10D 837 | +08%

710808 | AAD | 513 NR (CP-OFDM, 50% RB, 30 MHz, GPSK, 30 KHZ) 5G NR PR 700 B34 | £0.0%
10810 | AAD | GG NR (GP-OFOM, 50% RB. 40 MHz, QPSK, 30 KHZ) 53 NR FR1 10D B34 | +96%
10812 | AAD | 56 NR (CP-OFOM, 50% RB. 60 MHz, (PSR, 30 kHz) 5 NR FR1 100 B35 | £96%
10817 | AAD | 55 NR (CP-OFDM, 100% RB, 5 MHz, QPSK, 30 kHz) 5G NR FRY TDD 8.35 | £06%

10818 | AAD | 5G NH (CP-OFDM, 100% RB, 10 Mz, QPSK, 30 kHz) 5G NR FR1 10D 834 | z98%

10678 | AAD P-OFDM, 100% RS, 15 MHz, OPSK, 30 kHZ) 5G NR FR1 100 B33 | =06%

10820 | AaD {CP- ] , 20 WHZ, QPSK, 30 hHz) 5GNR FR1 100 830 | z96%
10871 | AAC | 56 NR (CP-OFDM, 100% HB, 25 MHz, OPSK. 30 KHz) 5G NR FR1T0D 841 | = 96%

TT0822 | AAD | 56 NA (CP-OFDM, 100% RB, 30 MHz, OPSK, 30 kHz2) EGNRFRITDO | 841 | 29.06%

10823 | AAC | 5G NR (CP-OFDM. 100% RS, 40 Wiz, GPSK, 30 KHz) EGNRFRITOD | 838 | +90%

10824 | AaD | 5G NR{CP-OFDM, 100% RS, 50 MHz, GPSK, 30 kHz) SGNRFRITOO | 839 | +96%

10825 | AAD | 5G NR [CP-OFDM, 100% RS, 80 MHz, QPSK, 30 kHE) BENRFRITOD | 841 | +896%

10827 | aaD | 5 NR (CP-OFDV, 100% RS, 80 Mz, GPSK, 30 ki) SGNRFRITOD | 842 | =86 %

"T0828 | AAE | 56 NR (CP-OFDM, 100% RB. 50 Mz, GPSK, 30 Wz) EGNRFRI1TDD | 843 | 296%

TT0B20 | AAD | 50 NR (CP-OFDM, 100% RB, 100 MHz. OPSK. 30 kHZ) SGNRFRITOD | BA40 | 206 %
T0E30 | AAD L1 RB, 10 MHz, GPSK, 60 kHz) SGNRFRITOD | 763 | £86% |
T0B31 | AAD | 5G NR (CP-OFDM, 1 RB, 18 WMHz, GPSK, 60 kHz) 5G MR FR1 TDD 773 | #90% |
1B32 | pAD | 5G NR (CP-QFDM, 1 RB, 20 MHz, GRSK, 60 kHz) 5GHR FR1 70D 774 | £96% |
10633 | AAD | 5C NIR (CP-OFDM, 1 RB. 25 MHz, QPSK, 60 kHz) 5G NA FR1 DD 770 | £0.6%

10834 | AAD | 5G NR (CP-OFDM, 1 RB, 33 MHz, QPSK, 80 kiz) 5G NR FR1 TDD 775 | £8.6%

10835 | AAD mum MHZ, QPSK, 80 kHz) §G NR FR1 TOD 770 | 206%

70838 | AAE |1 RB. 50 MHz, QPSK, 60 kHz) 5G NR FR1 70D 766 | =86%
10837 | AAD WWW%WF—W 70D 768 | z96%
10838 | AaD | 5G NA (CP-OFDM, 1 RB, 80 MHz, QFSK, 60 kHz) SG NR FR1 700 770 | 296 %
10840 | AAD | 5G NR (CP-OFDM, 1 RB, 80 MHz, QPSK, 60 KHz) 5% NR FR1 THO 767 | £0.6% |

10847 | AAD | 5C NR (CP-OFDM, 1 RB, 100 IHz, OPSK, 60 1Hz) %G NR FRT T00 771 | 96%

10893 | AAD | 50 MR (CP-OF DM, 50% RB, 15 MHz, OPSX, 60 kiz) %G NR FRI TDO 849 | =06%

10644 | AAD | S0 NR (CP-OFDM. 50% RB. 20 MHE, QPSK, 80 WHz) SG NR FRT TDO 834 | t96%
10846 | AAD MHz, B0 kFz) 5G NR FRI 100 841 | +96%
10854 | aaD 5G VA (CE.OFDM, 100% R8., 10 Wz, GBSK, 60 Whz) 56 NR FR1 T0O 834 | =96 %

10855 | Aap | 50 NAL(CP-OFDM. 1003 R, 15 Mz, GPSK, 00 KHz) SGNRFRITOO | 846 | =96%

10858 | AAD | SG NA (CP-OFDM, 1007 RS, 20 Mz, GPSK, B0 kHz) 5G NR FR1 100 837 | 296%

10857 | AAD | 50 N {CP-OF DM, 100% RB, 25 Wiz, GPSK, 50 kHz) SGNRFRITDD | 835 | 296%

10858 | aAD | 50 NA (CP-OFDM, 100% d, 30 Mz, GPSK, B0 kHZ) 5G NR FR1 TDD 836 | 296 %

10655 | AAD % 40 Wz, GRS, B0 RHE) SGNRFRITOD | 834 | £06%
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0860 | AAD . 100% B, 50 MHz, GPSK, B0 kHz) SGNiR PR1 DD BAT | 206%
16861 | AAD mmﬁ'm OFEK, 60 kHz) 50 NR FRI TOD B4D | 296 % |
10863 | AAD | BG NR (CP-OFDM, 1007 RB, B0 MHz, GPSK, B0 kHz) SGNRFRITDD | BA1 | 86 % |
10884 | AAE | 5G NR (CP-OFDM, 1007 RB. 50 MHz, QPSK, 60 41z SGNRFERITOD | 837 | £9.6% |
10885 | AAD | BG NR (CP-OFDM, 100% RB, 100 Wiz, OPSK, 80 kHz) SGNRFRITOD | 841 | +56%
V0836 | AAD | 5G NR{DFT-5-OFDM, 1 RB, 100 MHz, QPSK, 30 kHZ) EGNR PRI 7DD 568 | +06%
"T0888 | AAD | 5G NR (DFT-s-OFDM, 100% RB, 100 MAZ, OPSK, 50 kFZ) S5GNRFR1TD0 | 580 | +0.6% |
TI0830 | AAD | 50 NR (DFT-s-OFDM., 1 RB, 100 MHZ, GPSIK. 120 kHz) SGNRFAZI0D | 575 | £56% |
10870 | AAD | B0 MR (DFT-5-OFOM, 100% M8, 100 MHz, a‘é‘sk 130 kHz) SGNATRITO0 | 580 | +9.6%
"T0B71 | AAD z K YRz AGRNAFRITOD | 575 | +9.6%
106872 | AAD | 56 NR (DFT-5-OFDM. m%as. 1oom1m 120 KHz) 5G NAR FR2 100 652 | +98%
G873 | AAD 3 A UENRFAZTOD | 661 | £96%
1087 | AAD sm(nnooFMAmm. mumz.uom. 120 kHz) 5G NR FR2 100 665 | =06%
10875 | AAD | 5G NR (CP-OFDM, 1 RB, 100 Mz, GPSK, 120 XHz) 5G NR FR2 TOO 778 | =96%
10878 | AAD | 5G NR (CP-OFOWM, 1007 RS, 100 MHz, QPSK, 120 kHz) SGNRFRZTOD | 839 | =96 %
10877 | AAD | 5G NR (CP-OFDM, 1 RB, 100 MFez, 160AM, 120 kHz) 5G NR FRZ T0O 785 | =96%
10878 | AAD | 3G NR {CP-OFDM, 100% R8, 100 Mz, 16QAM, 120 kHz) 5G NR FRZ T0O 241 | z96%
10878 | AAD | 5G NR{CP-OFDM, 1 RS, 100 MHz, GIQAN, 120 kHz) 5G NR FR2 TDO 812 | +96%
TI0880 | AAD | 50 NR [CP-OFDM, 100% RB, 100 MEI= GUaAM, 120 kHiz) SGNRFRZTDD | 836 | 296 % |
10B81 | AAD | 5G NR (OFT-5-OFDM, 1 RB, 50 MHz, GPSK, 120 kHz) 5G NR FR2 TDD §75 | +98%
i AD | 56 NR [DFT-=-OFDM, 100% RB, 50 MHz. QPSK, 120 kHa) SGNR FR2TOD | 606 | +96% |
10883 | AAD | G NR (DFT-=-OFOM, 1 RE, 50 MHz, 16@AM, 120 kHz) 56 NR FRZ 10D 657 | £96% |
10884 | AAD | BG NR (DFT<-OFDM, 100% RS, 50 MHz, 16QAM, 120 kHz) 4G Ng FR2 TDhD 653 | +58%
10885 | AAD | 5G NR (DFT-5-OFDM, § BB, 50 MHz, G4QAN, 120 kriz) 5G NR FR2 100 661 | +96%
(10586 | AAD | 50 NR (DF T-5-OF DM, 100% RD, 50 MHL, GIGAM, 120 KHz) 5G NR FR2 T0D 665 | =086%
10867 | AAD | 50 NH (GP-OFDM. 1 AB, 50 MHZ QPSK, 120 KHZ) 5G NR FR2 10D 778 | 200%
10888 | AAD | 5G NR (CP-OFDM, 100% RS, 5 120 'SGNRFRZTOD | B35 | +9.0%
TT08B9 | AAD | 56 NR (GP-OFDA, 1 R8, 50 MHz, 16QAM, 120 Iz} 5G NR FRa 100 802 | t96%
10883 | AAD | 3G NR (CP-OFDA, 100% RB, 50 MHz, 10QAM. 120 kHz) GG NRFR2 TDO | BA0 | =96 % |
10891 | paD | 5G NL{CP-OFDA, 1 RB, 50 Wiz, (4QAM, 120 Kz} SGNRFRI DO | 843 | =06 %
10882 | AAD | 5G NI (CP-OFDM. 100% RB, 50 Mz, G2GAM, 120 kHz) 5G NR FR2 100 841 | 206 % |
"T0887 | AAD | 5C R [OFT-5-OFDM, 1 RB, 5 MHZ, QPSK, 30 kHz) 5G NR FR1 TDO 585 | 296 %
~To808 PAD mwmmmm) SGNRFR1TDD 567 | 290 % |
TT0898 | AAD 1 RB, 16 MHz, QPSK, 30 kHz) 5C MR FR1 TDD 567 | 29.6%
10000 | AAD mmm GPSK, 30 kHz) SGNR FR1TDD 568 | 208 %
080T | AAD | 5G NR (OF T-5-0OFOM, 1 RB, 25 MHz, GPSK, 30 k1) 56 NA FR1 TDD 568 | 200% |
0832 | AAD | 5G NR (DFT-5-OFOM, | RB, 30 MHz, GPSK, 30 kHz) BGNRERTTDD | 568 | 406%
0203 | AAD | 56 NR (OF T-5-0FOM, 1 RE, 40 MHz, QPSK, 30 kx| SGNRFR1TDD 568 | 296 %
10804 | AAD | 5G NR (DFT-2-OF DM, 1 RB, 50 MHz, QPSK, 30 Kz} 5G NR FR1 710D 568 | 2068%
0905 | AAD | 56 NR (DF T-5-0F DM, 1 RB, 60 MHZ, QPSK, 30 kHz) 5G NR FR1 0D 568 | £06%
10006 | AAD | 50 NR (DFT-5-OF DM, 1 H8, 80 MHz. OPSK, 30 KHz) SG NA FR110D 568 | +06%
10807 | AAD ; , & Mz QPSK, 30 kHz) 56 NR A1 100 578 | £96%
10908 | aAD | 5G NR (DFT--OFDM, 50% RB, 10 MHz, GPSK, 30 kHz) SG'NR FR1 100 593 | £86%
10808 | AAD | 56 NR (DFT-%-OFDM, 50% RS, 15 MHz, QPSK, 30 KHz) EENRFRITOD | 596 | +96% |
10870 | AAD | 56 NR (OF T-5-OFDM, 50% R8, 20 MHz, GPSK, 30 kHz) G NR FR1 100 S&3 | z08% |
10811 | AAD | 5G NR (OF 1-5-OFDM, 50% RB, 25 MHz, QPSK, 30 kHz) 5G NR FR! TOD 503 | =06 %
10812 | AAD | 5G NR {OF 1-5-OF DM, 50% RS, 30 MMz, OPSK, 30 kHz) 5G NR FR1 T0O S84 | =96%
T10813 | AAD | 56 NR (07 1-5-OFDM, 50% RS, 40 MHZ QPSK. 30 kHz) 5G NR FR1 TDO 584 | 0B %
TT0814 | AAD | 50 NR (DF1-5-OFDM, 50% RB, 50 MHZ, OPSK. 30 kHZ) 5G NR FR1 10D 585 | 296%
10815 | AAD | 5G NR (DF1-5-OF DM, 500 RSB, 80 MHz, GPSK. 30 kHz) SGNR FR1 TDD 583 | +96%
10616 | aAD | 56 NA (DF T-5-0FOM, 50% RS, B0 MHz. QPSK, 30 KHz) EENRFRITDD | 5687 | £86%
TTOE17 | aAD | 56 NR (DFT-5-OF DM, 50% R, 100 MHz, QPSK, 30 #Hz) SGNRFRITDD | 8504 | +96% |
TI0B1E | aaD | 50 NR (DF T-5-OF DM, 100% RB, 5 MHz, OPSK, 30 kHz) SGNRFR1TDD 5B6 | 296%
TT0816 | AAD | 100% RB, 10 MHz, QPSK, 30 kHz) SGNRFRITOD | 506 | 296 %
10620 | aAD wm 15 MHz, QFSK, 30 kHz) SGNR FR1 10D 587 | +96%
10827 | aAD | SO N ; | 56 NR FR1TDD 5684 | +96%
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10022 | AAD | 96 NR (DFT-5-OFDM, 100% RS, 26 MHz, GPSK, 30 kHz) 56 NR FR1 100 582 | +95%
10923 | AAD | 56 NR (DFT-5-0FDM, 100% RB, 30 Mz, GPSK, 30 1042} GGNRFRITDO | 584 | 206%
10824 | AAD | BG NR {OFT-5-0FDM, 100% RB, 40 Mz, QPSK, 30 Kz} BGNRFR1TDD | 584 | 206 %
10025 | AAD | 5G NA (DFT-5.0FDM, 100% RB. 50 MHz, QPSK, 30 kHz) SGNR ER1 10D 505 | £06%
10828 | AAD | 5G NR{DF T-0-OFDH, 100% RB, B0 MHz, QPSK, 30 &z} SGNRTRI1TDD. | 584 | 49.6%
10827 | AAD | 5@ NR (DF1-6-OFDM, 100% RE, B0 MHz, QPSK, 30 kHz) 50 NR FR1 TOD 504 | 296% |

TI0028 | AAD | 5G NR (DFT-5-OFOM, 1 RB, 5 MHz. QPSK. 15 kHz) 5GNR FR1 FOD 582 | t06%

10820 | AAD | 50 NR (OF 1-5-OFOM, 1 RB. 10 MHz, GPSK, 15 kHz) SG AR FR1 FOD 562 | +96%

TI0030 | AAD | 5G NR (OFT-=-OFDM, 1 RB, 15 MHz, GPSK, 15 kiha) 5G N 71 FOO 552 | t06%

"T0837 | AAD | G NR(DFT-s-OFOM, 1 RB, 20 MHz, QPSX, 15 kHz) SGNRFRIFOD | 561 | £90% |
10832 | AAR | 56 NR (DFT-s-OFDM, 1 RB, 24 MHz, QPSK, 15 k1) 5G NR FR1 FOD 551 | 00 % |
10833 | AAA | GG NR (DFT-=-0FDM, 1 8, 30 MHz, QPSK, 15 kHz) 5G NR FR1FOD 551 | £96% |
10654 | AAA | BG NR (DFT-=-OFDM, 1 RB, 40 MHz, QPSK, 15 kHZ) 5G NR FR1 FOO 551 | £00%
10035 | AAA | 5G MR (OFT=-OFDM, 1 AB, 50 MHz OPSK. 15 kHz) SGNRFRIFOD | 551 | £96% |
10936 | AAC | G NR (OF 1-5-0FDM, 50'% AB, 5 MHe, GPSK, 15 kHz) 5G NR FR1 FO0 590 | £96% |
10937 | a5 | 5G NR (DF1-s-OFDM, S0% RS, 10 MHz, OFSK, 15 kH2) 506 NR Fi1 FDD 577 | +96%
10838 | AAg | 5C NR (OF T-8-OFDM, 50% 8, 15 MHE. OPSK, 15 kHE) SGNRFEATFOD | 500 | £96% |
10033 | pAg | 5G NR{DF T-5-0FDM, 50% R, 20 Mz, QPSK. 15 KHz) SGNRFRIFDD | 5682 | £06% |

0040 | aAB | 5C Nmm MHz, GFSK, 15 KHZ) £G NR EAT FDD 5589 | £96%

70641 | a8 Mz, QPSK, 18 kHZ) 5GNA FR1 FDD 583 | +06%

10042 | AAB mwm RB. 40 M7, GRSK, 15 W) 5G MR FRT FDD 585 | £006%
10843 | AAB | 50 NR (DFT-=-OFOM, 50% RB, 50 MHz, QPSK, 15 ki) 5G NR FR1 FDD 595 | +0.6%

10838 | AAB | 55 NR (OFT-5-QFDM, 100% RS, § MHz, QPSK, 15 kHz) 5G NR FR1 FDO 581 | 296 % |
10845 | AAS | 5C NR (DFT-5-OFOM, 100% RB, 10 MHZ, QPSK, 15 kHx} 5G NR FR1 70O 585 | 296 % |
10848 | AAC | 50 NR [DF T-3-OF DM, 100% RB, 15 MHZ, GPSK, 15 kHz) 5G NR FR1 FDO 583 | =98%
10847 | AAB | 5C NR {DF 1-5-OFDM, 1mnammm§ﬁ.uwy EGNR ERT FDO SBT | 296 %

"I004E | aAR | 5O B. 25 .18 kH7) 5G NR FR1 FDD 504 | 206%

T10ME | asB m‘ﬁﬁmm. mm RE, 30 MHz, QPSK, 15 kHz) SGNR FR1 FDD 587 | 206%

TI00 | AAB | 50 NR (DFT-5-OFDM, 100% RB, 40 MHz, QPSK, 15 kHz) SGNRFRIFOD | 504 | 66 % |

19851 [ AAB | BG NR (DFT-5-OFDN, 100% RS, 50 Mz, QPSK, 15 kHz) SGNRFAIFDD | 692 | +06%
10052 | AAB | 5G NR DL (CP-OFDM, TH 3.1, 6 MHz, 84-QAM, 15 kHiz) 5G NR FR1 FDD 625 | +95% |
10053 | pAB | 5G NR DL (CP-OFDM, TH 3.1, 10 Mz, 64-0AM, 15 KHZ) 5G NR FR1 FDD 85 | +96% |
10854 | AAB | 56 NR DL [CP-OFDM, TM 3.3, 15 MHz, 54-GAM. 15 KAZ) 5G NA FR1 FOD 823 | +06% |
10955 | AAB | 5C NR DL (CP-OFDIM, 10 3.1, 20 MAz, 115 "8G NA FRT FDD 842 | 2056 %

70056 | AAB | 56 MR OL (CP-OFDM, T0M 3.1, 5 Mz, B&-QAM, 30 kHz) 5G NR FR1 FDQ 814 | 206%

0057 | AAC | DG NE DU (GP-DEDM, TM 3.1, 10 MHz, S4-GAM, 30 kHz) 5G NR FRY 70O 831 | 06 %
10080 | AAB | 5G NR DL (CP-OFOM, TM 3.1, 15 MHz, 84-OAM, 30 kHz) 5G NR FR1 FDOD 861 | £96%
10068 | aAB | 5 NE DL (GP-OFDM, TM 3.1, 20 MHz, BA-0AM, 30kHZ] | SONRFRIFDO | 833 | £96% |

TI08G0 | aag | 5G NR DL (CP-OFDM, T™ 3.1, 5 MHZ, 64-GAM, 15 kHZ) S5GNR FR1 100 932 | 296%
10867 | aAB | 5 NR DL (CP-OFDM, TM 3.1, 10 Mz G4-QAM, 15 KAz} FGNRFRITOD | 836 | 206 %

10862 | aAB | B0 NIt DL (CP-OFDM, TM 3.1, 15 MHL. GA-QAM, 15 kHhz) %G NA FR1 TDD 940 | 96 %

170065 | ang | 50 NR DL {GPOFDM, TM 5.1, 20 MHz, 64-0AM, 15 kHz) SCNRFRITOD | 055 | 206%

70064 | AAB NR DL [ L TM 31, 6 MHz, GEQAM, 30 khiz) SGNA FR1 7DD 920 | £96%

“J0065 | Aas | 60 NR DL (CP-OFDM, T 3,1, 10 MHz, BA-QAM, 30 kHz) SGNRFRITOD | 037 | £96%

70968 | AAB | 6G MR OL (GP-OFDM, Th 3.1, 35 MHz, B4-OAM. 30 kHz) §G NR FR1 70D 0955 | £96%
10867 | AAB | 5G NR DL (CP-OFDM, TM 3.1, 20 MHZ, 84-0AM, 30 kHz) SGNRFRITOD | 942 | £90% |
10088 | Aap | 5G NA DL (CP-OFOM, TM 3.1, 100 Iz, 64-QAM. 30 KHZ) SGNRFRITO0 | 949 | =96%
10972 | AAB | 5G NR (CP-OFDM. 1 RS, 20 Mz OPBK, 16 kHz) SGNRFATTO0 | 1150 | =06 %
10973 | AAB | 6G NR (DFT-5-OFDM, | RB. 100 MHz, QPSK. 30 kHz) 5G NR FR1 TDD 808 | $+96% |

110874 | AAB | 5G NR (CP-OFDM, 100% RB, 100 MHz, 256-0AM, 30 kHz) SGNRFR1TDD | 1028 | +96%

¥ Uncertainy ie dstermined using the max, deviation fram linesr response applying rectangular distrinution and is ey foc the square of the

fieM yalue.
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Frimary Standards 0 Ca! Datas (Certificate No.) Scheduled Calibration
Powsr mater NRP SN: 104778 01-Ape-20 (No. 217-03100103101) -21

Power sansor NRP-291 SN: 103244 01-Ape-20 (No. 21703100} -21
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H’a- FCC ID: A3LSMX700 Report No: HCT-SR-2111-FC015-R1

Calibration Laboratory of S, e Schwetzerischer Kalibrierdionst

Schmid & Partner A— 53 4 g Service sulsse d"élalonnage
Engineering AG % Servizio svizzero di taratura

Zeughausstrasse 43, 8004 Zurich, Switzerland "’-«,/,,/’T—\\\M.\P‘b \‘ A7 & i Gamreticn Barios

Aconedited by the Swiss Accrodeation Service (SAS) Accreditation No.: SCS 0108

The Swiss Accraditation Service is one of the signatories to the EA

Multilaters! Agreement for the recognition of calibration cartificates

Glossary:

TSL fissue simulating liquid

NORMx,y,z sensilivity in free space

ConvF sensitivity n TSL / NORMx.y,z

DCP diode compression point

CF crest factor (1/duty_cycle) of the RF signal

A.BCD modulation dependent linearization parameters

Polarization ¢ o rotation around probe axis

Polarization 8 8 rotation around an axis that is in the plane normal to probe axis (at measurement center),

i.e., 8 =0is normal to probe axis
Connector Angle information used in DASY system to align probe sensor X to the robot coordinate system

Calibration is Performed According to the Following Standards:

a)

b)
c)

d)
Metho

IEEE Std 1528-2013, "IEEE Recommended Practice for Determining the Peak Spatial-Averaged Specific
Absorption Rate (SAR) in the Human Head from Wireless Communications Devices: Measurement
Techniques®, June 2013

IEC 62209-1, *, "Measurement procedure for the assessment of Specific Absorplion Rate (SAR) from hand-
held and body-mounted devices used next to the ear (frequency range of 300 MHz to 6 GHz)", July 20186

IEC 62209-2, "Procedure to determine the Specific Absorption Rate (SAR) for wireless communication devices
used in close proximity 1o the human body (frequency range of 30 MHz to 6 GHz)", March 2010

KDB 865664, “SAR Measurement Requirements for 100 MHz to 6 GHz"

ds Applied and Interpretation of Parameters:

NORMx,y,z: Assessed for E-field polarization 8 = 0 (f < 900 MHz in TEM-call; f > 1800 MHz: R22 waveguide).
NORMx,y.z are only intermediate values, i.e., the uncertainties of NORMx,y.z does nat affect the E-field
uncertainty inside TSL (see below ConvF).

NORM(f)x.y.z = NORMx.y,z * frequency_response (see Frequency Response Chart). This linearization is
implemented in DASY4 software versions later than 4.2. The uncertainty of the frequency response s included
In the stated uncertainty of ConvF.

DCPxy,z: DCP are numerical linearization parameters assessed based on the data of power sweep with CW
signal (no uncertainty required). DCP does not depend on frequency nor media.

PAR: PAR is the Peak to Average Ratio that is not calibrated but determined based on the signal
characteristics

Ax,y.z; Bx,y,z; Cx.y.z; Dx.y.2; VRx,y,z: A, B, C, D are numerical linearization parameters assessed based on
the data of power sweep for specific modulation signal. The parameters do not depend on frequency nor
media. VR is the maximum calibration range expressed in RMS voltage across the diode.

ConvF and Boundavy Effect Parameters: Assessed in flat phantom using E-field (or Temperature Transfer
Standard for f < 800 MHz) and inside waveguide using analytical fieid distributions based on power
measurements for f > 800 MHz. The same setups are used for assessment of the parameters apphed for
boundary compensation (alpha. depth) of which typical uncertainty values are glven. These parameters ame
used in DASY4 software to improve probe accuracy close to the boundary. The sensitivity in TSL corresponds
to NORMx,y,z * ConvF whereby the uncertainty corresponds to that given for ConvF, A frequency dependent
ConvF is used in DASY version 4.4 and higher which allows extending the validity from + 50 MMz to + 100
MHz.

Spherical isotropy (3D deviation from isotropy)- in a field of low gradients realized using a flat phantom
exposed by a patch antenna,

Sensor Offset: The sensor offset corresponds to the offset of virtual measurement center from the probe tip
(on probe axis), No tolerance required.

Connector Angle: The angle is assessed using the information gained by determining the NORMx (no
uncertainty required),
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H’a- FCC ID: A3LSMX700 Report No: HCT-SR-2111-FC015-R1

EX30V4 - SN:3797 Novembaer 25, 2020
DASY/EASY - Parameters of Probe: EX3DV4 - SN:3797

Basic Calibration Parameters

Sensor X Sensor Y Sensor Z Unc (k=2) |
Norm (uV/(Vimy)" 0.61 0.56 0.55 +10.1 %
DCP (mV)” 99.6 97.7 98.0
Calibration Results for Modulation Re se
uio Communication System Name A B C 4] VR Max Max
a8 | dBUuv a8 mv dav, Unc®
(k=2)
) cwW X | 000 | 000 100 | 000 | 1541 | :25% | 47 %
Y | 000 | 000 1.00 | 1526
Z | 000 | 000 1.00 1518
10352- | Puise Waveform (200Hz, 10%) X | 2000 | 9016 | 19.63 | 1000 | 600 | +41% | 296%
AAA Y | 2000 | @509 | 2327 60.0
Z 20.00 £59.64 19.24 50.0
10353- | Pulse Wavelorm (200Hz, 20%) X | 2000 | 9186 | 1950 | 699 | 800 | =27% | £96%
AAA Y | 2000 | 10363 | 2596 800 |
Z | 2000 | 9172 | 1920 80.0
10384- | Pulse Wavelorm [200Hz, 40%) X | 2000 | 9805 | 21.31 | 398 | 950 | z14% | £9.6%
AAA Y | 2000 | 108.58 | 28.81 950
Z | 2000 | 9592 | 2001 | 95.0
10355- | Pulse Waveform (200Hz, 60%) X | 2000 10878 | 2510 | 222 | 1200 | =10% | 496 %
AAA Y | 20.00 | 117.30 | 29.38 | 120.0
Z | 2000 | 10540 | 2331 120.0
10367- | QPSK Waveform, 1 MHz X | 184 | 6740 | 1583 | 100 | 1500 | £18% | 2068 %
AAA Y | 165 | 6575 | 14.77 150.0
Z | 180 | 6724 | 1570 50.0
10388~ | QPSK Wavelorm, 10 MHz X | 246 | 6938 | 1654 | 000 | 1500 | +11% | =98%
AAA ¥ .23 67.55 1548 150.0
Z 38 | 8695 | 1638 150.0
10396- | 64-QAM Wavelorm, 100 kHz X | 250 [ 6743 | 1753 | 301 | 1500 | t10% | £9.6 %
ABA Y | 254 | 6758 | 17.54 150.0
Z 73 | 6969 | 1875 150.0
10399- | 64-QAM Wavedorm, 40 MHz X 56 | 6724 | 1585 | 000 | 1500 | 208% | £96%
AAA Y 40 | 6630 | 1537 150.0
Z 60 | 6697 | 1583 150.0
10414- | WLAN CCOF, 64-QAM, 400Hz X | 489 | 6567 | 1562 | 000 | 1500 | 220% | £96%
AAA Y | 478 | 6515 | 1529 150.0
Z 481 6543 15.51 150.0

Note: For details on UID parameters see Appendix

The reported uncertainty of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 95%.

* The uncenainties d_Norm X.¥,2 do not affect the E*-fiskd uncertainty insige TSL {ses Pages 5).

" Numerical inearizaton p i y ok fegy

¥ Unoartainty s determinad using the max, d from Fresr applyng Wular distribution and is axpressed for the squere of the
fiedd value.
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H’a- FCC ID: A3LSMX700 Report No: HCT-SR-2111-FC015-R1

EX3DV4- SN:3Te7 November 25, 2020

DASY/EASY - Parameters of Probe: EX3DV4 - SN:3797

Sensor Mode! Parameters

c1 c2 a T T2 T3 T4 T5 76
fF fF v ms. V3 ms. V™' ms v v
X 458 341.38 35.49 13.40 0.00 5.04 0.00 0.40 1.00
Y | 453 340.88 35.99 10.80 0.00 5.10 0.07 0.38 1.01
Z | 437 | 32645 35.65 10.63 0.00 5.02 0.75 0.23 1.01

Other Probe Parameters

Sensor Arrangement Triangular
Connector Angle (°) 1115
Mechanical Surface Detection Mode anabled
Optical Surfaca Detection Mode disabied |
Probe Overall Length 337 mm
Probe Body Diameter 10 mm
Tip Length 9 mm
Tip Diameter ‘ 2.5 mm
Probe Tip to Sensor X Calibration Point 1 mm
Probe Tip to Sensor Y Calibration Point 1 mm
Probe Tip to Sensor Z Calibration Point 1 mm
Recommended Measurement Distance from Surface 1.4 mm

Note: Measurement distance from surface can be increased to 34 mm for an Area Scan job,
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H’a- FCC ID: A3LSMX700 Report No: HCT-SR-2111-FC015-R1

EX30V4- SN:3797 November 25, 2020

DASY/EASY - Parameters of Probe: EX3DV4 - SN:3797

Calibration Parameter Determined in Head Tissue Simulating Media

1 (MHz) © Po'r‘v:lm' ca(:::;w ConvFX | ConvFY | ConvFZ | Alpha® 0(.:-:; (‘t::;)
150 523 0.76 11.70 11.70 11.70 0.00 100 | £133%
450 435 0.87 10.18 10.18 10.18 0.15 130 | £133%
750 41.9 0.89 9.26 9.26 9.26 0.60 080 | $120%
835 415 0.90 9.04 9.04 9.04 0.54 083 | £120%
900 41.5 087 8.89 8.89 8.89 0.54 080 | +120%
1750 40.1 1.37 8.08 8.08 8.06 0.41 0.80 | +120%
1900 40.0 1.40 7.83 7.83 7.83 0.36 080 | +120%
2300 395 1.67 7.41 7.4 7.41 0.35 080 | £120%
2450 39.2 1.80 7.34 7.24 7.34 0.39 080 | #120%
2600 39.0 1.96 7.22 7.22 7.22 0.42 080 | £120%
3300 38.2 2 6.76 6.76 6.76 0.35 130 | £131%
3500 379 20 6.42 642 6.42 035 1.30 | #131%

3700 317 3.12 6.31 6.31 6.31 0.35 130 | #131%
3900 375 3.32 6.29 6.29 6.29 0.40 1.60 | +131%
4100 37.2 353 6.18 6.18 6.18 0.40 160 | £131%
4400 36.9 3.84 6.04 6.04 6.04 0.40 170 | £131%
4600 36.7 4.04 6.00 6.00 6.00 0.40 170 | £131%
4800 36.4 4.25 5.85 5.85 5.85 043 170 | +131%
4950 36.3 4.40 5.71 5.71 5.71 043 180 | +13.1%
5250 359 4.71 4.84 4.84 484 0.40 180 | £131%
5600 355 5.07 4,51 451 451 0.40 180 | 2131%
5750 354 522 4,66 4.66 4,66 0.40 180 | 2131%

“mewmwﬂmdxlmMMymhmw‘lmm{umumnlsreuﬁcladbzMMH: The
mmhtyismoRSSdlheConvFummmummwmmmyhmmmwmfmmywmy
msoom:i:uo,aw,sommmmbmmmwamu,m.mmmmw.vmdmw;mmm
SMHzis-t-QM&andeM‘wuISMEO-WNM?_AbonSGizhmncyvawh'mbeemwt||DMH:
'thumbolowsGm.MeMydlmm[:-da)mhmmz|o‘l.ifuqum- P fion Sormuda is appled to
MmsmmMhmum:m.hmdﬂdmmma(tmdc)hmmxs%.ThnmomamtsmeRSSol
the ConvF y for indi targat tssue par .

¢ ied during \ SPEAG that the g devistion due ta the boundary effect after compensation Is
amlmmngmmwmmwowsemwm:z%mmmwmuc&m-umwmmwmmnp
diameder from the boundary
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HCT

FCC ID: A3LSMX700

Report No: HCT-SR-2111-FC015-R1

EX30Va- SN:3797

Frequency Response of E-Field

Fregquency response (normalized)
o
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064 | — :

Qr,‘tL__lxl._‘_J_x_‘_,.lJ, "l,},Ll' !

0 1000 1500 2000 2500
f [MHz]

Uncertainty of Frequency Response of E-field: £ 6.3% (k=2)
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(TEM-Cell:ifi110 EXX, Waveguide: R22)
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H’a- FCC ID: A3LSMX700 Report No: HCT-SR-2111-FC015-R1

EX30V4- SN:3797 November 25, 2020

Receiving Pattern (¢), 3 = 0°

=600 MHz. TEM =1800 MHz,R22

Tol X Y 4 T

[~}
hJ
3
&
150 10 al ) '.vl 1{:;1 ""»
- ! Rel [
1 . |
100 WMz B0 M-z |Z';.7‘J~.-r}r|.' ."}'53!53'4:
Uncertainty of Axial Isotropy Assessment: £ 0.5% (k=2)
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H’a- FCC ID: A3LSMX700 Report No: HCT-SR-2111-FC015-R1

EX30V4-- SN:3797 Nowvember 25, 2020

Dynamic Range f(SAR}caq)

(TEM cell , fo= 1900 MH2z)
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Uncertainty of Linearity Assessment: 1 0.6% (k=2)
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H’a- FCC ID: A3LSMX700 Report No: HCT-SR-2111-FC015-R1

EX30V4- SN-3797 November 25, 2020

Conversion Factor Assessment

=835 MHz, WGLS R9 (H_comF) f= 1900 MH2 WGLS R22 (H_comF)

.

Deviation from Isotropy in Liquid
Error (¢, 9), f =900 MHz

10 -08 -08 L4 -02 00 0.2 04 0.6 028 1.0

Uncertainty of Spherical Isotropy Assessment: + 2.6% (k=2)
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HCT

FCC ID: A3LSMX700

Report No: HCT-SR-2111-FC015-R1

EX30DV4- SN:3787

Appendix: Modulation Calibration Parameters

November 25, 2020

uiD Rev | Communication System Nama Group PAR | Unc
(dB) | (k=2)
0 N oW 000 | +47%
10010 | CAA | SAR Vaiidation [Squars, 100ms, 10ma) Test 10.00 | 86 % |
10011 | CAB | UMTS-F0D (WCDMA) WCOMA 291 | +96%
10012 | cAg | IEEE 802.11b WIFi 2.4 GHz (DSSS, 1 Mbps) WLAN 187 | t96%
10013 | cAB | IEEE 802.11g WiFl 24 GHz (OSSS-OFDM, 6 Mbps) WLAN 946 | £+06%
10021 | DAC | GSM-FDD (TOMA, GMSK) GSM 939 | +06%
10023 | paC | GPRS-FDD (TOMA, GMSK, TN ) GSM 957 | £96%
10024 | paC | GPRS-FDO (TOMA, GMSK, TN 0-1) GSM 656 | +96%
10025 | pac | EDGE-FOD (TDMA, 8PSK, TN 0] GSM 1262 | +96%
10026 | pAC | EDGE-FDD (TOMA, 8PSK, TN 0-1) GSM 955 | +96%
70027 | pAC | GPRS-FOD (TDMA, GMSK, TN 0-12) GSM 480 | £96%
10028 | pac | GPRS-FDD (TDMA, GMSK, TH 0-1-2-3) GSM 355 | +96%
10028 | pAC | EDGE-FDD (TDMA, BPSK, TN 0-1-2) GSM 778 | 96 %
10030 | cap | IEEE BO2 151 Bluatooth (GFSK, DH1) Biuetoath 530 | +96%
10031 | CaA | IEEE 802 15,1 Blustooth (GFSK, DH3) Binetocth 187 | +96%
10032 CAA |IEEE 802 15,1 Blustooth (GFSK, DHS) Biustooth 1.16 +£96%
10033 | CAn | IEEE 802 15.1 Bluelooth (PU4-DOPSK, DHT) Bivatacth 774 | 296 %
10034 | CAA | IEEE 802 15 1 Blualooth (PUA-DQPSK, DH3) Blustocen 453 | +96%
10035 | caa | IEEE 802.15 1 Bluatooth (PUd-DOPSK, DHB) Biuetooth 383 | +96%
10036 | CAa | IEEE B02.15 1 Bluetooth (B-OPSK, OH1) Biuatoot 801 | +96%
10037 | A | IEEE 802,15 1 Bluetooth (8-DPSK, DH3) Siuetooth 477 | +96%
10038 | CAa | IEEE 802.15.1 Bluetoalh (B-0PSK, DH5) Blueloalh 410 | +906%
10038 | cAB | COMAZD00 (1xRTT, RG1) COMAZD00 457 | 196 %
0042 | cap | 1S-54 (15-136 FOD (TDMAFDM, Pii4-DAPSK, Halfrate) AMPS 778 | +96%
10044 | CAA | IS-BUEINTIA-G53 FOD (FOMA, FM) AMPS 000 | +96%
10048 | cAA | DECT (TOD, TDMAFOM, GFSK, Full Siot, 24) DECT 1380 | +96 %
10045 | cAA | DECT (TDD, TOMAFDM, GFSK, Double Siat, 12) DECT 1079 | 496 %
10056 | Can | UMTS-TDD (TD-SCOMA, 1,28 Mcps) TD-SCOMA 1101 | £986%
10058 | pAC | EDGE-FDD (TDMA, BPSK, TN 0-1-2-3) 7] 652 | 296 % |
10059 | GAB | IEEE BOZ2 115 WiF| 2.4 GHz (DSSS, 2 Mbps) WLAN 212 [ 296%
10060 | cag | IEEE BOZ 116 WIFI 2.4 GHZ (0SS, 5.5 Mbps) WLAN 283 | £96%
10061 | cAs | IEEE BOZ11b WIFI 2.4 GHz (DSSS, 11 Mbps) WLAN 360 | £96%
10062 | CAD | IEEE B02 11a/n WIFI 5 GHz (OFDM, 6 Mbps) WLAN B6E | 296 %
10063 | cAD | IEEE BOZ 11am WIFI § GHz (OFDM, 9 Mbgs) WLAN 863 | 296%
10064 | CAD | IEEE BO2 11am WiFI 5 GHz (OFOM, 12 Mbps) WLAN 909 | £96%
10065 | CAD | IEEE 802.11am WIFI 5 GHz (OFDM, 16 Mbps) WLAN 900 | +96%
10066 | CAD | JEEE 802.11am WIFI 5 GHz (OFDM, 24 Mibps) WLAN 938 | 196%
10067 | CAD | JEEE B02.11ah WIF 5 GRz (OFDOM, 36 Mbps) WLAN 1012 | +56%
10068 | GAD | JEEE B02.17ah WiFI 5 GHz (OFDM, 48 Mbpa) WLAN 1024 | £+96%
10069 | GAD | IEEE B02.11ah WIFI 5 GHz (OFDM, 53 Mbps) WLAN 1056 | +9.6%
10071 | cAB | IEEE B02.11g WiF) 2.4 GHz {DSSS/OFDM, 9 Mbgs) WLAN 983 | +96%
10072 | cag | EEE BOZ 11g WiF) 2.4 GHz [DSSS/OFDM, 12 Mbps) WLAN 862 | £96%
10073 | cag | IEEE BO2.11g WiFl 2.4 GHz (DSSSIOFDM, 18 Mbps) WLAN 994 | £G6%
10074 | caB | IEEE BOZ 11g WiFl 2.4 GHz (DSSS/OF DM, 24 Mbps) WLAN 1030 | 208 %
10075 | cas | IEEE BOZ 11g WiFi 2.4 GHz (OSSS/OF DM, 36 Mbps) WLAN 10.77 | £96 % |
10076 | cAB | IEEE BOZ 11g WIFI 2.4 GHz (DSSE/OFDM, 48 Mbss) WLAN 1094 | 96 %
10077 | cAB | IEEE B0Z 119 WiFi 2.4 GHz (DSSSIOFOM. 54 Mbpa) WLAN 11.00 | £96%
10081 | cAB | COMAZOD0 (133717, RG3) COMAZ000 397 | £96%
10082 | cag | 1S-54 /15-138 FOD (TOMA/FOM, PHA-DGPSK, Fulrsie) AMPS 477 | £86%
10080 | pAC | GPAS-FO0 (TOMA. GMSK, TN 0-4) GSM 656 | £96%
10057 | CAC | UMTS-FOO (HSDPA) WCOMA 308 | +96%
10088 | pAC | UMTS-FOD (HSUPA, Subtest 2) WCDMA 368 | $96%
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HCT

FCC ID: A3LSMX700

Report No: HCT-SR-2111-FC015-R1

EX30V4- SN:3797 November 25, 2020
10088 [ cAC | EDGE-FDD (TDMA, 8PSK. TN 04) GSM 955 [ £96%
10100 [ cac | LTE-FDD (SC-FDMA, 100% RB, 20 MHz, GPSK) LTE-FOD 567 | +96%
10107 | caB | LTE-FDD (SC-FDMA, 100% RS, 20 MHz. 16-QAM) LTE-FDD 642 | +96%
10102 | cag | LTE-FDD (SC-FDMA, 100% RB, 20 MHz, 64-OAM) LTE-FDD 6.60 | +696%
10103 | pac | LTE-TDD (SC-FDMA, 100% RB, 20 MHz, GPSK) LTE-TDD 929 | +96%
10108 | Cae | LTE-TDO (SC-FOMA, 100% RB, 20 MHz, 16-QAM) LTE-TDD 097 | +96%
10105 | cae | LTE-TDO (SC-FOMA. 100% RB, 20 MHz, B4-GAM) LTET0D 1001 [ 296%
10108 | CAE | LTEFDO (SC-FOMA. 100% RB, 10 MHz, GPSK) LTE-FOO 580 | £96%
10108 | CAG | LIE-FOD (SC-FOMA. 100% RB, 10 MHz, 16-GAM) LTEFDO 643 | £96%
1010 | cag | LIE-FOD (SC-FOMA, 100% RB, 5 Mz, GPSK) LTEFDO 575 | +96%
W11 | CAG | LTE-FOD (SC-FDMA, 100% RB, 5 MHz, 15-GAM) LTE-FOD 644 | +06%
10192 | CAG | LTE-FDD (SC-FOMA, 100% RB, 10 WHz, 64-QAM) (TE-FoOD 650 | +86%
10113 | CAG | LTE-FOD (SC-FDMA, 100% R, 5 MHz. 64-QAM) LTE-FDD 662 | +96%
10114 [ cAG | IEEE B02.1%n (HT Greanfield, 13.5 Mbps, BPSK) WLAN B10 | +06%
10715 | CAG | IEEE B02.17n (HT Groanssid, 81 Mbps, 16-QAM) WLAN 846 | +96%
10716 | cAG | FEEE BO2.11n (HT Groanhield, 135 Mops, 64-OAM) WLAN 815 | +96%
10117 | caG | IEEE BO2.11n (HT Mixad, 13.5 Mbps, BPSK) WLAN 807 | +96%
10118 CAD | 'EEE B02.11n {HT Mixad, B1 Mbps, 16-0AM) WLAN B.59 +96%
10118 | CAD | IEEE BO2.11n [HT Mixad, 135 Mbps, 63-0AM) WLAN B13 | 296%
10340 | cap | LTE-FDD (SC-FDMA, 100% RB, 15 MiHz, 16-QAM) LTE-FOD 649 | 296 %
10141 | cap | LTE-FDD (SC-FDMA, 100% RB, 15 MHz, 63-GAM)] LTE-FDD 653 | 296%
10742 | CAD | LTE-FDD (SC-FDMA, 100% RB, 3 MHZ, OPSK) LTEFDD 573 | +96%
10143 | CAD | LTE-FDO (SC-FOMA, 100% REB, 3 WMHz, 16-GAM) LTEFDD 635 | +96%
10144 | CAC | LTEFDO (SC-FOMA, 100% RB, 5 MHz, 63-QAM) LTE+00 665 | t96%
10145 | cac | LTE-FDO (SC-FOMA, 100% RB. 1.4 MHz, QPSK) LTE+D0 576 | +96%
10146 | CAC | LTEFDD (SC-FOMA, 100% RB, 1.4 MHz, 16-GAM) LTE+F0O0 641 | £96%
10147 | cac | LTE-FDD (SC-FOMA, 100% RB, 1.4 MHz, B4-GAM) LTEFDO 672 | +96%
10148 | CAE | LTE-FDD (SC-FOMA. 50% RB, 20 Mz, 16-QAM) LTEFDD 642 | £968%
10150 | CAE | LTE-FDD (SC-FOMA, 50% RB, 20 Mz, 63-GAM) LTEFDD 660 | £06%
10151 | CAE | LTE-TOD (SC-FOMA. 50% RE, 20 MHz, QPSK) LTE-T00 928 | 106%
10152 | CAE | LTE-TDD (SC-FDMA, 50% RB, 20 MHz, 16-GAM] LTE-T00 952 | £96%
10153 | CAE | LTE-TDD (SC-FDMA, 50% RE, 20 MHz, 64-GAM) OTE-TDD 1005 | +96%
10154 | cAF | CTE-FDD (SC-FDMA, 50% RB. 10 MHz, GPSK) LTE-FDD 575 | £96%
10155 | CAF | LTE-FOD (SC-FDMA, 50% RB, 10 MHz, 16-0AM) LTE-FOD 643 | 956 % |
10156 | GAF | LTE-FDD (SC-FDMA, 50% RB. 5 MHz, QPSK) LTE-FOD 579 | 96 %
10157 | cAg | LTE-FDD (SC-FOMA, 50% RB, 5 MHz, 16-GAM) LTE-FDD 649 | £96%

0158 | GAE | LTE-FDD (SC-FOMA, 50% RB, 10 MHz, 64-QAM) LTE-FDD 662 | t96%
10165 | caG | LTE-FDD (SC-FDMA, 50% RB, & MHZ. 64-0AM) LTE-FOD 656 | +96%
10160 | CAG | LTE-FDD (SC-FDMA, 50% R, 15 MHz, OPSK) LTE-FDD 582 | 296%
10161 | caG | LTE-FDD (SC-FOMA, 50% RB, 156 MHz, 16-GAM) LTe-FOD 643 | 296 %
10162 | caG | LTEFDO (SC-FOMA, 50% RB, 15 MHz, 64-QAN) LTEFOD 658 | 296 %
10166 | CAG | LTEFDD (SC-FOMA, 5% RB, 1.4 MHz, QPSK) LTE-FDD 546 | £95%
10167 | cag | LTE-FDO (SCFOMA. 50% RB, 1.4 MHz, 16-QAM) LTEFDO 621 [ £96%
10168 | aG | LTEFDO (SC-FOMA, 50% RS, 1.4 MHz, 64-QAM) LTEFOO 679 | +66%
10168 | cag | LTE-FDO (SC-FOMA. 1 RS, 20 MHz, QPSK) LTEFDO 573 | £+96%
10170 | cAG | LTE-FDD (SC-FOMA, 1 RS, 20 MHz, 16-GAM) LTEFDD 652 | +56%
10171 | CAE | LTE-FDD (SC-FOMA, 1 RB, 20 Mz, 64-GAM) LTE-FDD 643 | £96%
10172 | caE | LTE-TOD (SC-FOMA, 1 RS, 20 MHz. QPSK) LTE-TOD 921 | +96%
10173 | CAE | LTE-TDD (SC-FDMA, 1 RB, 20 MHz, 16-0AM) LTE-TDD 9438 | 196 %
10174 | CAF | LTE-TDD (SC-FDWMA, 1 RB, 20 MHZ 64-GAM) (7e-T0D 1025 | 496 % |
10176 | cAF | LTE-FDD (SC-FDMA, 1 RB, 10 MHz, QPSK) LTE-FDD 572 | 296%

10176 | CAF | LTE-FDD (SC-FDMA, 1 RB. 10 MHz. 15-GAM) LTE-FDD 652 | 296%
10177 | CAE | LTE-FDD (SC-FDMA, 1 RB. § MHz, QPSK) LTE-FDD 573 | 296%
10178 | CAE | LTE-FDD {SC-FDMA, 1 RE, 5 MHz 16-QAM] LTE-FDD 652 | 296%

10178 | AAE | LTE-FDD [SC-FOMA, 1R, 10 MHz, 64-0AM) LTE-FDD 650 | 296%
10180 | CAG | LTE-FDD (SC-FOMA, 1 RB, § MHz. 64-QAM) LTe-F00 650 | =06%
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10781 | CAG | LTE-FDD (SC-FDOMA, 1 RB, 15 MHz, GPSK) LTE-FDD 572 | +96%
10182 | CAG | LTE-FDD (SC-FDMA, 1 RB, 15 Mz, 16-GAM] LTE-FOD 652 | +96 % |
10183 | CAG | LTE-FDD (SC-FDMA, 1 RB, 15 MHz 64-QAM] LTE-FDD 650 | £96%
10184 | CAG | LTE-FDD (SC-FDMA, 1 RB, 3 MHz. OPSK) LTE-FOD 573 | £96%
1085 | Gal | LTE-FDD (SC-FDMA, | RB. 3 MHZ, 16-0AM) LTE-FDD 651 | 296 %
10786 | CAG | LTE-FDD (SC-FDMA, 1 RB, 3 MHZ, 64-GAM) LTE-FDD 650 | 296 %
10187 | caG | LTE-FDD (SC-FOMA, 1 RB, 1.4 MHz, OPSK) LTE-FDD 573 | 296%
10168 | CAG | LTE-FDO (SC-FOMA, 1 RD, 1.4 MHz, 16-0AM) LTE-FDD 652 | 296%
10188 | CAE | LTE-FDO (SC-FOMA, | RB, 1.4 MHz, B4-0AM) LTEFDD 650 | £96%
10183 | CAE | IEEE 802 11n (HT Greenfieid, 6.5 Mbps, BPSK) WLAN B0 | +96%
10184 | aap | IEEE 802 11n (HT Greenfiedd, 39 Mops, 16-GAM) WLAN B12 | +96%
10185 | GAE | IEEE 802.11n (HT Greenlieid, 65 Mops, 64-QAM) WLAN B21 | £96% |
10188 | CAE | IEEE 802.11n (HT Mixed, 6,5 Mbps, BPSK) VILAN B0 | £96%
10197 | AAE | IEEE B02.11 (HT Mixed, 36 Mbps, 16-GAM) VILAN B13 | z96%
10188 | CAF | IEEE 802.11n (HT Mixed, 65 Mbps, G4-GAM) VILAN B27 | t96%
10218 | CAF | IEEE 802.11n (HT Mixed, 7.2 Mbps, BPSK) VILAN BO3 | £96%
10220 | anf | IEEE 802.11n (HT Mixed, 43,3 Mbps, 16-GAM) VILAN 813 | +96%
10221 | CAC | JEEE 802.11n (HT Mixed, 72.2 Mbps, B4-GAM] WLAN B27 | +96%
10222 | cAC | IEEE 802.11n (HT Mixed, 15 Mbps, BPSK) WLAN 806 | +96%
10223 | CAD | IEEE 802.11n (HT Mixed, 90 Mops, 16-GAM) WLAN 848 | +96%
10228 | CAD | IEEE 802.11n (HT Mixed, 150 Mbgs, B4-QAM) WLAN 808 | +96%
10225 | CAD | UMTSFD0 (HSPA%) WCOMA 587 | +96%
10226 | CAD | LTE-TOD (SC-FDMA, 1 RB, 1.4 MHz, 16-QAM) LTE-TDD 949 | £06%
10227 | CAD | LTE-TDD (SC-FOMA, 1 BB, 1.4 MHz, 64-GAM) LTE-TOD 1026 | +96%
10228 | CAD | LTE-TDD (SC-FDMA, 1 RB, 1.4 MHz, GPSK) LTE-TOD 922 | +56%
10229 | paC | LTE-TDD (SC-FDMA, 1 RB, 3 MHz, 16-QAM) LTET0D 948 | +96%
10730 | cAC | LTE-TDD (SC-FDMA, 1 RB, 3 MHz, 64-QAM) LTETDD 1025 | 496 %
10231 | cAC | LTE-TDD (SC-FOMA, 1 RB, 3 MHz, GPSK) LTETDD 919 | +96%
10232 | caD | LTE-TDD (SC-FDMA, 1 RE, 6 MHz, 16-GAM) LTE-TDD 948 | +96%
10233 | CAD | LTE-TDD (SC-FDMA, 1 RB, 5 WMz, 64-QAM) LTETDD 1025 | +96%
10238 | cap | LTE-TDD [SC-FDMA, 1 RE. 6 MHz, GPSK) LTETDD 921 | +86%
10235 | CAD | LTE-TDD (SC-FDMA, 1 RB. 10 MHz, 16-GAM) LTE-TDD 048 | +96 %
10238 | GAD | LTE-TDD (SC-FDMA, 1 RE. 10 MHz, BG4-CAM) LTE-TDD 1025 | 2986 %
10237 | cap | LTE-TDD (SC-FOMA, 1 RB, 10 MHz, GPSK) LTE-TDD 821 [ £96%
10238 | cas | LIE-TOD (SC-FOMA, 1 RB, 15 MHz, 16-GAM) LTE-TOD 048 | 296%
10238 | CAB | LTE-TDO (SC-FOMA, 1 RB, 15 MHz, 64-QAM) LTE-TDO 1025 | £9.6 %

10240 | cAB | LTE-TDD (SC-FOMA, 1 R, 15 MHz, QPSK) LTE-TOO 921 | 86%
10241 | CAB | LTE-TOD (SC-FOMA. 50% RB, 1.4 MHz, 16-0AM) LTE-To0 082 | 96 %
10242 | caD | LTE-TOD (SC-FOMA, 50% RB, 1.4 MHz, 64-QAM) LTE-TOO 986 | +98%
10243 | cAD | LTE-TOD (SC-FOMA. 50% RS, 1.4 MHz, QPSK) LTE-T0O 946 | £96%
10248 | cap | LTE-TOD (SC-FOMA, 50% RS, 3 MHz, 16-QAM) LTE-TD0 1006 | +9.6%
10245 | GAG | LTE-TDO (SC-FOMA, 50% RB, 3 MHz, 54-0AM) LTE-T0D 10.06 | +9.6%
10246 | CAG | LTE-TOD (SC-FOMA, 50% RE, 3 MHz, QPSK) LTE-TOR 930 | £9.6%
10247 | CAG | LTE-TOD (SC-FOMA, 50% RE, § MHz, 16-QAM) LTE-TDD 991 | +9.6%
10248 | CAG | LTE-TDD (SC-FOMA, 50% RE, 5 MHz, 64-GAM) LTE-TDD 10.08 | +96%
10249 | CAG | LTE-TOD (SC-FOMA, 50% RB, & MHz, QPSK) LTE-TDD 925 | +56%
10250 | CAG | LTE-TOD (SC-FOMA, 50% BB, 10 MHz, 16-GAM] LTE-TDD 981 | +90%
10251 | CAF | LTE-TDD (SC-FDMA, 50% RB, 10 MHz, G4-GAM) LTE-TDD 1017 | 496%
10252 | cAF | LTE-TDD (SC-FOMA, 50% RE, 10 MHz, GPSK) LTE-TDD 924 | +96%
10253 | caF | LTE-TDD (SC-FDMA, 50% RB, 15 MHz, 16-QAM) (Te-70D 990 | 296 %

10258 | cap | LTE-TDD (SC-FOMA, 50% RB, 15 MHz, 64-0AM) LTE-TDD 1014 | 296 %

10255 | caB | LTE-TDD (GC-FOMA, 50% RB. 15 MHz, QPSK) LTe-TOD 920 | +96%
10256 | caB | LTE-TDD (SC-FDMA, 100% RS, 1.4 MHz, 15-QAM) LTE-TDD 096 | 296%

10257 | cAD | LTE-TDD (SC-FDMA, 100% RB, 1.4 MHz, 64-QAM) LTE-TDD 1008 | 296 %

10258 | cAD | LTE-TDD (SC-FDMA, 100% RE, 1.4 WMz, OPSK) LTE-TDD 934 | 296 %

10258 | GAD | LTE-TDD {SC-FOMA, 100% RB, 3 MHZ, 16-GAM) TE-TOD 008 | 208%
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10260 [ gaG | LTE-TDD (SC-FDMA, 100% RB, 3 MHz, B4-GAM) LTE-TDD 997 | 296 %
10261 | cag | LTE-TDD (SCFOMA, 100% RB, 3 MHz, QPSK) LTE-TDD 924 | 296%

(70262 | cAG | LTE-TDO (SCFOMA, 100% RB, 5 MHz, 16-GAM) LTE-TOD 983 | z96%

| 10263 | cag | LTE-TDD (SC-FOMA. 100% R, § Wiz, 64-GAM) LTE-To0 1016 | =96 %
10284 T CAG | LTE-TOO (SC-FOMA. 100% RB, § MHz, GPSK) LTE-TDD 823 | 06%
10265 | CaG | LIE-TDO (SC-FOMA. 100% RB, 10 MHz, 16-GAM) LTE-TDO 692 | z098%
10266 | CAF | LVE-TOD (GG-FOMA, 100% RB, 10 MHz, 64-QAM) LTE-TDD 1007 | +5.6%
10257 | cAF | LTE-TOD (SC-FOMA, 100% RB, 10 MHZ, QPSK) LTETDD 930 | +96%

10268 | cAF | LTE-TDD (SC-FDMA, 100% RS, 15 MRz 16-0AM) LTE-TOD 10.06 | 96 %

10260 | cag | LTE-TDD [SC-FDMA, 100% RS, 15 MHEZ B3-0AM] LTE-TDD 1013 | 296 % |
10270 | cag | LTE-TDD (SC-FDMA, 100% RB, 15 MMz, GPSK) LTE-TDD 858 | 496 %

10278 | cAp | UMTS-FOD (HSUPA, Sublest 5, 3GPP Rei8.10) WCDMA 487 | 296%

10275 | GAD | UMTS-FDD (HSUPA, Sublest 5, 3GPP R&84) WCDMA 396 | £96%
10277 | CAD | PHS (QPSK) PHE 1181 | 286%

10278 | cAp | PHS (QPSK, BW BBAMHZ. Rolo 0.5) PHS 181 | +96%

(10279 | cAG | PHS (QPSK, BW BBAMHZ. Rollof 0,.38) PHE 1218 | +96%

| 70280 | caG | COMARZ00D, RG1, 5055, Full Rate COMAZD00 301 | +96%
10287 | caG | COMA2000, RCa, 055, Full Rate COMAZ000 346 | +96%
10282 | caG | COMA200D, RC3, SO32, Full Rate COMAZ000 339 | $96%
10293 | caG | COMAZ000, RC3, SO, Full Rate COMAZ000 350 | +96%
10295 | cag | COMAZ000, RC1, S03, 1/81h Rate 25 fr, COMAZO00 1249 | 296 % |

10297 | car | LTE-FDD (SC-TOMA, 50% R, 20 MHE, OPSK) LTE-FDD 581 | 296% |

(10288 | cAF | LTEDO (SC-FOMA, 50% RS, 3 MHz, GPSK) LTEFDD 572 | 96 % |
10295 | caF | LIE-F0D (SC-FOMA, 50% RB, 3 MHz, 16-GAM) LTEFo0 638 | +06%
10000 | caC | LTEFDD (SC-FOMA, 50% RS, 3 MHz, B4-GAM) LTE-FOO 660 | +96%

| 70301 | cAc | IEEE 802.16e WIMAX (20.18, 5ms, 10MHz, QPSK, PUSC) WIMAX 1205 | +96%
10302 | cAB | IEEE 802.160 WIMAX (28.18, 5, 10MHz, QPSK, PUSC, 3CTRL) | WibAX 1257 | +9.6%
10303 | cap | IEEE 802.160 WIMAX {31:15, S, 10MHz, 64GAM, PUSC) WIMAX 1252 | +96%
10304 | cAn | IEEE B02.160 VIMAX (29.16. 5erm, 10MHz, B4QAM, PUSC) WiMAX 1166 | +96%
10305 | can | IEEE BO2.160 WIMAX (31:15, 10ms, 10MHz, G40AM, PUSC) WIMAX 1524 | 296 %

10306 | CAp | IEEE 602166 WIMAX (29.18, 10ms, TOMHZ, S4GAM, PUSC) WINAX 1467 | 06 %

10307 | AAB | IEEE B02.160 WINIAX (2918, 10ms, T0MHz, GPSK. PUSE) WIMAX 1449 | +06 %

10308 | aan | IEEE 802 168 WIAX (39:18, 10me. T0MHZ, T6GAM, PUSC) WMAX 1446 | +96 %
10308 | aAm | IEEE B0Z. 168 WIMAX (20:78, 10ms, T0MHZ, T6QAM,AMG 253] WIMAX 14.58 | +56%
10310 | Aag | IEEE 802.166 WIMAX (25:18, 10ms, 10MHz, OPBK. AMC 2x3 WildAX 1457 | +96%

(10311 | AAB | LTE-FDD (SC-FOMA, 100% RB, 15 Mz, OPSK) LTE-FOD 606 | +96 %
10313 | AAD | IDEN 113 DEN 1051 | +96 %
10314 | aAp | IDEN 16 DEN 1348 | 296 %
10315 | aaD | IEEE B02.11b WiFi 2.4 GHz (DSSS, 1 Mops, 98pc 09) WLAN 171 | +96%
10316 | aap | IEEE 802.11g WiFi 2.4 GHz (ERP-OFDM, & Mbps, 969C o) WLAN B36 | +96%
10317 [ 'aaA | IEEE 802.11a WiFi 5 GHz (OFDM, 6 Mbps, 98pc dc) WLAN 836 | +8.6%
10352 | AAA | Pulse Waveform (200Fiz, 107%) Generic 1000 | +9.6 %
10353 | Aap | Pulse Wavealarm (200Hz, 20%) Generic 689 | £56%
10354 | AAA | Pulse Wevelarm (200Hz, 40%) Generic 398 | 296%

(10385 | Aaa | Pulse Waveform (200Hz, 60%) Gonaric 222 | 296%
10356 | anp | Pulse Wavelorm (200Hz, 80%) Genariq 097 | 296%
10387 | AAA | OPSK Wavalorm. 1 Mz Genanc 510 | 296 %

10388 | ana | OPSK Wavaform, 10 MHz Genenc 522 | £96%
10395 | AAA | E5-QAM Wavelorm, 100 kHz Generic 627 | 08 %
10358 | apn | G4-QAM Wavedorm, 30 Mtz Genenc 627 | +9.6%
10400 | Aap | IEEE 802 11ac WiFi (20MiHz, G4-GAM, Gape o5 WLAN 837 | +898%
10401 | apa | IEEE 802.11ac WiFi (40VMz, 64-QAM, S3pe do) WLAN 860 | £96%
10402 | Apa | IEEE 802.118c Wikl (B0MHz, 64-OAM. S8pc dc) WLAN 853 | 496%
10403 | AAB | COMAZ000 {1xEV-DO, Rav, 0) COMAZ000 376 | 296 %
10404 | AAB | CDMAZO0D {1XEV-DO, Rev, A) COMAZG00 377 | 296 % |
10406 | pAD | CDMAZ000, RC3, SOAZ. SCHD, Full iRate CDMAZI00 522 | 206 %
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10410 | Aaa | LTE-TDD (SC-FOMA, 1 RB, 10 MHz, OPSK, UL Sub=2,34,7,8.9) | LTETDO 782 | £96%
10414 | AAA | WLAN GCOF, 64-QAM, 40MHz Generic B54 | +06%
10415 [ AAA | IEEE 802.11b WiFi 2.4 GHz (DG5S, 1 Mbgs, 88pc do) WLAN 154 | £06%
10416 AAA IEEE B02.11g WiFi 2.4 GHz (ERP-OFDM, 6 Mbps, $pc oc) WLAN 823 +96%
10417 | AAA | [EEE 802.11ah Wil 5 GHz (OF DM, 6 Mbps, 95pc 0o) WLAN 823 | +96%
10418 | aan | IEEE B02.11g WiF| 2.4 GHz (DSSS-OFDM, 6 Mips, 98pc, Longl | WLAN B14 | t96%
10415 | AnA | [EEE B02.11g WiF| 2.4 GHz [DSSS-OFDM, 6 Mops, 99pz, Shon) | WLAN 819 | x96%
10422 AAp | 1EEE BO2.11n (HT Greenfied, 7.2 Mbps, BPSK) WLAN B32 | +96%

10423 | apa | IEEE 802110 (HT Greenhiow, 43.3 Mops, 16-CAM) WLAN 847 | 296%
10424 | pAE | IEEE 802 11n (HT Greenfiex, 72.2 Mbps, 64-QAM) WLAN B40 | =96%
10425 | aApE | IEEE BOZ 11n (HT Greenfieid, 15 Mops, BPSK) WLAN B4l | 2968%

(10425 | AAE | IEEE 802 117 (HT Greenfieid, 90 Mogps, 16-GAM) WLAN B45 | 296%

(10427 | AaB | IEEE 802.11n (HT Geeenfieid, 150 Mbps, 64-GAM) WLAN B41 | z96%
10430 | Aag | LTE-FDO (OFDMA, 6 MHz, E-TM 2.1) LTEFOD B28 | 296%
10431 | aac | LTE-FOD (OFOMA, 10 MHz, E-TM 3.7) LTE-FOD 838 | £06%

10432 | AAg | LTE-FDD (OFDMA, 15 MHZ ETM 3.1) LTE-FOD 834 | £96%
10433 | AAC | LTE-FDD (OFDMA, 20 MHz, E-TM 3.1) LTE-FOD 834 | 96%
10438 | AAG | W-CDMA (BS Test Model 1, 64 DPGH) WCOMA 860 | +96%
10435 | AAA | LTE-TDD (SC-FDMA, 1 RE, 20 Mz, GPSK. UL Sub) LTE-T0D 782 | t96%
10447 AAA | LTE-FDD (OFDMA, § MHz, E-TM 3.1, Clipping 44%) LTE-FOD 7.56 +96%
10448 AAA LTE-FDD (OFDMA, 10 MMz, E-TM 3.1, Clippin A4%) LTE-FDD 7.53 +96%
10448 | AAC | LTE-FDD (OFDMA. 15 MHz, E-TM 3.1, Ciiping 44%) LTE-FOD 751 | t96%

70450 | AaA | LTE-FDD (OFDMA, 20 MHz, E-TM 3.1, Clipping 44%) LTE-FOD 748 | 296%

10451 | AAs | W-COMA (BS Test Model 1, 64 DPGH, Ciipping 44%)] WCOMA 759 | z96%

0453 | AAC | Vaiidation (Square, 10ms, Tms) Test 1000 | 296%

10456 | AAC | FEEE 602.1180 WiFl | 160MINZ. GA-GAM, G0ps 05} WLAN B63 | 296 %
10457 | AAC | UMTS-FDD (DC-HSDPA) WCOMA 662 | 296%

10458 | AAC | COMAZ000 {1xEV-DO, Rov. 8, 2 camens) COMAZ000 6.55 | z96%

10458 | AAC | CDMA2000 {1xEV-DO, Rav, B, 3 caniens) COMAZ000 825 | z96%
10460 AAC | UMTS-FDD (WCDMA, AMR) WCDMA 239 298%
10461 | pAC | LTE-TDOD (SCTOMA, 1 RE. 1.4 MHz, QPSK. UL Sub) LTE-TOD 782 | 296%

10462 | ARG | LTE-TDO (SC-FOMA, 1RB, 1.4 MHz, 16-QAM, UL Sub] LTE-TOD BA0D | 96%
10463 | aAD | LTE-TDO (SCFOMA, 1 RB, 1.4 MHz, 64-QAM, UL Sub) LTE-TOD B656 | :06%
10462 | aAp | LTE-TOO (SC-FOMA, 1 RB, 3 MHz, QPSK. UL S10) LTE-TDD 782 | £96%
10455 | AAC | LTE-TOO (SC-FOMA. 1 R, 3 MHz, 16-GAM, UL Subj LTE-TOD 832 | £t96%
10486 | ApC | LTE-TDO (SC-FOMA. 1 RS, 3 MHz, 64-QAM, UL Sub) LTE-TDD B57 | £06%
10467 | apa | LTE-TDD (SC-FOMA, 1 RB, 5 MHz, QPSK, UL Sub) LTE-TOD 782 | £956%
10488 | AAF | LTE-TOD (SC-FOMA, 1 RB, 5 MHz, 16-QAM, UL Sub) LTE-TOD 832 | $06%
10468 | AAD | LTE-TDD (SC-FDMA, 1 RB, 5 MHz, 64-QAM, UL Sub) LTETOD 856 | :96%
10470 | AAD | LTE-TDD (SC-FDMA, 1 RB, 10 MHz. OPSK, UL Sub) LTETDD 782 | 106%
10471 | aac | LTE-TDD (SC-FDMA, 1 RB, 10 MHz, 16-QAM, UL Sub) LTE.TDD 832 | £+96%
10472 AAC LTE-TDD (SC-FDMA, 1 RB, 10 MMz, 84-0AM. UL Sub) LTE-TDD 8.57 +96%
10473 | AAA | LTE-TDD (SC-FDMA, 1 RB, 15 MHz. GPSK, UL Sub) LTE-TDD 782 | t96%
10474 AAC LTE-TDD (SC-FDMA, 1 RB, 15 Mz, 16-0QAM, UL Sub) LTE-TDD 8.32 496 %
10475 | AAD | LTE-TDD (SG-FDMA, 1 BB, 15 MHz, B4-0AM, UL Sub) LTE-TDD B57 | +98% |
10477 | AAC | LTE-TDD (SC-FOMA, 1 RE, 20 MHz, 16-QAM, UL Sub) LTE-TDD 832 | +98%
10478 | AAC | LTE-TDD (SC-FDMA, 1 RB. 20 MHz, 64-QAM, UL Sub) LTE-TDD B57T | +96%

10475 | AAC | LTE-TDD (SC-FDMA, 50% RB, 1.4 MHz. QPSK. UL 505 LTE-TDD 774 | 296 %
10480 | AmA | LTE-TDD [SC-FDMA, 50% RB, 1.4 MHz, 16-QAM, UL Sub) LTE-TDD B18 | £96%

10481 | aas | LTE-TDD (SC-FDMA, 50% RB, 1.4 MHz, 64-QAM, UL Sub) LTE-TDD B45 | +96 %

10482 | aan | LTE-TDD (SC-FOMA, 50% RB, 3 MHz, QPSK. UL 5ub) LTE-TOD 771 | 296 %
10483 | paa | LTE-TOO (SC-FOMA, 50% RB, 3 MHz. 16-QAM, Sub) LTETOD B39 | 96 %
10482 | aaB | LTE-TOD (SC-FDMA, 50% RB, 3 MMz, 54-QAM, UL Sub} LTE-TDO B4T | +98%
10485 | aaB | LTE-TOD (SC-FOMA. 50% RSB, 5 MHz, QPSK, UL Sub) LTE-TDO 758 | £96%

10485 | aam | LTE-TOD (SC-FOMA, 50% RB, 5 MHz, 16-QAM, UL Sub) LTE-T00 838 | £96%
10467 | AAC | LTE-TOD (SC-FDMA. 50% RB, 5 MHz, 54-QAM, UL Sub) LTE-T00 860 | +56%
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10488 [ aac [ LTE-TDD (SC-FDMA, 50% RB, 10 MHE, QPSK, UL S00) LTE-TOD 770 [196%
10489 | aac | LTE-TDD (SC-FOMA, 50% RB, 10 MHz, 16-0AM, UL Sub) LTE-TDD 831 | +96%
10490 | aaF | LTE-TDD (SC-FOMAM, 50% RB, 10 Mz, B4-GAM, UL Sub) LTE-TDD B54 | £956%
10491 | aaF | LTE-TDO (SC-FDMA, 50% RS, 15 MHz, GPSK, UL Sub) LTE-TDD 774 | £96 %
10482 [ aaF | LTE-TDD (SC-FOMA, 50% 1B, 15 Mz, 16-OAM, UL Sub) LTE-TDD B4l | 296%
10483 | aaF | LTE-TOD (SC-FOMA 50% RB, 15 Mz, 64-GAM, UL Sub) LTE-T0D 855 | =06 %

10488 | AaF | LTE-TDD (SC-FOMA. 50% B, 20 Wiz, OPSK. UL Sub) LTE-TOD 774 | £96%

10485 [ Aar | LTE-TDD (SC-FOMA, 50% RB, 20 MMz, 16-GAM, UL Su5) LTE-T0D 837 | t06%

(10486 | AAE | LTE-TDD (SC-FOMA, 50% RB. 20 Mz, 64-QAM, UL Sub) LTE-TDD 854 | +96%

10497 | AAE | LTE-TOD (SC-FDMA, 100% B, 1.4 MHz, GPSK, UL Sub) LTE-TOD 767 | t96%
10438 | AAE | LTE-TDD (SC-FDMA, 100% RS, 1.4 MHz, 16-QAM, UL Sub) LTE-TDD B840 | 296%

10499 | AAC | LTE-TDD (SC-FOMA, 100% RB, 1.4 MHz, B3-GAM, UL Sub) LTE-TOD 868 | +96%

10500 | AAF | LTE-TDD (SC-FOMA, 100% RB, 3 MHz, GPSK, UL Sub) LTE-TOD 767 | 96%
10501 | aaF | LTE-TDO (SC-FOMA, 100% RB, 3 MHz, 16-GAM, UL Subj LTE-TDD B44 | z06%

| 10502 | aAg | LTE-TDO (SC-FOMA. 100% RB, 3 MHz, BA-0AM, UL SuB) LTE-TDO 852 | 96 %
10503 | aag | LTE-TDD (SC-FOMA. 100% RB, § MHz. GPSK, UL Sub) LTE-TOD 772 | z96%
10504 | Aag | LTE-TDD (SC-FOMA, 100% RB, 5 MHz, 16-0AM, UL 5ub) LTE-T0D 831 | +06%
10505 ["AAC | LTE-TDD (SC-FDMA, 100% RB, 5 MHz, 64-QAM, UL Sub) LE-TOD 854 | +96% |
10506 | AAC | LTE-TDD (SC-FDMA, 100% R8, 10 MHz, OPSK, UL Sub) LTET0D 774 | 296%
10507 | aac | LTE-TDD (SC-FDMA, 100% RS, 10 MHz, 16-GAM, UL Sub) LTE-TDD 836 | +96%
10508 | AAF | LTE-TDD (SC-FDMA, 100% RB, 10 MHz, 64-OAM, UL Sub) LTE-TDD 855 | 296%
10508 | "AaF | LTE-TDD (SC-FOMA, 100% RB, 15 MHz. QPSK. UL Sub) LTE-TOD 799 | =96 %
10510 | pAF | LTE-TOO (SC-FOMA, 100% RE, 15 MHZ, 16-QAM, UL Sub) LTETOD B49 | 206 %
10511 | aAF | LTE-TOO (SC-FOMA. 100% RE, 15 MHZ, 64-QAM, UL Sub) LTE-T0O 851 | =06%
10512 | aaF | LTE-TDO (SC-FOMA. 100% RB, 20 MHz, QPSK, UL Sub) LTE-TOO 774 | t06%
10513 | aaF | LTE-TOD (SC-FOMA. 100% RB, 20 MHZ, 16-GAM, UL Sub) LTE-T0D 842 | 206%
10518 T AAE | LTE-TDD (SC-FOMA, T00% RB, 20 WHz, 64-GAM, UL Sub) LTE-TOD 845 | £96%
10816 | AAE | IEEE 802.11b WiFi 2.4 GHZ (DSSS, 2 Mbpe, 39p¢ d¢) WLAN 158 | £96%
10516 | AAE | IEEE 802,110 WiFi 24 GHz (DSSS, 55 Mbps, 980¢ dc) WLAN 157 | +96%
10517 | AaF | IEEE 802.11b ViiF1 2.4 GHz (DSSS, 11 Mbps, 99pc oo WLAN 158 | 296 %
10518 | AAF | FEEE B02,11&h WiFi 5 Griz (OFDM, 9 Mops, 99pc dc) WLAN 823 | :96%
10518 | aaF | IEEE 802 11am WiFi 5 GHz (OFDM. 12 Mbps, 98pc dc) WLAN 839 | 296%
10520 | Aag | IEEE BOZ 118 WiFi 5 Griz (OFOM, 18 Mbgs, 99pc dc) WLAN 812 | 296%
10521 | aaB | IEEE 802.11am WiFi 5 GHz (OFOM, 24 Mbps, 99p¢ dc) WLAN 787 | =96 %
10522 | aag | IEEE BOZ 11am WiFi 5 GHz (OFOM, 36 Mbps, 98pc do) WLAN 845 | =06%
10523 | Aac | IEEE 802 11ah WIFi & GHz (OFDM, 48 Mbps, 98pc o) WLAN B08 | £06%
10524 | aac | IEEE 807 11ah Wiri 5 GHz (QFDM, 54 Mops, B9pc de) WLAN 827 | £06%
10525 | AAC | IEEE 802.11ac WiFi (20MHz, MCS0, 99p0 60) WLAN 836 | +96%
10526 | AAF | IEEE 802.11ac WiF) (20MHz, MCS1, 89pc do) WLAN 842 | £96%
10527 | AAF | TEEE 802.11ac WiFi {20MHz, MCS2, 99pc 60) WLAN B21 | :96%
10528 | AAF | TEEE 802 11ac VA1 (20MHz, MCS3, 99pc dc) “WLAN B36 | z96%

10520 | AAF | IEEE BO2.11ac WiF| (20MHE, MCS2, 9990 46) WLAN B36 | z96%
10531 | aaF | IEEE 802 11ac WiF) (20MHz, MCS6, 99pc do) WLAN B43 | :06%
10632 | aaF | IEEE 802 11ac WiFl (20MHz, MCS7, 99pc 00) “WLAN 829 | 296 %
10633 | aag | IEEE 802 11ac WIF) (20MHz, MCS8, 99pc oc) WLAN 838 | £66%
10534 | AAg | IEEE B02.17ac WIFI (40MHz. MCSO, 99p oo} WLAN 845 | +96%
10635 | AAE | IEEE 802, 17ac WiF| (40MHz, 1ACS1, B9pe oc) WLAN 845 | +96%
10636 | AAF | IEEE B02.11ac WIFI (A0MHZ MCS2, S9pc do) WLAN B32 | 196%
10537 | AAF | FEEE BOZ.11ac WiF| (40MHZ, MCS3, 99pc dc) WLAN B44 | 296%
10538 | AAF | IEEE B02.11ac Wil (40MHz, MCS3, 99pc do) WLAN B54 | 296 %

10540 | AAA | IEEE BOZ T1ac WIFl (40MHz, MCSB, 99p¢ dc) WLAN B33 | +96%
10547 | aAA | IEEE B02 11ac Wil (40MHz, MCS7, 98pc 90 WLAN B46 | £96%
10542 | aan | IEEE BOZ V1ac WiFi (40MHz, MCS8, 98pc dc) WLAN 865 | £06%
10543 | aac | IEEE 802 11ac WIFI (40MHZ MCSE, 99pc oc) WLAN BB5 | +9.6 %

105828 | aaC | IEEE 802.11ac WIF) (B0MHZ, MCSO, 89p0 05 WUAN 847 | £96%

| 10585 | Aac | IEEE 802.11a¢ WIF| (002 MCST, 69ps 6c) WLAN 855 | +96%
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(10546 | aac | IEEE BOZ 11ac WiF1 (BOMIz, MGS2, 980¢ d¢) Wi B35 | 296%
10547 | aac | IEEE 802 17ac WiFi (BOMHz, MCS3, 98pc dc) WLAN B40 | 96 %
10548 | aac | IEEE 802.11ac WiFl (BOMHz, MGS4, 98¢ de) WLAN B37 | 296%
10650 | AAC | IEEE 802.11ac WIF| (80MHz, MCS6, 98pc de) WLAN 836 | =96 %
10851 | aaC | IEEE 802.17ac WIFI (BOMHz. MCS7, 98pc do) WLAN B50 | +06%
10552 | AAC | IEEE 802.11ac WIF| (B0MHZ MCS8, 99p0 62) WLAN 8472 | 106%
10853 | aac | IEEE 802.11ac WIF) (B0MHZ. MCSS, 99pc oo WLAN 845 | £96%
10654 | aac | IEEE 802.17ac WIFI (160MHz, MCS0, 89¢ dc) WLAN B48 | £+96%
10555 | AAC | (EEE 802.11ac WIFI (160MHZ, MCS1, 98pc de) WLAN 847 | +96%
10856 AAC TEEE 802.11ac WIF1 (160MHz, MCS2, 98¢ dc) WLAN 8.50 £96%
10557 | AAC | IEEE 802.11ac WIFI (160MHZ, MCS3, 99p¢ do) WLAN 852 | +96%
10858 | AAG | IEEE 802.11ac WIFI {1BOMIZ, MCS4, 88pc dc) WLAN B61 | £96%
10560 | AaC | IEEE 802.11ac WiFl (160MHz, MCSE, 99pc do) WLAN 873 | +96%
10561 | aac | IEEE 802.11ac WiFi {160MHz, MCS7, 99pc do) WLAN B56 | +96%
10862 | AAC | JEEE B0 11ac VAFi { 160MIHZ, MCSB, 99pc oc) WLAN 869 | t96%
10563 | aac | EEE BO2.118C WiFi { 160MHz, MCSS, 990 00} WLAN B77 | 296%
10564 | aac | JEEE B02 119 WiFi 2.4 GHz [DSSS-OFOM, 8 Mbps, 89p% 6] WLAN B25 | =96%
10565 | AAC | IEEE B02.11g WIFI 2.4 GHz (DSSS-OFDM, 12 Mbps, 9%9¢ de) WLAN BA5 | =96%
| 10565 | AAC | IEEE 802.11g WiFi 24 GHz (DSS5-OFOM, 18 Mbps, 99pc dc) WLAN B13 | =08 %
10567 | AAC | IEEE 802.11g WIFl 2.4 GHz (OSSS-OFDM, 24 Mbps, 89pc de) WLAN 800 | =98%
10568 | AaC | IEEE 802.110 WiFi 24 GHz (DSSS-OFOM, 36 Mbps, 99pc dc) WLAN 837 | £96%
10568 | AAC | IEEE 802.11g Wiri 24 GHz (DSSS-OFDM, 48 Mops, B9p2 63 WLAN 810 | t06%
10570 | AAC | JEEE B02.119 WiFi 24 GHz (DSSS-OF DM, 54 Mbps, G9pc oo WLAN 830 | t96%
(10571 | aac | IEEE 802.11b WiFi 2.4 GHz (DSSS, 1 Mbps, 805c dc) WLAN 190 | $06%
10572 | AaC | IEEE 802.11b Wiri 24 GHz (DSSS, 2 Mbps, 90pc d¢) WLAN 159 | +96%
(10573 | AAC | IEEE 802,110 WiFi 24 GHz (OSSS, 5,5 Mbps, 90p¢ 90) WLAN 198 | 296%
10574 | AAC | TEEE B0Z2 11D WiFi 2.4 GHz (DSSS, 11 Mbps, B0pc 06) WLAN 198 | +96%
10575 | AAC | IEEE 802,110 WiFi 2.4 Griz (DSSS-OFDM, § Mbps, 30p¢ 62) WLAN B59 | 196%
10576 | AAC | VEEE B02.110 WiFi 2.4 GHz [DSSS-OFDM, § Mbps, 90pc de) WLAN 860 | +56%
(10577 | AAC | IEEE B02.11g WiFi 2.4 Giiz (DSSS-OFDW, 12 Mbps, 60pc 6] WLAN B70 | 296 %
10578 | aAD | VEEE B02 119 WiFi 2.4 GHz (DSSS-OFDM, 18 Mbps, 80p¢ 46 WLAN 849 | 296 %
10570 | aAD | IEEE 802 11g WiFi 2.4 GHiz (DSSS-OFDM, 24 Mbps, 90pC dc) WLAN B36 | 296%
10580 | aap | IEEE B02 110 WiF| 2.4 GHz (DSSS-OFDM, 35 Mbps, 90p¢ dc) WLAN 876 | 296%
10581 | aAD | IEEE 802 11g WiFi 2.4 GHz (DSSS-OFOM, 48 Mbps, 90pc dc) WLAN B35 | 296%
10582 | aaD | IEEE B0Z 110 WiFi 2.4 GHz (DSSS-OFOM, 54 Mbps, 909¢ dc) WLAN B6T | 296 %
10583 | paD | IEEE 802 11am WiFI 5 GHz (OFDM, § Mbps. 90pc 6c) WLAN B59 | 96%
10584 | AAD | IEEE 602 11am WiFi 5 GHz (OFOM, @ Mbps. S0pc 06) WIAN 860 | 06 %
10585 | AAD | IEEE B02,11am WiFi 5 GHz (OFDM, 12 Mbps, 90pc dc) WLAN B70 | £96 %
10585 | aaD | IEEE 802.11aih WiFi 5 GHz (OFDM, 18 Mops, 90pc 0¢) WLAN 849 | :06%
10887 | AmA | IEEE 802.17ah WIFi 5 GHz (OFDM, 24 Mops, 90pc aa) WLAN B36 | £96%
10588 AAA IEEE 802.11a/h WiFi 5 GHz (OFDM, 36 Mbps, 0pc doc) WLAN 8.78 £06%
1 AAA | IEEE 802.1%aih Wiri 5 GHz (OFDM, 48 Mbps, S0pe ) WLAN 835 | +96%
0580 | AAA | JEEE B0Z.11aih Wirt 5 Griz (OFDM, 54 Mbps, 80pc dc) WLAN 867 | :96%
(70591 | AAA | TEEE B02.11n (HT Mixed, 20MHz, MCS0, S0pc dc) WLAN 863 | t96%
10592 | Aaa | VEEE BUZ 11n (HT Mixed, 20MHz, MGS1, 90pc do) WLAN 879 | 296%
10593 | aap | IEEE 802,310 (HT Mixed, 20MHz, MGS2, 90pc ) WLAN 804 | +96%
10594 | aaa | IEEE BOZ 11n (HT Mixad, Z0MHz, MCS3, 90pc dc) WLAN B74 | 296%
10595 | AAA | IEEE 802 11n (HT Mixed. 20MHE, MCS4, S0p: do) WLAN B74 | +96%
105956 AAA |EEE BO2 11n (HT Mixad, 200Hz, MCSS5, 90ps de) WLAN 87 £96%
10557 | aaa | IEEE B02.11n (HT Mixed, 20MHZ, MCS6, B0ps de) WLAN B72 | 96 %
10888 | apA | IEEE B02.11n (HT Mixed, 20MHz, MCST7, 80pe o2) WLAN B850 | +96%
105989 AAA |EEE 802.11n (HY Mixed, 40MHz, MCS0, 80pc da} WLAN 878 +96%
10600 | apa | IEEE 802.11n (HT Mixed, 40MHZ MCS1, 80pe oc) WLAN BBE | £+86%
10601 | AAA | IEEE 802.11n (HT Mixed, 40MHZ, MCS2. B0pe dc) WLAN 862 | +96%
10602 | AAA | IEEE B02.11n (HT Mixod, 40MHzZ, MGS3, B0pc dc) WLAN 884 | 196%
10603 | AAA | IEEE 802.11n (HT Mixed, 40MHzZ, MGS4, B0pe de) WLAN 903 | t96%
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